T500e

Walk-Behind Floor Scrubber

Parts Manual

(S/N 10000000- 20000000)

TennantTrue®Parts
IRIS® a Tennant Technology
Insta-Fit™ Adapter

Smart-Fill™ Automatic Battery Watering — \
\

North America / International

9015505
E E For the latest Parts manuals and other Rev. 07 (09-2021)
language Operator manuals, visit: ’

RIRHEES wwnw tennantoo.com/manuals IO IR



1S

Ref Part No. Serial Number Description Qty.
82681 (000000- ) Bracket WIdt, Lpg Mount 1
63810 (000000- ) Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 (000000- Nut Adjustable, Lpg Tank Mtg 2
49263 (00000 ) Tie, Cable 3

D 82556 (0000QP- 001039) Bracket, Vaporizer 1
54930 ( 1

OOOOOW Vaporizer, LPG

HOW TO ORDER PARTS - See diagram above

by phone, by fax or by mail.
Follow the steps below to ensure prompt delivery.
1. (A) ldentify the machine model.

3. (C) Ensure the proper serial number is used from
the parts list.
4. ldentify the part number and quantity.
Do not order by page or reference numbers.
5. Provide your name, company name, customer ID number,

billing and shipping address, phone number and
purchase order number.

6. Provide detail shipping instructions.

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,

2. (B) Identify the machine serial number from the data label.

(D) V - identifies an assembly
A - identifies parts included in assembly

Please fill out at time of installation for
future reference.

Model No. -

Serial No. -

Machine Options -

Sales Rep. -

Sales Rep. phone no. -

Customer ID Number -

Installation Date -

Tennant Company

10400 Clean Street

Eden Prairie, MN 55344- 2650 USA
Phone: (800) 553- 8033

www.tennantco.com

Specifications and parts are subject to change without notice.
Copyright © 2021 TENNANT Company, Printed in U.S.A.



ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice solo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,

por teléfono, por fax o por correo.
Siga los siguientes pasos para que la entrega sea rapida.
1. (A) Indique el modelo de maquina.
(B) Indique el nimero de serie de la etiqueta de datos.
(C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.

Eal S

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

5. Incluya su nombre, el nombre de la empresa, el ID de cliente,
las direcciones de envio y facturacion, el nimero de teléfono y el nimero del pedido de compra.

6.  Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N¢ modelo -

Ne¢ serie -

Opciones de la maquina -

Vendedor -

N¢ teléfono vendedor -

Ne cliente -

Fecha de instalacion -

FR

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci- dessus.

Utilisez uniquement des pieces fournies par la société TENNANT ou équivalentes. Les pieces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par

courrier.
Suivez les étapes ci- dessous pour assurer une livraison rapide.
1. (A) Identifiez le modéle de la machine.

(B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.

o H oD

Fournissez votre nom, le nom de votre société, votre numéro d’identification de client, 'adresse
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande.

6. Fournissez des instructions d’expédition détaillées.

(D) V - identifie un assemblage
A - identifie les piéces composant I'assemblage

(C) Assurez- vous que le numéro de série correct est utilisé a partir de la liste de piéces détachées.

Identifiez le numéro de piece et la quantité. Ne commandez pas par page ou numéros de référence.

A remplir au moment de I'installation a titre de référence.

N2 du modeéle -

Ne¢ de série -

Options de la machine -

Agent commercial -

Ne tél. de I'agent commercial -

Numéro d’identification client -

Date d'installation -







TABLE OF CONTENTS

STANDARD PARTS

GENERAL RECOMMENDED MAINTENANCE

REPLACEMENT BRUSHES AND PAD DRIVER
DISK .\

REPLACEMENT BRUSHES AND PAD DRIVER
DISK .\

REPLACEMENT BRUSHES CYLINDRICAL ....
REPLACEMENT PADS ORBITAL .............
SCRUB HEAD GROUP, DISK 650MM / 26IN ...
SCRUB HEAD GROUP, DISK 700MM / 28IN ...
SCRUB HEAD GROUP, DISK 800MM / 32IN ...

SCRUB HEAD GROUP, CYLINDRICAL
700MM/28IN ... ..

SCRUB HEAD GROUP, CYLINDRICAL
700MM/28IN- CONTD .......covvviin....

SCRUB HEAD GROUP, ORBITAL
700MM/28IN ...

RECOVERY TANK GROUP, PINCH CUFF SCREW

HEAD LIFT GROUPR, DISK ...................
HEAD LIFT GROUP, CYLINDRICAL ...........
HEAD LIFT GROUP, ORBITAL ................

LOWER CONSOLE GROUP, ON-BOARD
CHARGER ............ ...t

LOWER CONSOLE GROUP, OFF-BOARD
CHARGER ............ ..ot

CONSOLEGROUP ...
SQUEEGEE LIFTGROUP ...................

26

28

SQUEEGEE ASSEMBLY, 500MM / 20IN .......

SQUEEGEE ASSEMBLY, 650MM / 26IN
(New Style 9021741) ..............cooiun..

SQUEEGEE ASSEMBLY, 650MM / 26IN
(Original Style 9015301 - Replaced By
9021741) oottt e

SQUEEGEE ASSEMBLY, 700MM / 28IN
(New Style 9021742) ..........ccouvvvennn.

SQUEEGEE ASSEMBLY, 700MM / 28IN
(Original Style 9015302 - Replaced By
9021742) ..o e

SQUEEGEE ASSEMBLY, 800MM / 32IN
(New Style 9021743) ...,

SQUEEGEE ASSEMBLY, 800MM / 32IN
(Original Style 9015303 - Replaced By
9021743) .ot

STANDARD SOLUTION GROUP .............
STANDARD BATTERY CABLES GROUP ......
LABELGROUP ....... ...

ELECTRICAL DIAGRAM
(S/N 10995399 - )

ELECTRICAL DIAGRAM
(S/N 10000000 - 10995388) ................

ELECTRICAL HARNESS, MAIN
(S/N 10995399 - )

ELECTRICAL HARNESS, MAIN
(S/N 10000000 - 10995398) ................

ELECTRICAL HARNESS, OPERATOR STATION
ELECTRICAL HARNESS, BAILSWITCH .......

ELECTRICAL HARNESS, RELAY ADAPTER
(TPPLBATTERY OPTION) .................

54

56

58

60

62

64

66

68
69

70

78

82

88
94
96

Tennant T500e (09-2021)



TABLE OF CONTENTS

OPTIONS
BATTERY GROUP, WET 225AH .............. 98
BATTERY GROUP, WET 260AH .............. 99
BATTERY GROUP, AGM 220AH .............. 100
BATTERY GROUP, TPPL 183AHC/20 ......... 101
MANUAL BATTERY WATERING SYSTEM ..... 102
HYDROLINK MANUAL BATTERY WATERING
SYSTEM ... 104
SMART-FILL AUTOMATIC BATTERY WATERING
SYSTEM (S/N 10995399 - ) 106
SMART-FILL AUTOMATIC BATTERY WATERING
SYSTEM (S/N 10000000 - 10995398) ....... 108
ELECTRICAL GROUP, TELEMETRY .......... 110
ELECTRICAL GROUP, TPPL BATTERY ....... 112
LOWER CONSOLE GROUP, ON- BOARD
CHARGER, TPPLBATTERY ............... 114
BATTERY CABLES GROUP, TELEMETRY, AGM
ANDWET ... 116

BATTERY CABLES GROUP, TPPL BATTERY .. 117
BATTERY CABLES GROUP, TELEMETRY, TPPL

BATTERY ... 118
PINCH CUFF SCREW CAP DRAIN HOSE

GROUP ... 119
CONTROL VALVE DRAIN HOSE GROUP ...... 120
ec-H20 SOLUTIONGROUP ................. 122
PARKING BRAKE GROUP ................... 124

DOCUMENTATION GROUP (ONLINE ONLY) ... 126

BREAKDOWNS

AUTOMATIC BATTERY WATERING MODULE
BREAKDOWN ... 127

ec- H20 NANOCLEAN MODULE BREAKDOWN
9020643 (S/N 10983853 - ) e 128

ec- H20 NANOCLEAN MODULE BREAKDOWN
9011810 (S/N 10000000 - 10983852) ........ 130

ORBITAL HEAD ECCENTRIC DRIVE
BREAKDOWN ............ccoiiiinn 132

Tennant T500e (09- 2021)



RECOMMENDED MAINTENANCE ITEMS

GENERAL RECOMMENDED MAINTENANCE ITEMS

Part No.  Serial Number Description Qty.
1223989 (10000000- 20000000 ) Brush Assy, Disk, Scb, 13.0d, Pyp 2
1223991 (10000000- 20000000 ) Brush Assy, Disk, Scb, 13.0d, Nyl 2
1223990 (10000000- 20000000 ) Brush Assy, Disk, Scb, 13.0d, Sab 2
1243567 (10000000- 20000000 ) Pad, Stripper, 13.0d, Brn [1pick=1ctn] 2
1243655 (10000000- 20000000 ) Pad, Scb, 13.0d Blu [1pick=1ctn] 2
1243341 (10000000- 20000000 ) Pad, Buff, 13.0d, Red [1pick=1ctn] 2
1243342 (10000000- 20000000 ) Pad, Polish, 13.0d, White [1pick=1ctn] 2
1243666 (10000000- 20000000 ) Pad, Surf Prep, 13.0d Maroon[1pick=1ctn] 2
1240356 (10000000- 20000000 ) Pad, Palish, 13.0d, Yel [1pick=1ctn] 2
1220218 (10000000- 20000000 ) Brush Assy, Disk, Scb, 14.0d, Pyp 2
1221541 (10000000- 20000000 ) Brush Assy, Disk, Scb, 14.0d, Nyl 2
1220217 (10000000- 20000000 ) Brush Assy, Disk, Scb, 14.0d, Sab 2
1243657 (10000000- 20000000 ) Pad, Stripping, 14.0d Brown [1pick=1ctn] 2
1243344 (10000000- 20000000 ) Pad, Scb, 14.0d, Blu [1pick=1ctn] 2
1243656 (10000000- 20000000 ) Pad, Buff, 14.0d Red [1pick=1ctn] 2
1243343 (10000000- 20000000 ) Pad, Polish, 14.0d, White [1pick=1ctn] 2
1243658 (10000000- 20000000 ) Pad, Strip, 14.0d BIk[Hi Prod1pick=1ctn] 2
1243667 (10000000- 20000000 ) Pad, Surf Prep, 14.0d Maroon[1pick=1ctn] 2
1240389 (10000000- 20000000 ) Pad, Polish, 14.0d, Yel [1pick=1ctn] 2
1220216 (10000000- 20000000 ) Brush Assy, Disk, Scb, 16.0d, Pyp 2
1220215 (10000000- 20000000 ) Brush Assy, Disk, Scb, 16.0d, Nyl 2
1220214 (10000000- 20000000 ) Brush Assy, Disk, Scb, 16.0d, Sab 2
1243685 (10000000- 20000000 ) Pad, Stripping, 16.0d, Brn [1pick=1ctn] 2
1243354 (10000000- 20000000 ) Pad, Scb, 16.0d, Blu [1pick=1ctn] 2
1243355 (10000000- 20000000 ) Pad, Buff, 16.0d, Red [1pick=1ctn] 2
1243356 (10000000- 20000000 ) Pad, Polish, 16.0d, White [1pick=1ctn] 2
1243659 (10000000- 20000000 ) Pad, Strip, 16.0d Blk[Hi Prod1pick=1ctn] 2
1243668 (10000000- 20000000 ) Pad, Surf Prep, 16.0d Maroon[1pick=1ctn] 2
1240390 (10000000- 20000000 ) Pad, Polish, 16.0d, Yel [1pick=1ctn] 2
222304 (10000000- 20000000 ) Brush, Scb, 28I, 18sr, Pyp, Spl 2
222305 (10000000- 20000000 ) Brush, Scb, 28I, 18sr, Nyl, Spl 2
222306 (10000000- 20000000 ) Brush, Scb, 28I, 18sr, Abr, Spl 2
1223247 (10000000- 20000000 ) Pad, Scb, 28 X 14, Blu [1pc=1pad] 1
1244690 (10000000- 20000000 ) Pad, Buff, 28 X 14, Red [1pick=1ctn] 1
1223246 (10000000- 20000000 ) Pad, Polish, 28 X 14, White [1pc=1pad] 1
1223248 (10000000- 20000000 ) Pad, Surf Prep, 28 X 14, Mar [1pc=1pad] 1
1223250 (10000000- 20000000 ) Pad, Scb, 28 X 14, Green [1pick=1ctn] 1
1075563 (10000000- 20000000 ) Pad, Stripping, 28 X 14, Blk [1pick=1ctn] 1
1228002 (10000000- 20000000 ) Pad, Melamine, 14” X 28” [Case Of 5] 1
1240343 (10000000- 20000000 ) Pad, Polish, 28 X 14, Yel [1pick=1ctn] 1
1221839 (10000000- 20000000 ) Pad, Backer, 28 X 14 (Includes Velcro Fasteners) 1
222403 (10000000- 20000000 ) Wheel, 02.0d 0.88w 0.50b (Disk Head) 2
1232324 (10000000- 20000000 ) Bumper, Head, 65cm, Skirt, Im 1
1232325 (10000000- 20000000 ) Bumper, Head, 70cm, Skirt, Im 1
1232326 (10000000- 20000000 ) Bumper, Head, 80cm, Skirt, Im 1
630477 (10000000- 20000000 ) Wheel, Pyu, 02.0d 0.38w, Gray (Cylindrical Head) 6
1014918 (10000000- 20000000 ) Wheel, 03.0d 0.88w 0.31b, W/ Bshg, Rbr (Orbital Head) 2
1218573 (10000000- 20000000 )  Skirt, Side, Scrb, Cyl [T500] 4
v 9015765 (10000000- 20000000 ) Belt Kit, Motor, Ci (Cylindrical Head) 1
A 1035888 (10000000- 20000000 ) Belt, Drive, 6grv, 508 L X 14 W, [6pj] 2
A 1203758 (10000000- 20000000 ) Tool, Installation, Belt 1

Tennant T500e (08-2019)



RECOMMENDED MAINTENANCE ITEMS

GENERAL RECOMMENDED MAINTENANCE ITEMS

Part No.  Serial Number Description Qty.
v 9015731 (10000000- 20000000 ) Blade Kit, 500mm, Linatex (Standard) 1
A 1203953 (10000000- 20000000 ) Blade, Sqge, Rear, 836l, Linatex[500mm] (Standard) 1
A 1203954 (10000000- 20000000 ) Blade, Sqge, Front, 788l, Linatex[500mm] (Standard) 1
v 9015732 (10000000- 20000000 ) Blade Kit, 500mm, Urethane (Option) 1
A 1215609 (10000000- 20000000 ) Blade, Sqge, Rear, 836l, Urethane[500mm] (Option) 1
A 1215611 (10000000- 20000000 ) Blade, Sqge, Front, 788, Urethane[500mm (Option) 1
v 9015730 (10000000- 20000000 ) Blade Kit, 500mm, Gum (Option) 1
A 1215610 (10000000- 20000000 ) Blade, Sqge, Rear, 8361, Gum[500mm] (Option) 1
A 1215612 (10000000- 20000000 ) Blade, Sqge, Front, 788, Gum[500mm] (Option) 1
v 9015734 (10000000- 20000000 ) Blade Kit, 650mm, Linatex/Linard (Standard) 1
A 1221585 (10000000- 20000000 ) Blade, Sqge, Rear, 1166, Linatex[650mm] (Standard) 1
A 1232680 (10000000- 20000000 ) Blade, Sqge, Front, 1072l Linard[650mm] (Standard) 1
v 9015735 (10000000- 20000000 ) Blade Kit, 650mm, Urethane (Option) 1
A 1228909 (10000000- 20000000 ) Blade, Sqge, Rear, 1136l,Urethane[650mm] (Option) 1
A 1228915 (10000000- 20000000 ) Blade, Sqge, Front,1072I,Urethane[650mm] (Option) 1
v 9015733 (10000000- 20000000 ) Blade Kit, 650mm, Gum (Option) 1
A 1228910 (10000000- 20000000 ) Blade, Sqge, Rear, 11361, Gum[650mm] (Option) 1
A 1228919 (10000000- 20000000 ) Blade, Sqge, Front, 1072] Gum[650mm] (Option) 1
v 9015737 (10000000- 20000000 ) Blade Kit, 700mm, Linatex/Linard (Standard) 1
A 1221572 (10000000- 20000000 ) Blade, Sqge, Rear, 1204l, Linatex[700mm)] (Standard) 1
A 1232679 (10000000- 20000000 ) Blade, Sqge, Front, 1148l Linard[700mm] (Standard) 1
v 9015738 (10000000- 20000000 ) Blade Kit, 700mm, Urethane (Option) 1
A 1228904 (10000000- 20000000 ) Blade, Sqge, Rear, 1204l,Urethane[700mm] (Option) 1
A 1228906 (10000000- 20000000 ) Blade, Sqge, Front,1148l Urethane[700mm)] (Option) 1
v 9015736 (10000000- 20000000 ) Blade Kit, 700mm, Gum (Option) 1
A 1228905 (10000000- 20000000 ) Blade, Sqge, Rear, 1204l, Gum[700mm] (Option) 1
A 1228907 (10000000- 20000000 ) Blade, Sqge, Front, 11481 Gum[700mm] (Option) 1
v 9015740 (10000000- 20000000 ) Blade Kit, 800mm, Linatex/Linard (Standard) 1
A 1221115 (10000000- 20000000 ) Blade, Sqge, Rear, 1306l, Linatex[800mm)] (Standard) 1
A 1232681 (10000000- 20000000 ) Blade, Sqge, Front, 1256l Linard[800mm] (Standard) 1
v 9015741 (10000000- 20000000 ) Blade Kit, 800mm, Urethane (Option) 1
A 1228920 (10000000- 20000000 ) Blade, Sqge, Rear, 1306l,Urethane[800mm] (Option) 1
A 1228922 (10000000- 20000000 ) Blade, Sqge, Front,1256l Urethane[800mm)] (Option) 1
v 9015739 (10000000- 20000000 ) Blade Kit, 800mm, Gum (Option) 1
A 1228921 (10000000- 20000000 ) Blade, Sqge, Rear, 13061, Gum[800mm)] (Option) 1
A 1228923 (10000000- 20000000 ) Blade, Sqge, Front, 12561 Gum[800mm] (Option) 1

Tennant T500e (04- 2017)



RECOMMENDED MAINTENANCE ITEMS

GENERAL RECOMMENDED MAINTENANCE ITEMS

Part No.  Serial Number Description Qty.
630052 (10000000- 20000000 ) Float, Shut- Off, (2)Ball, 1.75d 1
9015756 (10000000- 20000000 ) Seal, Cover, Recvy, Ci[T500] 1
1211220 (10000000- 20000000 ) Hose Assy,W/2cuff,1.5d 0221 1.5/1.5[Pvc] 1

(Black - Standard)

1224414 (10000000- 10972171 ) Hose Assy, W/2cuff,1.5d 033l 1.5/1.5[Pu] (Gray - Option) 1
(No Longer Available - Replaced by 1211220 - Black
PVC)

v 1248221 (10972172- 20000000 ) Hose Assy, Drain, 1.5id X 11.0I [Pvc] (Black - Standard) 1

AV 1232385 (10972172-20000000 ) Cap, Drain Assy [Black, T500€] 1

AA 1008637 (10000000- 20000000 ) Seal, Org, 1.48id 1.760d 1

v 1228252 (10000000- 10972171 ) Hose Assy, Drain, 1.5d 014l 2/1.5cap Pvc 1
(Black - Standard) (Replaced by 1248221 - Pinch Cuff
Screw Cap Style)

AV 1218955 10000000- 10972171 Cap, Drain Assy [Black]

AA 1008637 10000000- 20000000 Seal, Org, 1.48id 1.760d

Seal, Tank, Soltn, Ci [T500/T500€]
Seal, Afmkt, Bulb, Dual, 03ft [F/.30gap](Soltn Tank Front)
Caster, Swivel [Wicke 224051]

1066431 10000000- 20000000

(
(

9015758  (10000000- 20000000
(

1212422 (10000000- 20000000

~— [ N S [ ~—
—_ e a N =N =

v 9004909 (10000000- 20000000 Wheel Kit, Solid, Ci [T5 T5e Ss5]
A 1223583 (10000000- 20000000 Wheel, Scrbr, 213mm, W/ Taper
v 1031723 (10000000- 20000000 Motor, Transaxle, 24vdc, Afmkt [T5]
A 614166 (10000000- 20000000 Brush Kit, Carbon, Transaxle, Replmt [4]
v 1219312 (10000000- 20000000 Fan, Vacuum, 5.7d, 024vdc, 2 Stage
(Canada Also Require Qty 1 Ferrite #1065665)
A 372883 (10000000- 20000000 ) Vr, Brush Kit, Motor, Ele 1
1065665 (10000000- 20000000 ) Inductor, 32.3mml [Ferrite 10- 250mhz] (Canada Only) 1
100038 (10000000- 20000000 ) Gasket, .50, 02.63id 05.750d, Adh [Epdm] 1
v 1211537 (10000000- 20000000 ) Filter, In- Line, Pf06/Pf06 080m 2.6l Epd 1
A 1218885 (10000000- 20000000 ) Gasket [Epdm, F/1211537] 1
A 1218883 (10000000- 20000000 ) Screen, Fltr, 80 Mesh, Ss [W/ Cage] 1
A 613991 (10000000- 20000000 ) Bowil, CIr, Short, F/1005302 1
9020643 (10983853- 20000000 ) Module Kit, Replmt [Ec- H20, B 02] (Includes Cartridge) 1
9011810 (10000000- 10983852 ) Module Kit, Replmt [Ec- H20, B 02] (Includes Cartridge) 1
(Replaced By 9020643)
9014127 (10000000- 20000000 ) Controller Kit, Replmt [Ec- H20 Nc] (Includes Cartridge) 1
9013646 (10000000- 20000000 ) Cartridge, Ec- H20 Nanoclean Wcm, 270ml 1
v 1247144 (10951746- 10972171 ) Hose Assy, Drain, 1.5id X 21.0l [Pu] (Gray - Option) 1
(No Longer Available - Replaced by 1248221 Black PVC)
AV 1247319 (10951746- 10972171 ) Cap, Drain Assy, D- Ring [Gray] 1
(No Longer Available - Replaced by 1248221 Black PVC)
AA 1008637 (10000000- 20000000 ) Seal, Org, 1.48id 1.760d 1
v 9015727 (10000000- 10951745 ) Hose Kit, Drain, Pu, W/ Valve, Ci[T500¢] (Gray - Option) 1

(No Longer Available - Replaced by 1248221 Black PVC
Pinch Cuff Screw Cap Style)

A 1051986 (10000000- 10951745 ) Valve, Ball, 2way, 1.0id Pvc, W/Handle 1
(No Longer Available - Replaced by 1248221 Black PVC
Pinch Cuff Screw Cap Style)

A 1228335 (10000000- 10951745 ) Hose Assy, W/2cuff,1.5d 0221 2.0/1.5[Pu] (Gray - Option)

—

A 1229567 (10000000- 10951745 ) Strap, Hanger 1

Tennant T500e (09- 2021) 9



RECOMMENDED MAINTENANCE ITEMS

GENERAL RECOMMENDED MAINTENANCE ITEMS

Part No.  Serial Number Description Qty.
v 1023067 (10000000- 20000000 ) Motor, Ele, 24vdc 0220rpm 0.75hp Gear (Disk Head) 2
(Canada Also Requires Ferrite Qty 2 #1227867 &
Qty 1 #1065665)
A 1031775 (10000000- 20000000 ) Brush Kit, Carbon, Motor, Replmt [T5] (Disk Head) 1
1227867 (10000000- 20000000 ) Inductor, Ferrite [Split Case,407@100hz] (Canada Only) 4
1065665 (10000000- 20000000 ) Inductor, 32.3mml [Ferrite 10- 250mhz] (Canada Only) 2
v 1223429 (10000000- 20000000 ) Motor, Ele, 24vdc 1500rpm 0.60hp (Cylindrical Head) 2
(Canada Also Require Qty 1 Ferrite #1065665)
A 1031775 (10000000- 20000000 ) Brush Kit, Carbon, Motor, Replmt [T5] (Cylindrical Head) 1
1065665 (10000000- 20000000 ) Inductor, 32.3mml [Ferrite 10- 250mhz] (Canada Only) 2
v 1219913 (10000000- 20000000 ) Motor, Ele, 24vdc, 2200rpm, 0.75hp 28.0a (Orbital Head) 1
A 1059370 (10000000- 20000000 ) Brush, Motor, Replmt [Bag Of 4) (Orbital Head) 1

10

Tennant T500e (01-2020)



RECOMMENDED MAINTENANCE ITEMS

Tennant T500e (01-2020) 11



STANDARD PARTS

REPLACEMENT BRUSHES AND PAD DRIVER DISK

355426

12

Tennant T500e (01-2017)



STANDARD PARTS

REPLACEMENT BRUSHES AND PAD DRIVER DISK

Ref. Part No. Serial Number Description Qty.
v 1 1223989 (10000000- 20000000 ) Brush Assy, Disk, Scb, 13.0d, Pyp 2
v 1 1223991 (10000000- 20000000 ) Brush Assy, Disk, Scb, 13.0d, Nyl 2
v 1 1223990 (10000000- 20000000 ) Brush Assy, Disk, Scb, 13.0d, Sab 2
v 1 1220218 (10000000- 20000000 ) Brush Assy, Disk, Scb, 14.0d, Pyp 2
v 1 1221541 (10000000- 20000000 ) Brush Assy, Disk, Scb, 14.0d, Nyl 2
v 1 1220217 (10000000- 20000000 ) Brush Assy, Disk, Scb, 14.0d, Sab 2
v 1 1220216 (10000000- 20000000 ) Brush Assy, Disk, Scb, 16.0d, Pyp 2
v 1 1220215 (10000000- 20000000 ) Brush Assy, Disk, Scb, 16.0d, Nyl 2
v 1 1220214 (10000000- 20000000 ) Brush Assy, Disk, Scb, 16.0d, Sab 2
A 2 9014667 (10000000- 20000000 ) Brush Kit, Hub Assy, Drive, Ci [Comm] 1
v 3 1220220 (10000000- 20000000 ) Driver Assy, Pad, 13.0d, Brush 2
v 3 1220221 (10000000- 20000000 ) Driver Assy, Pad, 14.0d, Brush 2
v 3 1220222 (10000000- 20000000 ) Driver Assy, Pad, 16.0d, Brush 2
A 4 9014667 (10000000- 20000000 ) Brush Kit, Hub Assy, Drive, Ci [Comm] 1
A 5 370095 (10000000- 20000000 ) Device, Centering, Clip On, Tl [Gf Pp] 1
A 6 41579 (10000000- 20000000 ) Washer, Flat, 08, Ss 3
A 7 04403 (10000000- 20000000 ) Screw, Pan, Phl, M4 X 0.70 X 25, NI, Ss 3
A 8 10908 (10000000- 20000000 ) Nut, T, M4 X 0.70 3
9 1243567 (10000000- 20000000 ) Pad, Stripper, 13.0d, Brn [1pick=1ctn] 2
9 1243655 (10000000- 20000000 ) Pad, Scb, 13.0d Blu [1pick=1ctn] 2
9 1243341 (10000000- 20000000 ) Pad, Buff, 13.0d, Red [1pick=1ctn] 2
9 1243342 (10000000- 20000000 ) Pad, Polish, 13.0d, White [1pick=1ctn] 2
9 1243666 (10000000- 20000000 ) Pad, Surf Prep, 13.0d Maroon[1pick=1ctn] 2
9 1240356 (10000000- 20000000 ) Pad, Poalish, 13.0d, Yel [1pick=1ctn] 2
9 1243657 (10000000- 20000000 ) Pad, Stripping, 14.0d Brown [1pick=1ctn] 2
9 1243344 (10000000- 20000000 ) Pad, Scb, 14.0d, Blu [1pick=1ctn] 2
9 1243656 (10000000- 20000000 ) Pad, Buff, 14.0d Red [1pick=1ctn] 2
9 1243343 (10000000- 20000000 ) Pad, Polish, 14.0d, White [1pick=1ctn] 2
9 1243658 (10000000- 20000000 ) Pad, Strip, 14.0d BIk[Hi Prod1pick=1ctn] 2
9 1243667 (10000000- 20000000 ) Pad, Surf Prep, 14.0d Maroon[1pick=1ctn] 2
9 1240389 (10000000- 20000000 ) Pad, Polish, 14.0d, Yel [1pick=1ctn] 2
9 1243685 (10000000- 20000000 ) Pad, Stripping, 16.0d, Brn [1pick=1ctn] 2
9 1243354 (10000000- 20000000 ) Pad, Scb, 16.0d, Blu [1pick=1ctn] 2
9 1243355 (10000000- 20000000 ) Pad, Buff, 16.0d, Red [1pick=1ctn] 2
9 1243356 (10000000- 20000000 ) Pad, Polish, 16.0d, White [1pick=1ctn] 2
9 1243659 (10000000- 20000000 ) Pad, Strip, 16.0d BIk[Hi Prod1pick=1ctn] 2
9 1243668 (10000000- 20000000 ) Pad, Surf Prep, 16.0d Maroon[1pick=1ctn] 2
9 1240390 (10000000- 20000000 ) Pad, Polish, 16.0d, Yel [1pick=1ctn] 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T500e (11-2018)

13



STANDARD PARTS

REPLACEMENT BRUSHES CYLINDRICAL

355427

Ref. Part No. Serial Number Description

222305 (10000000- 20000000 ) Brush, Scb, 28I, 18sr, Nyl, Spl

e
1 222304 (10000000- 20000000 ) Brush, Scb, 28I, 18sr, Pyp, Spl
1
1 222306 (10000000- 20000000 ) Brush, Scb, 28I, 18sr, Abr, Spl

14 Tennant T500e (01-2017)



STANDARD PARTS

REPLACEMENT PADS ORBITAL

355478

Ref. Part No. Serial Number Description Qty.
1 1223247 (10000000- 20000000 ) Pad, Scb, 28 X 14, Blu [1pc=1pad] 1
1 1244690 (10000000- 20000000 ) Pad, Buff, 28 X 14, Red [1pick=1ctn] 1
1 1223246 (10000000- 20000000 ) Pad, Polish, 28 X 14, White [1pc=1pad] 1
1 1223248 (10000000- 20000000 ) Pad, Surf Prep, 28 X 14, Mar [1pc=1pad] 1
1 1223250 (10000000- 20000000 ) Pad, Scb, 28 X 14, Green [1pick=1ctn] 1
1 1075563 (10000000- 20000000 ) Pad, Stripping, 28 X 14, Blk [1pick=1ctn] 1
1 1228002 (10000000- 20000000 ) Pad, Melamine, 14” X 28” [Case Of 5] 1
1 1240343 (10000000- 20000000 ) Pad, Polish, 28 X 14, Yel [1pick=1ctn] 1
2 1221839 (10000000- 20000000 ) Pad, Backer, 28 X 14 (Includes Velcro Fasteners) 1

Tennant T500e (08-2019)

15



STANDARD PARTS

SCRUB HEAD GROUP, DISK 650MM / 26IN

355666

16

Tennant T500e (10-2020)



STANDARD PARTS

Ref. Part No.

SCRUB HEAD GROUP, DISK 650MM / 26IN

Serial Number

Description

Qty.

v 1 1023067

(10000000- 20000000

Motor, Ele, 24vdc 0220rpm 0.75hp Gear (Canada Also
Requires Ferrite Qty 2 #1227867 & Qty 1 #1065665)

2

A 2 1031775 (10000000- 20000000 ) Brush Kit, Carbon, Motor, Replmt [T5] 1
A 3 1031681 (10000000- 20000000 ) Harness, Connector, Brush- Motor [T5] Us 1
4 1022549 (10000000- 20000000 ) Spacer, Shaft, 17.15b 30.0d 3.0l, Ss 2
5 1025853 (10000000- 20000000 ) Screw, Set, M6 X 1.00 X 35, NI, Ss 8
6 1222988 (10000000- 20000000 ) Knob, Rnd, 31.0d 27.0l M10, Plstc 2
7 626081 (10000000- 20000000 ) Spring, Cmpr, 0.480d .04wir 03.5I 2
8 1227865 (10000000- 20000000 ) Screw, Trs, M6 X 1.0 X 12, Phl, Ss, NI 4
9 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
10 397826 (10000000- 20000000 ) Screw, Btn, M8 X 1.25 X 40, Ss 2
11 1227709 (10000000- 20000000 ) Bracket, Roller, Wall 2
12 222496 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.9l [430ss] 2
13 222403 (10000000- 20000000 ) Wheel, 02.0d 0.88w 0.50b 2
14 08713 (10000000- 20000000 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
v 15 9018835 (10000000- 20000000 ) Housing, Disc, 65cm, Afmkt [T600, Na,Ce] 1
A 16 1247152 (10000000- 20000000 ) Bushing, FIng, 10mmb 12mmd 17mmi 2
17 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
18 1074344 (10000000- 20000000 ) Harness, Ele [Ring With .250m Tail] 1
19 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 1
20 130773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
21 9014145 (10000000- 20000000 ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
22 1212858 (10000000- 20000000 ) Fitting, Plstc, Tee, Qf08/Qf08/Qf08 1
23 09746 (10000000- 20000000 ) Screw, Hex, M10 X 1.50 X 90, Ss 2
24 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 8
25 08712 (10000000- 20000000 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 8
26 1014328 (10000000- 20000000 ) Key, Sq, 05mm X 05mm, 25mml 2
27 1071637 (10000000- 20000000 ) Hub, Drive, Brush, Disk, 177mmb 2
28 1017218 (10000000- 20000000 ) Washer, Flat, 0.32b 1.00d .12, Ss 2
29 12273 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 2
30 1227867 (10000000- 20000000 ) Inductor, Ferrite [Split Case,407@100hz] (Canada Only) 4
31 1065665 (10000000- 20000000 ) Inductor, 32.3mml [Ferrite 10- 250mhz] (Canada Only) 2
32 1232324 (10000000- 20000000 ) Bumper, Head, 65cm, Skirt, Im 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T500e (10-2020)

17



STANDARD PARTS

SCRUB HEAD GROUP, DISK 700MM / 28IN

355667

18 Tennant T500e (10- 2020)



STANDARD PARTS

Ref. Part No.

SCRUB HEAD GROUP, DISK 700MM / 28IN

Serial Number

Description

Qty.

v 1 1023067

(10000000- 20000000

Motor, Ele, 24vdc 0220rpm 0.75hp Gear (Canada Also
Requires Ferrite Qty 2 #1227867 & Qty 1 #1065665)

2

A 2 1031775 (10000000- 20000000 ) Brush Kit, Carbon, Motor, Replmt [T5] 1
A 3 1031681 (10000000- 20000000 ) Harness, Connector, Brush- Motor [T5] Us 1
4 1022549 (10000000- 20000000 ) Spacer, Shaft, 17.15b 30.0d 3.0l, Ss 2
5 1025853 (10000000- 20000000 ) Screw, Set, M6 X 1.00 X 35, NI, Ss 8
6 1222988 (10000000- 20000000 ) Knob, Rnd, 31.0d 27.0l M10, Plstc 2
7 626081 (10000000- 20000000 )  Spring, Cmpr, 0.480d .04wir 03.5I 2
8 1227865 (10000000- 20000000 ) Screw, Trs, M6 X 1.0 X 12, Phl, Ss, NI 4
9 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
10 397826 (10000000- 20000000 ) Screw, Btn, M8 X 1.25 X 40, Ss 2
11 1227709 (10000000- 20000000 ) Bracket, Roller, Wall 2
12 222496 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.9l [430ss] 2
13 222403 (10000000- 20000000 ) Wheel, 02.0d 0.88w 0.50b 2
14 08713 (10000000- 20000000 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
v 15 9018824 (10000000- 20000000 ) Housing, Disc, 70cm, Afmkt [T600, Na,Ce] 1
A 16 1247152 (10000000- 20000000 ) Bushing, FIng, 10mmb 12mmd 17mmi 2
17 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
18 1074344 (10000000- 20000000 ) Harness, Ele [Ring With .250m Tail] 1
19 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 1
20 130773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
21 9014145 (10000000- 20000000 ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
22 1212858 (10000000- 20000000 ) Fitting, Plstc, Tee, Qf08/Qf08/Qf08 1
23 09746 (10000000- 20000000 ) Screw, Hex, M10 X 1.50 X 90, Ss 2
24 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 8
25 08712 (10000000- 20000000 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 8
26 1014328 (10000000- 20000000 ) Key, Sq, 05mm X 05mm, 25mml 2
27 1071637 (10000000- 20000000 ) Hub, Drive, Brush, Disk, 177mmb 2
28 1017218 (10000000- 20000000 ) Washer, Flat, 0.32b 1.00d .12, Ss 2
29 12273 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 2
30 1227867 (10000000- 20000000 ) Inductor, Ferrite [Split Case,407@100hz] (Canada Only) 4
31 1065665 (10000000- 20000000 ) Inductor, 32.3mml [Ferrite 10- 250mhz] (Canada Only) 2
32 1232325 (10000000- 20000000 ) Bumper, Head, 70cm, Skirt, Im 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T500e (10-2020)

19



STANDARD PARTS

SCRUB HEAD GROUP, DISK 800MM / 32IN

355668

—h

20 Tennant T500e (10- 2020)



STANDARD PARTS

SCRUB HEAD GROUP, DISK 800MM / 32IN

Ref. Part No. Serial Number Description Qty.

v 1 1023067 (10000000- 20000000 ) Motor, Ele, 24vdc 0220rpm 0.75hp Gear (Canada Also 2

Requires Ferrite Qty 2 #1227867 & Qty 1 #1065665)

A 2 1031775 (10000000- 20000000 ) Brush Kit, Carbon, Motor, Repimt [T5] 1
A 3 1031681 (10000000- 20000000 ) Harness, Connector, Brush- Motor [T5] Us 1
4 1022549 (10000000- 20000000 ) Spacer, Shaft, 17.15b 30.0d 3.0l, Ss 2
5 1025853 (10000000- 20000000 ) Screw, Set, M6 X 1.00 X 35, NI, Ss 8
6 1222988 (10000000- 20000000 ) Knob, Rnd, 31.0d 27.0l M10, Plstc 2
7 626081 (10000000- 20000000 ) Spring, Cmpr, 0.480d .04wir 03.5I 2
8 1227865 (10000000- 20000000 ) Screw, Trs, M6 X 1.0 X 12, Phl, Ss, NI 4
9 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
10 397826 (10000000- 20000000 ) Screw, Btn, M8 X 1.25 X 40, Ss 2
11 1227709 (10000000- 20000000 ) Bracket, Roller, Wall 2
12 222496 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.9l [430ss] 2
13 222403 (10000000- 20000000 ) Wheel, 02.0d 0.88w 0.50b 2
14 08713 (10000000- 20000000 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
v 15 9018823 (10000000- 20000000 ) Housing, Disc, 80cm, Afmkt [T600, Na,Ce] 1
A 16 1247152 (10000000- 20000000 ) Bushing, FIng, 10mmb 12mmd 17mmi 2
17 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
18 1074344 (10000000- 20000000 ) Harness, Ele [Ring With .250m Tail] 1
19 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 1
20 130773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
21 9014145 (10000000- 20000000 ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
22 1212858 (10000000- 20000000 ) Fitting, Plstc, Tee, Qf08/Qf08/Qf08 1
23 09746 (10000000- 20000000 ) Screw, Hex, M10 X 1.50 X 90, Ss 2
24 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 8
25 08712 (10000000- 20000000 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 8
26 1014328 (10000000- 20000000 ) Key, Sq, 05mm X 05mm, 25mml 2
27 1071637 (10000000- 20000000 ) Hub, Drive, Brush, Disk, 177mmb 2
28 1017218 (10000000- 20000000 ) Washer, Flat, 0.32b 1.00d .12, Ss 2
29 12273 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 2
30 1227867 (10000000- 20000000 ) Inductor, Ferrite [Split Case,407@100hz] (Canada Only) 4
31 1065665 (10000000- 20000000 ) Inductor, 32.3mml [Ferrite 10- 250mhz] (Canada Only) 2
32 1232326 (10000000- 20000000 ) Bumper, Head, 80cm, Skirt, Im 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T500e (10-2020)

21



STANDARD PARTS

SCRUB HEAD GROUP, CYLINDRICAL 700MM / 28IN

28

355424

22

Tennant T500e (01-2017)



STANDARD PARTS

SCRUB HEAD GROUP, CYLINDRICAL 700MM / 28IN

Ref. Part No. Serial Number Description Qty.
1 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
2 1218032 (10000000- 20000000 ) Cover, Skirt, 2cyl [T500] 2
3 1218573 (10000000- 20000000 )  Skirt, Side, Scrb, Cyl [T500] 2
4 390996 (10000000- 20000000 ) Screw, Flt, Soc, M10 X 1.50 X 20,10.9,NI 2
5 1218692 (10000000- 20000000 ) Door, Brush, 2cyl [Machined, T500] 1
6 49697 (10000000- 20000000 ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 6
7 222184 (10000000- 20000000 ) Pin, Roll, .094d X 0.25I, .094/.097 2
8 222177 (10000000- 20000000 ) Shaft, Plug, Idler 2
9 1057629 (10000000- 20000000 ) Plug, Idler, Brush [Sgl Brg] 2
10 01516 (10000000- 20000000 ) Ring, Retaining, Ext, 0.59d, Basic 2
11 1216647 (10000000- 20000000 ) Pin, Cotter, Hair, 0.38d .054 Wir 2
12 49914 (10000000- 20000000 ) Pin, Clevis, 0.37d X 4.00I 2
13 630477 (10000000- 20000000 ) Wheel, Pyu, 02.0d 0.38w, Gray 6
14 1207285 (10000000- 20000000 ) Latch, Draw, Rbr, W/ Keeper, Yellow 2
15 49697 (10000000- 20000000 ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 6
16 1221161 (10000000- 20000000 ) Tie, Cable, Nyl, Push Mount, 76mm Max D 1
17 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 3
18 1218242 (10000000- 20000000 ) Bracket, Spring, Tray, Debris [T500] 1
19 1217942 (10000000- 20000000 ) Housing, Cyl, 70cm [Machined] 1
20 1029358 (10000000- 20000000 ) Deflector, Water, Cyl Head 1
21 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 7
22 9014145 (10000000- 20000000 ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
23 1212987 (10000000- 20000000 ) Fitting, Plstc, E90, Qf08/Pm06, Swivel 1
24 1046049 (10000000- 20000000 ) Tube Assy, Bar, Spray, 70cm [T5, 5680] 1
25 1025580 (10000000- 20000000 ) Fitting, Pipe, Cap, P06, Nyl 2
26 1218153 (10000000- 20000000 ) Bracket, Tray, Debris [T500] 1
27 1218144 (10000000- 20000000 ) Tray, Debris, 700mm [Im] [Rhine] 1
28 1218577 (10000000- 20000000 ) Bracket, Slide, Tray, Debris 1
29 1219969 (10000000- 20000000 ) Panel WIdt, Wrap, Brush [T500] 1

Tennant T500e (01-2017)

23



STANDARD PARTS

SCRUB HEAD GROUP, CYLINDRICAL 700MM / 28IN - CONT’D

355430

24 Tennant T500e (11-2018)



STANDARD PARTS

SCRUB HEAD GROUP, CYLINDRICAL 700MM / 28IN - CONT’D

Ref. Part No. Serial Number Description Qty.
1 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 12
2 1218032 (10000000- 20000000 ) Cover, Skirt, 2cyl [T500] 2
3 1218573 (10000000- 20000000 )  Skirt, Side, Scrb, Cyl [T500] 2
4 1218012 (10000000- 20000000 ) Cover, Belt, 2 Cyl [T500] 2
5 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 16
v 6 9015765 (10000000- 20000000 ) Belt Replacement Kit (Cylindrical) 1
A 1035888 (10000000- 20000000 ) Belt, Drive, 6grv, 508 L X 14 W, [6pj] 2
A 7 1203758 (10000000- 20000000 ) Tool, Installation, Belt 1
v 8 9018012 (10000000- 20000000 ) Bracket Assy, Motor, Ci 2
(Includes Bearings And Tube - Not Available Separately)
A 9 1035173 (10000000- 20000000 ) Sheave, 06grv, 2.96pd 0.59b, Alm [P]] 1
A 10 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
A 11 1021050 (10000000- 20000000 ) Shaft, Drive, 15.0d X 65.51 [T5, 1610] 1
A 12 00961 (10000000- 20000000 ) Key, Sqg, 0.19 X 0.19, 0.50I 1
A 13 00911 (10000000- 20000000 ) Key, Sqg, 0.19 X 0.19, 0.75I 1
A 14 378805 (10000000- 20000000 ) Plug, Drive, Brush, Mach 1
15 1033528 (10000000- 20000000 ) Sheave, 06grv, 1.33pd 0.50b, Alm [P]] 2
16 00954 (10000000- 20000000 ) Key, Sqg, 0.12 X 0.12, 1.00I 2
v 17 1223429 (10000000- 20000000 ) Motor, Ele, 24vdc 1500rpm 0.60hp 2
(Canada Also Require Qty 1 Ferrite #1065665)
A 1031775 (10000000- 20000000 ) Brush Kit, Carbon, Motor, Replmt [T5] 1
18 1052895 (10000000- 20000000 ) Harness, Adapter, Motor [T7/T5] 1
19 1065665 (10000000- 20000000 ) Inductor, 32.3mml [Ferrite 10- 250mhz] (Canada Only) 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T500e (11-2018)

25



STANDARD PARTS

SCRUB HEAD GROUP, ORBITAL 700MM / 28IN

355425

Tennant T500e (01-2020)

26



STANDARD PARTS

SCRUB HEAD GROUP, ORBITAL 700MM / 28IN

Ref. Part No. Serial Number Description Qty.
v 1 1219913 (10000000- 20000000 ) Motor, Ele, 24vdc, 2200rpm, 0.75hp 28.0a 1
(Canada Also Requires Qty 1 Ferrite #1065665)

A 2 1059370 (10000000- 20000000 ) Brush, Motor, Repimt [Bag Of 4) 1

A 3 1031681 (10000000- 20000000 ) Harness, Connector, Brush- Motor [T5] Us 1
4 1231238 (10000000- 20000000 ) Key, Sg, 5mm X 5mm X 22mm 1
5 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 6
6 1220910 (10000000- 20000000 ) Bracket Widt, Mtg, Head 1
7 1212543 (10000000- 20000000 ) Isolator, Neoprene, 1.25” X 1.25”, M8 13
8 08713 (10000000- 20000000 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
9 1074344 (10000000- 20000000 ) Harness, Ele [Ring With .250m Tail] 1
10 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 1
11 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 6
12 1014918 (10000000- 20000000 ) Wheel, 03.0d 0.88w 0.31b, W/ Bshg, Rbr 2
13 1221766 (10000000- 20000000 ) Housing WIdt, Brush 1
14 1210221 (10000000- 20000000 ) Washer, Wave, .515b, .875d, .013, Ss 2
15 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
16 49694 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 50, Ss 2
17 1212807 (10000000- 20000000 ) Fitting, Plstc, Str, Qm08/Bm08 1
18 607776 (10000000- 20000000 ) Clamp, Hose, Wir, .73 - .77, Silver 1
19 1234853 (10000000- 20000000 ) Manifold, Bar, Spray [28in] 1
20 140916 (10000000- 20000000 ) Clamp, Cable, Nyl, 0.62d, Nat 5
21 01683 (10000000- 20000000 ) Washer, Flat, 10, Ss 4
22 09739 (10000000- 20000000 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 4
23 1221850 (10000000- 20000000 ) Spacer, Head 4
24 9015774 (10000000- 20000000 ) Eccentric Drive Kit, Orbital 1
25 09163 (10000000- 20000000 ) Screw, Flt, Soc, M6 X 1.00 X 16, 18-8,Ss 4

v 26 9015416 (10000000- 20000000 ) Driver Kit, Pad, Ci [T500] 1

(Includes Driver Plate, Driver Face, & Red Buffing Pad)

A 27 1220627 (10000000- 20000000 ) Face, Pad Driver 1
28 1212710 (10000000- 20000000 ) Screw, Flt, Soc, M6 X 1.00 X 35, 10.9,NI 6
29 74077 (10000000- 20000000 ) Screw, Flt, Soc, M8 X 1.25 X 25, Ss 4
30 1065665 (10000000- 20000000 ) Inductor, 32.3mml [Ferrite 10- 250mhz] (Canada Only) 1

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T500e (01-2020)

27



STANDARD PARTS

RECOVERY TANK GROUP, PINCH CUFF SCREW CAP

355733

28

Te

nnant T500e (01-2020)



STANDARD PARTS

RECOVERY TANK GROUP, PINCH CUFF SCREW CAP

Ref. Part No. Serial Number Description Qty.
v 1 1017958 (10000000- 20000000 ) Lid Assy, Tank, Recvy 1
A 2 1017959 (10000000- 20000000 ) Seal, Bulb, Str, 0.50h .50w 032.0l, Adh 1
3 3701.6 (10000000- 20000000 ) Screw, Pan, Phl, 06- 32 X 0.38, Shtmtl,Ss 1
4 1009168 (10000000- 20000000 ) Washer, Flat, 0.17b 0.75d .04, Ss 2
5 1001005 (10000000- 20000000 ) Strap, Retaining, Cover 1
6 9015761 (10000000- 20000000 ) Kit, Tank, Recvy, Ci [T500¢] 1
7 1021214 (10000000- 20000000 ) Tube, Hose, Adapter, 1.5d [T5] 1
8 1024602 (10000000- 20000000 ) Gasket, Neo, .13, 1.97id, 2/3.2bc, Adh 1
9 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 7
10 11329 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 7
11 11531 (10000000- 20000000 ) Clamp, Hose, Wormdrive, 1.06-2.00d, .56w 1
12 1211220 (10000000- 20000000 ) Hose Assy,W/2cuff,1.5d 0221 1.5/1.5[Pvc] 1
(Black - Standard)
v 13 1248221 (10972172-20000000 ) Hose Assy, Drain, 1.5id X 11.0I [Pvc] (Black - Standard) 1
AV 14 1232385 (10972172-20000000 ) Cap, Drain Assy [Black, T500€] 1
AA 1008637 (10000000- 20000000 ) Seal, Org, 1.48id 1.760d 1
15 22297 (10000000- 20000000 ) Clamp, Hose, Wormdrive, 1.56- 2.50d, .50w 1
16 1217669 (10000000- 20000000 ) Hinge Assy, 7.0 Pin, 11 Ga, 100l X 105w 1
17 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
18 100038* (10000000- 20000000 ) Gasket, .50, 02.63id 05.750d, Adh [Epdm] 1
v 19 1219312  (10000000- 20000000 ) Fan, Vacuum, 5.7d, 024vdc, 2 Stage 1
(Canada Also Requires Qty 1 Ferrite #1065665)
A 20 372883 (10000000- 20000000 ) Vr, Brush Kit, Motor, Ele 1
21 1062016 (10000000- 20000000 ) Isolator, Vib, .75d 3
22 1207368 (10000000- 20000000 ) Mount, Vacfan, 5.7/6.6 1
23 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 1
24 1068577 (10000000- 20000000 ) Muffler, Exhaust, Vacfan, 150mml [T2/T3] 1
25 1066431 (10000000- 20000000 ) Seal, Afmkt, Bulb, Dual, 03ft [F/.30gap] 1
26 630052 (10000000- 20000000 ) Float, Shut- Off, (2)Ball, 1.75d 1
27 630053 (10000000- 20000000 ) Mount, Cage, Float [20.0 Scrubber] 1
28 630255 (10000000- 20000000 ) Gasket, Float, Mount 1
29 606915 (10000000- 20000000 ) Screw, Pan, Phl, 10- 16 X 0.38, Tcut, Ss 1
30 1065665 (10000000- 20000000 ) Inductor, 32.3mml [Ferrite 10- 250mhz] (Canada Only) 1

* For machines serial number range 10835156 - 10842521, vacuum motor replacement requires two gaskets;
standard gasket 100038 and extra gasket 223264 (not shown).

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T500e (01-2020)

29



STANDARD PARTS

RECOVERY TANK GROUP, STANDARD SCREW CAP

Tennant T500e (08-2019)

30



STANDARD PARTS

RECOVERY TANK GROUP, STANDARD SCREW CAP

Ref. Part No. Serial Number Description Qty.
v 1 1017958 (10000000- 20000000 ) Lid Assy, Tank, Recvy 1
A 2 1017959 (10000000- 20000000 ) Seal, Bulb, Str, 0.50h .50w 032.0I, Adh 1
3 3701.6 (10000000- 20000000 ) Screw, Pan, Phl, 06-32 X 0.38, Shtmtl,Ss 1
4 1009168 (10000000- 20000000 ) Washer, Flat, 0.17b 0.75d .04, Ss 2
5 1001005 (10000000- 20000000 ) Strap, Retaining, Cover 1
6 9015761 (10000000- 20000000 ) Kit, Tank, Recvy, Ci [T500¢] 1
7 1021214 (10000000- 20000000 ) Tube, Hose, Adapter, 1.5d [T5] 1
8 1024602 (10000000- 20000000 ) Gasket, Neo, .13, 1.97id, 2/3.2bc, Adh 1
9 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 7
10 11329 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 7
11 11531 (10000000- 20000000 ) Clamp, Hose, Wormdrive, 1.06-2.00d, .56w 1
12 1211220 (10000000- 20000000 ) Hose Assy,W/2cuff,1.5d 0221 1.5/1.5[Pvc] 1
(Black - Standard)
12 1224414 (10000000- 10972171 ) Hose Assy, W/2cuff,1.5d 033l 1.5/1.5[Pu] (Gray - Option) 1
(No Longer Available - Replaced by 1211220 - Black
PVC)
v 13 1228252 (10000000- 10972171 ) Hose Assy, Drain, 1.5d 014l 2/1.5cap Pvc 1
(Black - Standard) (Replaced by 1248221 - Pinch Cuff
Screw Cap Style)
AV 14 1218955 (10000000- 10972171 ) Cap, Drain Assy [Black] 1
AA 1008637 (10000000- 20000000 ) Seal, Org, 1.48id 1.760d 1
15 22297 (10000000- 20000000 ) Clamp, Hose, Wormdrive, 1.56-2.50d, .50w 1
16 1217669 (10000000- 20000000 ) Hinge Assy, 7.0 Pin, 11 Ga, 100l X 105w 1
17 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
18 100038* (10000000- 20000000 ) Gasket, .50, 02.63id 05.750d, Adh [Epdm] 1
v 19 1219312«  (10000000- 20000000 ) Fan, Vacuum, 5.7d, 024vdc, 2 Stage 1
(Canada Also Requires Qty 1 Ferrite #1065665)
A 20 372883 (10000000- 20000000 ) Vr, Brush Kit, Motor, Ele 1
21 1062016 (10000000- 20000000 ) Isolator, Vib, .75d 3
22 1207368 (10000000- 20000000 ) Mount, Vacfan, 5.7/6.6 1
23 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 1
24 1068577 (10000000- 20000000 ) Muffler, Exhaust, Vacfan, 150mml [T2/T3] 1
25 1066431 (10000000- 20000000 ) Seal, Afmkt, Bulb, Dual, 03ft [F/.30gap] 1
26 630052 (10000000- 20000000 ) Float, Shut- Off, (2)Ball, 1.75d 1
27 630053 (10000000- 20000000 ) Mount, Cage, Float [20.0 Scrubber] 1
28 630255 (10000000- 20000000 ) Gasket, Float, Mount 1
29 606915 (10000000- 20000000 ) Screw, Pan, Phl, 10- 16 X 0.38, Tcut, Ss 1
30 1065665 (10000000- 20000000 ) Inductor, 32.3mml [Ferrite 10- 250mhz] (Canada Only) 1

* For machines serial number range 10835156 - 10842521, vacuum motor replacement requires two gaskets;
standard gasket 100038 and extra gasket 223264 (not shown).

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T500e (01-2020)

31



STANDARD PARTS

SOLUTION TANK GROUP

Tennant T500e (09- 2021)

32



STANDARD PARTS

SOLUTION TANK GROUP
Ref. Part No. Serial Number Description Qty.
1 9018024 (10000000- 20000000 ) Tank Kit, Soltn, Ci [T500¢] 1
2 1012965 (10000000- 20000000 ) Cap, Port, Soltn Fill 1
3 01683 (10000000- 20000000 ) Washer, Flat, 10, Ss 1
4 1018155 (10000000- 20000000 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 1
5 1041082 (10000000- 20000000 ) Fitting, Plstc, Str, Bm16/Pm12 1
6 9015728 (10000000- 20000000 ) Hose Kit, Drain, Soln, Ci [T500/T500¢€] 1
7 11399 (10000000- 20000000 ) Clamp, Hose, Wormdrive, 0.81- 1.50d, .50w 1
8 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 4
9 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 7
10 1221012 (10000000- 20000000 ) Bracket Widt, Actuator 1
11 140154 (10000000- 20000000 ) Sleeve, P/M, 0.25b 0.38d 0.3I, PI 1
12 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
13 11329 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 1
14 1221803 (10000000- 20000000 ) Cable, Glv .13d 10.51 .38eye /.38eye 1
15 1207285 (10000000- 20000000 ) Latch, Draw, Rbr, W/ Keeper, Yellow 1
16 02938 (10000000- 20000000 ) Washer, Lock, Int, 08, Ss 4
17 49697 (10000000- 20000000 ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 4
18 1018155 (10000000- 20000000 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 3
19 07514 (10000000- 20000000 ) Washer, Lock, Int, 10, Ss 3
20 621443 (10000000- 20000000 ) Chain, Ball, 10, 0157mml, Ss 1
21 1219917 (10000000- 20000000 ) Screen, Flir, 2.0 X 8.7 1
22 9015758 (10000000- 20000000 ) Seal, Tank, Soltn, Ci [T500/T500¢€] 1
23 1218043 (10000000- 20000000 ) Cover, Fill, Front [T500] 1
23 9015759 (10000000- 20000000 ) Kit, Cover, Fill [T500/T500€] (ec- H20 Models) 1
24 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
25 12277 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 1
26 140300 (10000000- 20000000 ) Clamp, Cable, Stl, 0.50d [Insulated] 1
27 40678-1 (10000000- 20000000 ) Clamp, Cable, Stl, 0.88d X 0.62w, 1hole 1
(Models w/out ABW Option)
28 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
(Models w/out ABW Option)

Tennant T500e (09-2021)

33



STANDARD PARTS

STANDARD ELECTRICAL GROUP

355465

34

Tennant T500e (01-2017)



STANDARD PARTS

STANDARD ELECTRICAL GROUP

Ref. Part No. Serial Number Description Qty.
1 1224001 (10000000- 20000000 ) Bracket Widt, Mtg, Ele [T500¢] 1
2 140262 (10000000- 20000000 ) Clip, Snap-1In 4
3 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
4 1066409 (10000000- 20000000 ) Relay, 24vdc, 150a, No [Trombetta] 1
5 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
6 08712 (10000000- 20000000 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
7 1073600 (10000000- 20000000 ) Screw, Pan, M4 X 0.7 X 25, Fmg 2
8 9015776  (10000000- 20000000 ) Drive Module Kit, Ci 1
9 09739 (10000000- 20000000 )  Nut, Hex, Lock, M5 X 0.80, NI, Ss 1
10 01683 (10000000- 20000000 ) Washer, Flat, 10, Ss 1
11 1228510 (10000000- 20000000 ) Relay, 24vdc, 80a, Spst No, Plug- In 1
12 41361 (10000000- 20000000 ) Nut, Hex, Std, M8 X 1.25, Brs 1
13 1209373 (10000000- 20000000 ) Washer, Flat, M8.4b X 16d X 1.6, Brs 2
14 43952 (10000000- 20000000 ) Washer, Lock, Int, 0.31, Ss 4
15 607461 (10000000- 20000000 ) Screw, Set, M8 X 1.25 X 35, NI 2
16 1205345 (10000000- 20000000 ) Stand- Off, Wir, M8, Insulator, Panel 2
17 1071996 (10000000- 20000000 ) Switch, Push, Snap Action, 25a 1
18 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 2
19 1020174 (10000000- 20000000 ) Molding, Afmkt, Trim, Pvc, .08 .11, 03ft 1
20 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
21 386868 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 12, Ss 2
22 1219045 (10000000- 20000000 ) Gasket, Cover, Circuitboard 1
23 49309 (10000000- 20000000 ) Relay, 24vdc, 015a, Spdt No 2
24 16944 (10000000- 20000000 ) Screw, Hex, M4 X 0.70 X 10, Fmg 2

* Requires Tennant True service or an authorized Tennant service provider.

Tennant T500e (11-2017)

35



STANDARD PARTS

FRAME AND DRIVE GROUP

355467

36

Tennant T500e (11-2017)



STANDARD PARTS

FRAME AND DRIVE GROUP

AV 15 1031723
AL 16 614166
A 17 1021167

10000000- 20000000
10000000- 20000000

Motor, Transaxle, 24vdc, Afmkt [T5]
Brush Kit, Carbon, Transaxle, Repimt [4]
Key, Woodruff, 5mm

Ref. Part No. Serial Number Description Qty.

1 1219118 (10000000- 20000000 ) Frame WIdt, Front [T500] 1

2 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 13

3 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 6

4 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 9

5 08713 (10000000- 20000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 9

6 71579 (10000000- 20000000 ) Strap, Static, W/Grommet, .19 1.1w 25.0I 1

7 1219137 (10000000- 20000000 ) Frame WiIdt, Rear [T500] 1

8 1020168 (10000000- 20000000 ) Molding, Afmkt, Trim, Pvc, .08 .11, O1ft 1

9 1212422 (10000000- 20000000 ) Caster, Swivel [Wicke 224051] 2

10 09741 (10000000- 20000000 ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 2

11 140058 (10000000- 20000000 ) Washer, Flat, 0.54b 0.88d .06, Ss [Wand] 2

v 9004909 (10000000- 20000000 ) Wheel Kit, Solid, Ci [T5 T5e Ss5] 1
A 12 1223583 (10000000- 20000000 ) Wheel, Scrbr, 213mm, W/ Taper 2
13 606001 (10000000- 20000000 ) Bracket, Mtg, Transaxle, Pl [1510, T5] 2

v 14 1220970 (10000000- 20000000 ) Transaxle, Ele, 24vdc, 107rpm [Asi, 4] 1
A 612874 (10000000- 20000000 ) Coupling, Transaxle, Replmt 1
A 612880 (10000000- 20000000 ) Joint, Transaxle, Replmt 1
) 1

) 1

) 2

) 1

18 39890

V ASSEMBLY
A INCLUDED IN ASSEMBLY

(
(
(10000000- 20000000
(10000000- 20000000

Washer, Flat, M8, Fendr

Tennant T500e (11-2017)

37



STANDARD PARTS

HEAD LIFT GROUP, DISK

(S/N 10000000 - 10972147)

Tennant T500e (01-2020)

38



STANDARD PARTS

HEAD LIFT GROUP, DISK

Ref. Part No. Serial Number Description Qty.
1 387431 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 130, Ss 2
2 32662 (10000000- 20000000 ) Washer, Flat, 0.38b 1.22d .06, Ss 2
3 45261 (10000000- 20000000 ) Spring, Cmpr, 0.970d .11wir 02.5I 2
4 1224334 (10000000- 20000000 ) Sleeve, P/M, 0.51b 0.63d 1.5I, PI 2
5 1219491 (10000000- 20000000 ) Sleeve, 0.40id .50d 4.25I, Ss 2
6 32486 (10000000- 20000000 ) Washer, Flat, 0.53b 1.06d .10, Stl, PI 2
7 1225246 (10000000- 20000000 ) Actuator, 24vdc, 05.5strk, 0600Ib[Base] 1
8 49263 (10000000- 20000000 ) Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 5
9 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
10 140626 (10000000- 20000000 ) Pin, Cotter, Hair, 0.25d .125 Wir 1
11 29558 (10000000- 20000000 ) Pin, Clevis, 0.37d X 1.50I 1
12 1219912 (10000000- 20000000 ) Bracket, Guide, Head[T500] 1
13 1220305 (10000000- 20000000 ) Tube, Plstc, 0.51id 0.980d 02.8I 1
14 1221507 (10000000- 20000000 ) Pivot WIdt, Head, Scrub [T500] 1
15 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 2
16 1227530 (10000000- 20000000 ) Screw, Leveler, M8x75 1
17 222363 (10000000- 20000000 ) Spring, Extn, 1.230d 0.15wir 06.5I 2
18 606056 (10000000- 20000000 ) Tube, 0.32id 0.620d 01.0l, Stl, PI 2
19 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
20 74440 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 40, NI, Ss 2
21 222027 (10000000- 20000000 ) Arm, Lift, Head 2
22 02942 (10000000- 20000000 ) Pin, Hair, Cotter, 0.62d .120 Wir 2
23 222210 (10000000- 20000000 ) Pin, Clevis, 0.62d X 2.12| 2
24 32662 (10000000- 20000000 ) Washer, Flat, 0.38b 1.22d .06, Ss 2
25 63185 (10000000- 20000000 ) Spring, Cmpr, 0.850d .09wir 02.0l 2
26 1224191 (10000000- 20000000 ) Bracket, Spring, Suspension, Head 1
27 140626 (10000000- 20000000 ) Pin, Cotter, Hair, 0.25d .125 Wir 3
28 374225 (10000000- 20000000 ) Pin, Clevis, 0.50d X 3.75I 2
29 11211 (10000000- 20000000 ) Pin, Clevis, 0.50d X 2.25I 1
30 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 1
31 07786 (10000000- 20000000 ) Nut, Hex, Std, M8 X 1.25, Ss 1
32 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
33 08713 (10000000- 20000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
34 1222374 (10000000- 10972147 ) Frame WiIdt, Hardstop [T500] (No Longer Available) 1
35 01685 (10000000- 10972147 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
36 08713 (10000000- 10972147 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

Tennant T500e (01-2020)

39



STANDARD PARTS

HEAD LIFT GROUP, CYLINDRICAL

355493

Tennant T500e (04-2017)

40



STANDARD PARTS

HEAD LIFT GROUP, CYLINDRICAL

Ref. Part No. Serial Number Description Qty.
1 387431 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 130, Ss 2
2 32662 (10000000- 20000000 ) Washer, Flat, 0.38b 1.22d .06, Ss 2
3 45261 (10000000- 20000000 ) Spring, Cmpr, 0.970d .11wir 02.5I 2
4 1224334 (10000000- 20000000 ) Sleeve, P/M, 0.51b 0.63d 1.5, PI 2
5 1219491 (10000000- 20000000 ) Sleeve, 0.40id .50d 4.25I, Ss 2
6 32486 (10000000- 20000000 ) Washer, Flat, 0.53b 1.06d .10, Stl, PI 2
7 1225246 (10000000- 20000000 ) Actuator, 24vdc, 05.5strk, 0600Ib[Base] 1
8 49263 (10000000- 20000000 ) Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 5
9 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
10 140626 (10000000- 20000000 ) Pin, Cotter, Hair, 0.25d .125 Wir 1
11 29558 (10000000- 20000000 ) Pin, Clevis, 0.37d X 1.50I 1
12 1219912 (10000000- 20000000 ) Bracket, Guide, Head[T500] 1
13 1014020 (10000000- 20000000 ) Roller, 0.99d 0.50b 0.95I, Acetal 1
14 1221507 (10000000- 20000000 ) Pivot WIdt, Head, Scrub [T500] 1
15 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 2
16 1227530 (10000000- 20000000 ) Screw, Leveler, M8x75 1
17 222363 (10000000- 20000000 ) Spring, Extn, 1.230d 0.15wir 06.5I 2
18 606056 (10000000- 20000000 ) Tube, 0.32id 0.620d 01.0l, Sti, PI 2
19 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
20 74440 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 40, NI, Ss 2
21 222027 (10000000- 20000000 ) Arm, Lift, Head 2
22 02942 (10000000- 20000000 ) Pin, Hair, Cotter, 0.62d .120 Wir 2
23 222210 (10000000- 20000000 ) Pin, Clevis, 0.62d X 2.12I 2
24 32662 (10000000- 20000000 ) Washer, Flat, 0.38b 1.22d .06, Ss 2
25 63185 (10000000- 20000000 ) Spring, Cmpr, 0.850d .09wir 02.0I 2
26 1224191 (10000000- 20000000 ) Bracket, Spring, Suspension, Head 1
27 140626 (10000000- 20000000 ) Pin, Cotter, Hair, 0.25d .125 Wir 3
28 374225 (10000000- 20000000 ) Pin, Clevis, 0.50d X 3.75I 2
29 11211 (10000000- 20000000 ) Pin, Clevis, 0.50d X 2.25I 1
30 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 1
31 07786 (10000000- 20000000 ) Nut, Hex, Std, M8 X 1.25, Ss 1
32 607920 (10000000- 20000000 ) Spring, Cmpr, 0.700d .10wir 01.0l, Mw 2
33 140045 (10000000- 20000000 ) Washer, Flat, 0.51b 1.25d .06, Ss 4
34 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
35 08713 (10000000- 20000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

Tennant T500e (04-2017)

41



STANDARD PARTS

HEAD LIFT GROUP, ORBITAL

355474

Tennant T500e (01-2020)

42



STANDARD PARTS

HEAD LIFT GROUP, ORBITAL

Ref. Part No. Serial Number Description Qty.
1 1225246 (10000000- 20000000 ) Actuator, 24vdc, 05.5strk, 0600Ib[Base] 1
2 29558 (10000000- 20000000 ) Pin, Clevis, 0.37d X 1.50I 1
3 140626 (10000000- 20000000 ) Pin, Cotter, Hair, 0.25d .125 Wir 1
4 1226754 (10000000- 20000000 ) Pin, Clevis, .50d X 7.00I 1
5 1226759 (10000000- 20000000 ) Spacer, .500 Id X .875 Od 1
6 1224233 (10000000- 20000000 ) Pin, Guide, Spring, Head 2
7 1013936 (10000000- 20000000 ) Washer, Flat, 0.51b 0.94d .10, Nyl 1
8 1226640 (10000000- 20000000 ) Spring, Wave, .512 Id X .709 Od X .375 1
9 32486 (10000000- 20000000 ) Washer, Flat, 0.53b 1.06d .10, Stl, PI 1
10 1225960 (10000000- 20000000 ) Washer, Thrust, 0.89b 1.50d 0.13w, Bnz 2
11 1227036 (10000000- 20000000 ) Spring, Cmpr, 1.100d .085wir 03.0I 2
12 1059990 (10000000- 20000000 ) Sleeve, Fing, 0.32b 1.00/0.50d 0.6l, Ss 3
13 608562 (10000000- 20000000 ) Washer, Flat, 0.51b 0.94d .06, Nyl 6
14 630188 (10000000- 20000000 ) Bearing, Journal, .50id X .25l 3
15 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 3
16 74440 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 40, NI, Ss 2
17 1016399 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 1
18 1212543 (10000000- 20000000 ) Isolator, Neoprene, 1.25” X 1.25”, M8 2
19 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3
20 1224295 (10000000- 20000000 ) Brkt Widt, Lift 1
21 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
22 08713 (10000000- 20000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
23 33933 (10000000- 20000000 ) Screw, Pan, Phl, M3 X 0.50 X 25, Ss 6
24 1215716 (10000000- 20000000 ) Switch, 0.1a, Spdt[Micro, Gold Contacts] 2
25 1013705 (10000000- 20000000 ) Plate, Thread, Switch, M3 Nut, 96hr PI 2
26 1221043 (10000000- 20000000 ) Arm WiIdt, Lift 1
27 49263 (10000000- 20000000 ) Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 5
28 1225990 (10000000- 20000000 ) Bracket WIidt, Mount, Actuator[T500¢€] 1
29 1076557 (10959723- 20000000 ) Harness, Ele [Adaptor, Delphi, 4pos.] 1

Tennant T500e (01-2020)

43



STANDARD PARTS

LOWER CONSOLE GROUP, ON-BOARD CHARGER

355462

Tennant T500e (09- 2021)

44



STANDARD PARTS

LOWER CONSOLE GROUP, ON-BOARD CHARGER

Ref. Part No. Serial Number Description Qty.

1 1225401 (10000000- 20000000 ) Bracket, Cover, Charger 1
2 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 8
3 1064191 (10000000- 20000000 ) Boot, Circuitbreaker 1
4 1208816 (10000000- 20000000 ) Circuitbreaker, 04.0a, Resetable (Key Switch) 1
5 1064191 (10000000- 20000000 ) Boot, Circuitbreaker 1
6 1064187 (10000000- 20000000 ) Circuitbreaker, 10.0a, Resetable (Actuator) 1
7 1064191 (10000000- 20000000 ) Boot, Circuitbreaker 1
8 1064189 (10000000- 20000000 ) Circuitbreaker, 20.0a, Resetable (Vacuum Fan) 1
9 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 5
10 1205496 (10000000- 20000000 ) Hook, Cord 2

v 11 1250046 (10978950- 20000000 ) Charger, 24vdc 25a 100- 240vac [On- Board] 1

v 11 1220856 (10000000- 10978949 ) Charger, 24vdc 25a 115- 240vac [On- Board] 1

(Replaced By 1250046)

A 12 605387 (10000000- 20000000 ) Connector, Anderson, 050a, Red [W/O Con] 1
13 1025642 (10000000- 20000000 ) Cord, Power, 16/3, 15ft Blk [Us] 1
13 1026330 (10000000- 20000000 ) Cord, Power, 1.0mm2 [2.5meter] 1
13 1026325 (10000000- 20000000 ) Cord, Power, 1.0mm2/3 Blk[2.5meter, Aus] 1
13 1048304 (10000000- 20000000 ) Cord, Power [4.5meter, India, S.Africa] 1
14 1202868 (10000000- 20000000 ) Clip, Tie, 0.25d, Plstc 2
15 1225019 (10000000- 20000000 ) Bracket WIdt, Charger 1
16 1046428 (10000000- 20000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 02ft 1
17 1014668 (10000000- 20000000 ) Bushing, Sleeve, 8mmb 12mmd 6mml 2
18 611311 (10982634- 20000000 ) Spring, Cmpr, 0.400d .05wir 00.51, PI,Mw 1
18 611311 (10000000- 10982633 ) Spring, Cmpr, 0.400d .05wir 00.51, PI,Mw 2
19 1024965 (10982634- 20000000 ) Bolt, Shid, 08mmd X 030mm, M06 X 1.0 1
19 1024965 (10000000- 10982633 ) Bolt, Shid, 08mmd X 030mm, M06 X 1.0 2
20 383729 (10000000- 20000000 ) Circuitbreaker, 60.0a (I- Drive) 1
21 383724 (10000000- 20000000 ) Circuitbreaker, 25.0a, Resetable (Left Scrub Motor) 1
22 383724 (10000000- 20000000 ) Circuitbreaker, 25.0a, Resetable (Right Scrub Motor) 1
23 26395-2 (10000000- 20000000 ) Clamp, Cable, Stl, 0.38d X 0.38w, 1hole 1
24 140262 (10000000- 20000000 ) Clip, Snap-1In 1
25 1059534 (10000000- 20000000 ) Fastener, 09.001 [Hook & Loop] 1
26 1224589 (10000000- 20000000 ) Bracket, Cover, Charger Cables 1
27 1248098 (10982634- 20000000 ) Screw, Btn, Fing, M6 X 1.0 X 30, 10.9 1

v 28 1073634 (10000000- 20000000 ) Harness, Chrgr, 12ga [M8 Ring/M8 Ring] 1

A 29 605387 (10000000- 20000000 ) Connector, Anderson, 050a, Red [W/O Con] 1
30 1058340 (10000000- 20000000 ) Plug, Hole, Rnd, 0.63h 0.1l, Blk (Models w/out ec- H20 / 1

ABW Option)
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T500e (09-2021)

45



STANDARD PARTS

LOWER CONSOLE GROUP, OFF-BOARD CHARGER

355461

Tennant T500e (09- 2021)

46



STANDARD PARTS

LOWER CONSOLE GROUP, OFF-BOARD CHARGER

Ref. Part No. Serial Number Description Qty.
1 1225401 (10000000- 20000000 ) Bracket, Cover, Charger 1
2 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 8
3 1064191 (10000000- 20000000 ) Boot, Circuitbreaker 1
4 1208816 (10000000- 20000000 ) Circuitbreaker, 04.0a, Resetable (Key Switch) 1
5 1064191 (10000000- 20000000 ) Boot, Circuitbreaker 1
6 1064187 (10000000- 20000000 ) Circuitbreaker, 10.0a, Resetable (Actuator) 1
7 1064191 (10000000- 20000000 ) Boot, Circuitbreaker 1
8 1064189 (10000000- 20000000 ) Circuitbreaker, 20.0a, Resetable (Vacuum Fan) 1
9 397780 (10000000- 20000000 ) Plug, Hole, Rnd, 0.19h 0.71, Brb, Plstc 5
10 1202868 (10000000- 20000000 ) Clip, Tie, 0.25d, Plstc 2
11 1225019 (10000000- 20000000 ) Bracket Widt, Charger 1
12 1046428 (10000000- 20000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 02ft 1
13 1013705 (10000000- 20000000 ) Plate, Thread, Switch, M3 Nut, 96hr PI 1
14 1215716 (10000000- 20000000 ) Switch, 0.1a, Spdt[Micro, Gold Contacts] 1
15 1225158 (10000000- 20000000 ) Bracket Assy, Charger Plug 1
v 16 1073634 (10000000- 20000000 ) Harness, Chrgr, 12ga [M8 Ring/M8 Ring] 1
A 17 605387 (10000000- 20000000 ) Connector, Anderson, 050a, Red [W/O Con] 1
18 08712 (10000000- 20000000 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
19 06922 (10000000- 20000000 ) Screw, Pan, Phl, M3 X 0.50 X 20, 4.8 2
20 383729 (10000000- 20000000 ) Circuitbreaker, 60.0a (I- Drive) 1
21 383724 (10000000- 20000000 ) Circuitbreaker, 25.0a, Resetable (Left Scrub Motor) 1
22 383724 (10000000- 20000000 ) Circuitbreaker, 25.0a, Resetable (Right Scrub Motor) 1
v 23 9015391 (10000000- 20000000 ) Charger Assy, Off- Board [T500/T500€] 1
A 24 605387 (10000000- 20000000 ) Connector, Anderson, 050a, Red [W/O Con] 1
25 1025642 (10000000- 20000000 ) Cord, Power, 16/3, 15ft Blk [Us] 1
25 1026330 (10000000- 20000000 ) Cord, Power, 1.0mm2 [2.5meter] (China) 1
25 1026325 (10000000- 20000000 ) Cord, Power, 1.0mm2/3 Blk[2.5meter, Aus] 1
25 1048304 (10000000- 20000000 ) Cord, Power [4.5meter, India, S.Africa] 1
26 06922 (10000000- 20000000 ) Screw, Pan, Phl, M3 X 0.50 X 20, 4.8 2
27 1058340 (10000000- 20000000 ) Plug, Hole, Rnd, 0.63h 0.1l, Blk (Models w/out ec- H20 / 1
ABW Option)
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T500e (09-2021)

47



STANDARD PARTS

CONSOLE GROUP

Tennant T500e (10-2020)

48



STANDARD PARTS

CONSOLE GROUP
Ref. Part No. Serial Number Description Qty.
v 1 9015780  (10000000- 20000000 ) Bezel Kit, Membrane [T500€] 1
AV 2 9015781 (10000000- 20000000 ) Screen Kit [T500€e] 1
AA 3 1245824 (MAR2020- 20000000 ) Gasket, Console 1
AA 4 1205618 (10000000- 20000000 ) Cap, Usb 1
A 5 1071235 (10000000- 20000000 ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
6 1205323 (10000000- 20000000 ) Switch, 0.1a, Spdt [Micro, Straight] 1
7 1234365 (10000000- 20000000 ) Dial, Range, Speed 1
8 1256757 (11008828- 20000000 ) Potentiometer [100k, 1 Turn, Multi- Mach] 1
8 1246392 (10947727-11008827 ) Potentiometer [100k, 1 Turn, B5/B7] (Rpld by 1256757) 1
8 1204930 (10000000- 10947726 ) Potentiometer [100k, 1 Turn, B5/B7] (Rpld by 1256757) 1
9 1209730 (10000000- 20000000 ) Cap, Toggle, Direction 1
10 1209673 (10000000- 20000000 ) Switch Assy, Toggle, Direction 1
11 1203787 (10000000- 20000000 ) Housing, Handle, Cntrl, Top 2
12 1215863 (10000000- 20000000 ) Screw, Pan, Torx, M8 X 3.5 X 25[Remform] 2
13 140027 (10000000- 20000000 ) Washer, Flat, 0.35b 0.75d .04, Ss 2
14 1205143 (10000000- 20000000 ) Shaft Assy, Bail, Handle 1
15 1205781 (10000000- 20000000 )  Spring, Return, Bail 1
16 1222608 (10000000- 20000000 ) Housing, Handle, Cntrl, Bottom, Slotted 1
17 1205778 (10000000- 20000000 ) Handle, Bail [Machined] 1
18 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
19 1207004 (10000000- 20000000 ) Cover, Handle, Cntrl 1
v 20 1011402 (10000000- 20000000 ) Switch, Key 1
A 21 1017696 (10000000- 20000000 ) Key Set, Replmt [F/ Keyswitch 1011402] 1
22 582150 (10000000- 20000000 ) Plug, Hole, Rt, 1.23 X 1.12, Nyl 2
23 1011735 (10000000- 20000000 ) Switch, Safety, Shutoff 1
24 1064038 (10000000- 20000000 ) Gauge, Hourmeter, 05- 277 Volt, Ac / Dc 1
25 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
26 1223019 (10000000- 20000000 ) Cover, Console, Lower [T500€] 1
27 130773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
28 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
29 1226368 (10000000- 20000000 ) Frame, Console, Short, Simplified [Im] 1
30 1043573 (10000000- 20000000 ) Screw, #10-14 X 0.675, Spl[Shcs,Selftap] 15
31 1063909 (MAR2020- 20000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1

* Requires Tennant True service or an authorized Tennant service provider.

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T500e (09-2021)

49



STANDARD PARTS

SQUEEGEE LIFT GROUP

355475

(S/N 10000000 - 11005985)

(S/N 10000000 - 10871721)

50

Tennant T500e (09- 2021)



STANDARD PARTS

SQUEEGEE LIFT GROUP

Ref. Part No. Serial Number Description Qty.
1 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
2 1221959 (10000000- 20000000 ) Bracket, WIdt, Lift, Sqge [T500] 1
3 1216647 (10000000- 20000000 ) Pin, Cotter, Hair, 0.38d .054 Wir 3
4 391179 (10000000- 20000000 ) Pin, Clevis, 0.37d X 2.62I 1
5 1230368 (10000000- 10941193 ) Guide, Spring (Replaced by 9016898) 1
6 1225960 (10000000- 10871721 )  Washer, Thrust, 0.89b 1.50d 0.13w, Bnz 1
7 1253245 (10997797- 20000000 ) Spring, Cmpr, 1.40d, .874id, .263d, 2.0l 1
7 1228773 (10000000- 10997796 ) Spring, Cmpr, 1.250d, .625id, 2.0l 1

(Replaced By 1253245)
8 12309 (10000000- 20000000 ) Screw, Hex, M12 X 1.75 X 30, Ss 2
9 140045 (10000000- 20000000 ) Washer, Flat, 0.51b 1.25d .06, Ss 5
10 1255528 (11005986- 20000000 ) Bracket, Pivot, Sqge [T500] 1
10 1219466 (10000000- 11005985 ) Bracket, Pivot, Sqge [T500] 1
11 1013662 (10000000- 20000000 ) Bushing, Sleeve, 12mmb 16mmd 7mml,Pm Yel 2
12 57598 (10000000- 20000000 ) Pin, Clevis, 0.37d X 3.25I 2
13 1212533 (10000000- 20000000 ) Cover, Pedal, Lift 1
14 1246993 (11005986- 20000000 ) Bracket WIdt, Mtg, Sqge [T500] 1
14 1220505 (10000000- 11005985 ) Bracket Widt, Mtg, Sqge [T500] 1
15 09741 (10000000- 20000000 ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 2
16 140127 (10000000- 20000000 ) Washer, Thrust, 0.51b 1.00d 0.12w, Brz 1
17 82226 (10871722- 10941193 ) Washer, Flat, 0.91b 1.38d .06, Stl, PI 2
18 1013705 (10000000- 20000000 ) Plate, Thread, Switch, M3 Nut, 96hr PI 1
19 1215716 (10000000- 20000000 ) Switch, 0.1a, Spdt[Micro, Gold Contacts] 1
20 33933 (10000000- 20000000 ) Screw, Pan, Phl, M3 X 0.50 X 25, Ss 2
21 1235860 (10941194- 20000000 ) Guide, Spring 1

Tennant T500e (09-2021)

51



STANDARD PARTS

SQUEEGEE ASSEMBLY, 500MM / 20IN

355437

26

16

Tennant T500e (11-2017)

52



STANDARD PARTS

SQUEEGEE ASSEMBLY, 500MM / 20IN

Ref. Part No. Serial Number Description Qty.

v 9014172 (10000000- 20000000 ) Squeegee Kit, Linatex, Ci [T300/E/Ss300] 1
A 1 1230946 (10000000- 20000000 ) Frame, Sqge, 50cm, Mach [T300] 1
A 2 07786 (10000000- 20000000 ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 3 140027 (10000000- 20000000 ) Washer, Flat, 0.35b 0.75d .04, Ss 4
A 4 222460 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.5l [430ss] 2
A 5 1010560 (10000000- 20000000 ) Wheel, Bmpr, 80d X 25w, Non- Marking 2
A 6 1016399 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 2
A 7 1212755 (10000000- 20000000 ) Screw, Btn, M8 X 1.25 X 80, Ss 2
A 8 1213677 (10000000- 20000000 ) Knob, Star, 2.000d 4ear M8x1.25 [Yel] 4
A 9 17461 (10000000- 20000000 ) Pin, Clevis, 0.37d X 1.75I 2
A 10 1216647 (10000000- 20000000 ) Pin, Cotter, Hair, 0.38d .054 Wir 2
A 11 1017091 (10000000- 20000000 ) Spring, Cmpr, 0.500d .04wir 00.8I 2
A 12 22290 (10000000- 20000000 ) Spring, Cmpr, 0.720d .06wir 02.3I 2
A 13 09026 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 40, Ss 2
A 14 630477 (10000000- 20000000 ) Wheel, Pyu, 02.0d 0.38w, Gray 2
A 15 1222109 (oooxxxxx- 20000000 )  Knob, Sqge, 58I, M6 X 1.00, Plstc 1
A 16 1209631 (10000000- 20000000 ) Cover, Trap, Water, Sqge 1
A 17 1210756 (10000000- 20000000 ) Gasket, Trap, Water, Sqge 1
A 18 140154 (ooooxxxx- 20000000 )  Sleeve, P/M, 0.25b 0.38d 0.3, PI 1
A 19 140060 (ooxxxxxx- 20000000 ) Washer, .505 X .750 X 0.45 Wave 1
A 20 01684 (ooxxxxxx- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 21 12277 (ooxxxxxx- 20000000 ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 1
A 22 1203638 (10000000- 20000000 ) Retainer, Sqge [T300] 1
AV 23 9015731 (10000000- 20000000 ) Blade Kit, 500mm, Linatex (Standard) 1
AA 24 1203953 (10000000- 20000000 ) Blade, Sqge, Rear, 836l, Linatex[500mm] (Standard) 1
AA 25 1203954 (10000000- 20000000 ) Blade, Sqge, Front, 788l, Linatex[500mm] (Standard) 1
v 23 9015732 (10000000- 20000000 ) Blade Kit, 500mm, Urethane (Option) 1
A 24 1215609 (10000000- 20000000 ) Blade, Sqge, Rear, 836l, Urethane[500mm] (Option) 1
A 25 1215611 (10000000- 20000000 ) Blade, Sqge, Front, 788l, Urethane[500mm (Option) 1
v 23 9015730 (10000000- 20000000 ) Blade Kit, 500mm, Gum (Option) 1
A 24 1215610 (10000000- 20000000 ) Blade, Sqge, Rear, 8361, Gum[500mm] (Option) 1
A 25 1215612 (10000000- 20000000 ) Blade, Sqge, Front, 788l, Gum[500mm] (Option) 1

26 1212683 (10000000- xxxxxxxx ) Screw, Captive, M5, Knurled [Snap In] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T500e (11-2017)

53



STANDARD PARTS

SQUEEGEE ASSEMBLY, 650MM / 26IN
(New Style 9021741)

355838

54

Tennant T500e (09- 2021)



STANDARD PARTS

Ref. Part No.

SQUEEGEE ASSEMBLY, 650MM / 26IN
(New Style 9021741)

Serial Number

Description

9021741
1243537
59658
222496
222066

(11005986- 20000000
(11005986- 20000000
(10000000- 20000000
(10000000- 20000000
(10000000- 20000000

Squeegee Kit, 650mm

Frame, Sqge, 65cm, Mach [T500/T600]
Screw, Hex, M8 X 1.25 X 35, NI, Ss
Sleeve, P/M, 0.32b 0.50d 0.91 [430ss]
Wheel, 03.0d 0.88w 0.50b

07786
1255358
1074204
22290
32716

(10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
11005986- 20000000

Nut, Hex, Std, M8 X 1.25, Ss

Screw, Btn, M8 X 1.25 X 85, Ss
Knob,Star,2.75d 4ear 1.11 M8x1.25,Thru,Y
Spring, Cmpr, 0.720d .06wir 02.3|

Nut, Hex, Jam, M10 X 1.5, Ss

1034731
1006343
1243364
12277
01684

10964903- 20000000
10000000- 20000000
11005986- 20000000
10000000- 20000000
(10000000- 20000000

—~ o~~~ |~ o~~~

Screw, Hex, M6 X 1.00 X 16, Sems, Ss
Caster, Swivel, 50mmd, M10 X 30, Cir PI
Plate, Caster, Sqge

Screw, Hex, M6 X 1.00 X 20, NI, Ss
Washer, Flat, 0.27b 0.69d .05, Ss

140060
140154
1222109
1209631
1210756

[ N N N il S N o N 2l S N o S 2 o i RN

10000000- 20000000
10000000- 20000000
10000000- 20000000

10000000- 20000000

Washer, Wave- Spring, .505 .750 .045
Sleeve, P/M, 0.25b 0.38d 0.3I, PI
Knob, Sqge, 58I, M6 X 1.00, Plstc
Cover, Trap, Water, Sqge

Gasket, Trap, Water, Sqge

v
A
A

9015734
1221585
1232680
1221260
9015735

> >

10000000- 20000000
10000000- 20000000
10000000- 20000000
(10000000- 20000000
10000000- 20000000

(
E
(10000000- 20000000
(
(
(
(

Blade Kit, 650mm, Linatex/Linard (Standard)
Blade, Sqge, Rear, 1166l, Linatex[650mm] (Standard)
Blade, Sqge, Front, 1072 Linard[650mm] (Standard)

Retainer, Sqge, 65cm [T500]
Blade Kit, 650mm, Urethane (Option)

1228909
1228915
9015733
1228910
1228919

NMN2ON2O0OWN-0O0EONDOARWN2OO©ONOOI~ N =

| 2 SN ol JIRSIN o

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

P Py Py

~— ' ' [ e e e e [ e e e e e e e e e e v e v [ S S

Blade, Sqge, Rear, 1136l,Urethane[650mm] (Option)
Blade, Sqge, Front,1072|,Urethane[650mm] (Option)

Blade Kit, 650mm, Gum (Option)

Blade, Sqge, Rear, 11361, Gum[650mm] (Option)
Blade, Sqge, Front, 10721 Gum[650mm)] (Option)

_L_L_L_L_L_L_L_L_L_L_L_L_L_L_L_L_Ll\)l\)_h_h_h.h.hl\)[\)[\)[\)_k—kg

V ASSEMBLY
A INCLUDED IN ASSEMBLY

Tennant T500e (09-2021)

55



STANDARD PARTS

SQUEEGEE ASSEMBLY, 650MM / 26IN
(Original Style 9015301 - Replaced By 9021741)

14

355438

56

Tennant T500e (09- 2021)



STANDARD PARTS

SQUEEGEE ASSEMBLY, 650MM / 26IN
(Original Style 9015301 - Replaced By 9021741)

Ref. Part No. Serial Number Description Qty.

v 9015301 (10000000- 11005985 ) Squeegee Kit, 650mm, Ci (Replaced By 9021741) 1
A 1243537 (10979889- 11005985 ) Frame, Sqge, 65cm, Mach [T500/T600] 1
A 1221259 (10000000- 10979888 ) Frame, Sqge, 65cm, Mach [T500] 1
(Replaced By 1243537)
A 2 59658 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 2
A 3 222496 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.91 [430ss] 2
A 4 222066 (10000000- 20000000 ) Wheel, 03.0d 0.88w 0.50b 2
A 5 07786 (10000000- 20000000 ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 6 1255358 (10000000- 20000000 ) Screw, Btn, M8 X 1.25 X 80, Ss 4
A 7 1074204 (10000000- 20000000 ) Knob,Star,2.75d 4ear 1.1l M8x1.25,Thru,Y 4
A 8 22290 (10000000- 20000000 ) Spring, Cmpr, 0.720d .06wir 02.3I 4
A 9 32716 (10000000- 11005985 )  Nut, Hex, Jam, M10 X 1.5, Ss 2
A 10 1034731 (10000000- 11005985 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 8
A 11 1222236 (10000000- 11005985 ) Bracket WIdt, Caster, Rh Sqge[T500] 1
A 12 1006343 (10000000- 20000000 ) Caster, Swivel, 50mmd, M10 X 30, CIr PI 2
A 13 1222001 (10000000- 11005985 ) Bracket WIidt, Caster, Lh Sqge [T500] 1
A 14 12277 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 1
A 15 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 16 140060 (10000000- 20000000 ) Washer, Wave- Spring, .505 .750 .045 1
A 17 140154 (10000000- 20000000 ) Sleeve, P/M, 0.25b 0.38d 0.3, PI 1
A 18 1222109 (10000000- 20000000 ) Knob, Sqge, 58I, M6 X 1.00, Plstc 1
A 19 1209631 (10000000- 20000000 ) Cover, Trap, Water, Sqge 1
A 20 1210756 (10000000- 20000000 ) Gasket, Trap, Water, Sqge 1
AV 21 9015734 (10000000- 20000000 ) Blade Kit, 650mm, Linatex/Linard (Standard) 1
AA 22 1221585 (10000000- 20000000 ) Blade, Sqge, Rear, 1166l, Linatex[650mm] (Standard) 1
AA 23 1232680 (10000000- 20000000 ) Blade, Sqge, Front, 1072l Linard[650mm)] (Standard) 1
A 24 1221260 (10000000- 20000000 ) Retainer, Sqge, 65cm [T500] 1
A 25 1230738 (10000000- 11005985 ) Bracket, Sqge Bumper 2
v 21 9015735 (10000000- 20000000 ) Blade Kit, 650mm, Urethane (Option) 1
A 22 1228909 (10000000- 20000000 ) Blade, Sqge, Rear, 1136l,Urethane[650mm] (Option) 1
A 23 1228915 (10000000- 20000000 ) Blade, Sqge, Front,1072l,Urethane[650mm] (Option) 1
v 21 9015733 (10000000- 20000000 ) Blade Kit, 650mm, Gum (Option) 1
A 22 1228910 (10000000- 20000000 ) Blade, Sqge, Rear, 11361, Gum[650mm)] (Option) 1
A 23 1228919 (10000000- 20000000 ) Blade, Sqge, Front, 10721 Gum[650mm)] (Option) 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T500e (09-2021)

57



STANDARD PARTS

355839

13
5

SQUEEGEE ASSEMBLY, 700MM / 28IN
(New Style 9021742)
p—

Tennant T500e (09- 2021)

58



STANDARD PARTS

Ref. Part No.

SQUEEGEE ASSEMBLY, 700MM / 28IN
(New Style 9021742)

Serial Number

Description

9021742
1241632
59658
222496
222066

(11005986- 20000000
(11005986- 20000000
(10000000- 20000000
(10000000- 20000000
(10000000- 20000000

Squeegee Kit, 700mm

Frame, Sqge, 70cm, Mach [T500/T600]
Screw, Hex, M8 X 1.25 X 35, NI, Ss
Sleeve, P/M, 0.32b 0.50d 0.91 [430ss]
Wheel, 03.0d 0.88w 0.50b

07786
1255358
1074204
22290
32716

(10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
11005986- 20000000

Nut, Hex, Std, M8 X 1.25, Ss

Screw, Btn, M8 X 1.25 X 85, Ss
Knob,Star,2.75d 4ear 1.11 M8x1.25,Thru,Y
Spring, Cmpr, 0.720d .06wir 02.3|

Nut, Hex, Jam, M10 X 1.5, Ss

1034731
1006343
1243364
12277
01684

11005986- 20000000
10000000- 20000000
11005986- 20000000
10000000- 20000000
(10000000- 20000000

—~ o~~~ |~ o~~~

Screw, Hex, M6 X 1.00 X 16, Sems, Ss
Caster, Swivel, 50mmd, M10 X 30, Cir PI
Plate, Caster, Sqge

Screw, Hex, M6 X 1.00 X 20, NI, Ss
Washer, Flat, 0.27b 0.69d .05, Ss

140060
140154
1222109
1209631
1210756

[ N N N il S N o N 2l S N o S 2 o i RN

10000000- 20000000
10000000- 20000000
10000000- 20000000

10000000- 20000000

Washer, Wave- Spring, .505 .750 .045
Sleeve, P/M, 0.25b 0.38d 0.3I, PI
Knob, Sqge, 58I, M6 X 1.00, Plstc
Cover, Trap, Water, Sqge

Gasket, Trap, Water, Sqge

v
A
A

9015737
1221572
1232679
1220783
9015738

> >

10000000- 20000000
10000000- 20000000
10000000- 20000000
(10000000- 20000000
10000000- 20000000

(
E
(10000000- 20000000
(
(
(
(

Blade Kit, 700mm, Linatex/Linard (Standard)
Blade, Sqge, Rear, 1204l, Linatex[700mm] (Standard)
Blade, Sqge, Front, 1148l Linard[700mm] (Standard)

Retainer, Sqge, 70cm [T500]
Blade Kit, 700mm, Urethane (Option)

1228904
1228906
9015736
1228905
1228907

NMN2ON2O0OWN-0O0EONDOARWN2OO©ON®O~ N~

| 2 SN ol JIRSIN o

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

P Py Py

~— ' ' [ e e e e [ e e e e e e e e e e v e v [ S S

Blade, Sqge, Rear, 1204l,Urethane[700mm] (Option)
Blade, Sqge, Front,1148I Urethane[700mm] (Option)

Blade Kit, 700mm, Gum (Option)

Blade, Sqge, Rear, 12041, Gum[700mm] (Option)
Blade, Sqge, Front, 1148] Gum[700mm] (Option)

_L_L_L_L_L_L_L_L_L_L_L_L_L_L_L_L_Ll\)l\)_h_h_h.h.hl\)[\)[\)[\)_k—kg

V ASSEMBLY
A INCLUDED IN ASSEMBLY

Tennant T500e (09-2021)

59



STANDARD PARTS

SQUEEGEE ASSEMBLY, 700MM / 28IN
(Original Style 9015302 - Replaced By 9021742)

355439

Tennant T500e (09- 2021)

60



STANDARD PARTS

SQUEEGEE ASSEMBLY, 700MM / 28IN
(Original Style 9015302 - Replaced By 9021742)

Ref. Part No. Serial Number Description Qty.

v 9015302 (10000000- 11005985 ) Squeegee Kit, 700mm, Ci (Replaced By 9021742) 1
A 1241632 (10983981- 11005985 ) Frame, Sqge, 70cm, Mach [T500/T600] 1
A 1220309 (10000000- 10983980 ) Frame, Sqge, 70cm, Mach [T500] 1
(Replaced By 1241632)
A 2 59658 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 2
A 3 222496 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.91 [430ss] 2
A 4 222066 (10000000- 20000000 ) Wheel, 03.0d 0.88w 0.50b 2
A 5 07786 (10000000- 20000000 ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 6 1255358 (10000000- 20000000 ) Screw, Btn, M8 X 1.25 X 80, Ss 4
A 7 1074204 (10000000- 20000000 ) Knob,Star,2.75d 4ear 1.11 M8x1.25,Thru,Y 4
A 8 22290 (10000000- 20000000 ) Spring, Cmpr, 0.720d .06wir 02.3I 4
A 9 32716 (10000000- 11005985 )  Nut, Hex, Jam, M10 X 1.5, Ss 2
A 10 1034731 (10000000- 11005985 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 8
A 11 1222236 (10000000- 11005985 ) Bracket WIdt, Caster, Rh Sqge[T500] 1
A 12 1006343 (10000000- 20000000 ) Caster, Swivel, 50mmd, M10 X 30, Clir PI 2
A 13 1222001 (10000000- 11005985 ) Bracket WIidt, Caster, Lh Sqge [T500] 1
A 14 12277 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 1
A 15 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 16 140060 (10000000- 20000000 ) Washer, Wave- Spring, .505 .750 .045 1
A 17 140154 (10000000- 20000000 ) Sleeve, P/M, 0.25b 0.38d 0.3, PI 1
A 18 1222109 (10000000- 20000000 ) Knob, Sqge, 58I, M6 X 1.00, Plstc 1
A 19 1209631 (10000000- 20000000 ) Cover, Trap, Water, Sqge 1
A 20 1210756 (10000000- 20000000 ) Gasket, Trap, Water, Sqge 1
AV 21 9015737 (10000000- 20000000 ) Blade Kit, 700mm, Linatex/Linard (Standard) 1
AA 22 1221572 (10000000- 20000000 ) Blade, Sqge, Rear, 1204l, Linatex[700mm] (Standard) 1
AA 23 1232679 (10000000- 20000000 ) Blade, Sqge, Front, 1148l Linard[700mm] (Standard) 1
A 24 1220783 (10000000- 20000000 ) Retainer, Sqge, 70cm [T500] 1
A 25 1230738 (10000000- 11005985 ) Bracket, Sqge Bumper 2
v 21 9015738 (10000000- 20000000 ) Blade Kit, 700mm, Urethane (Option) 1
A 22 1228904 (10000000- 20000000 ) Blade, Sqge, Rear, 1204l,Urethane[700mm)] (Option) 1
A 23 1228906 (10000000- 20000000 ) Blade, Sqge, Front,1148I Urethane[700mm)] (Option) 1
v 21 9015736 (10000000- 20000000 ) Blade Kit, 700mm, Gum (Option) 1
A 22 1228905 (10000000- 20000000 ) Blade, Sqge, Rear, 12041, Gum[700mm] (Option) 1
A 23 1228907 (10000000- 20000000 ) Blade, Sqge, Front, 1148] Gum[700mm] (Option) 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T500e (09-2021)

61



STANDARD PARTS

SQUEEGEE ASSEMBLY, 800MM / 32IN
(New Style 9021743)

355840

18

19

21

Tennant T500e (09- 2021)

62



STANDARD PARTS

Ref. Part No.

SQUEEGEE ASSEMBLY, 800MM / 32IN
(New Style 9021743)

Serial Number

Description

9021743
1243538
59658
222496
222066

(11005986- 20000000
(11005986- 20000000
(10000000- 20000000
(10000000- 20000000
(10000000- 20000000

Squeegee Kit, 800mm

Frame, Sqge, 80cm, Mach [T500/T600]
Screw, Hex, M8 X 1.25 X 35, NI, Ss
Sleeve, P/M, 0.32b 0.50d 0.91 [430ss]
Wheel, 03.0d 0.88w 0.50b

07786
1255358
1074204
22290
32716

(10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
11005986- 20000000

Nut, Hex, Std, M8 X 1.25, Ss

Screw, Btn, M8 X 1.25 X 85, Ss
Knob,Star,2.75d 4ear 1.11 M8x1.25,Thru,Y
Spring, Cmpr, 0.720d .06wir 02.3|

Nut, Hex, Jam, M10 X 1.5, Ss

1034731
1006343
1243364
12277
01684

11005986- 20000000
10000000- 20000000
11005986- 20000000
10000000- 20000000
(10000000- 20000000

—~ o~~~ |~ o~~~

Screw, Hex, M6 X 1.00 X 16, Sems, Ss
Caster, Swivel, 50mmd, M10 X 30, Cir PI
Plate, Caster, Sqge

Screw, Hex, M6 X 1.00 X 20, NI, Ss
Washer, Flat, 0.27b 0.69d .05, Ss

140060
140154
1222109
1209631
1210756

[ N N N il S N o N 2l S N o S 2 o i RN

10000000- 20000000
10000000- 20000000
10000000- 20000000

10000000- 20000000

Washer, Wave- Spring, .505 .750 .045
Sleeve, P/M, 0.25b 0.38d 0.3I, PI
Knob, Sqge, 58I, M6 X 1.00, Plstc
Cover, Trap, Water, Sqge

Gasket, Trap, Water, Sqge

v
A
A

9015740
1221115
1232681
1219405
9015741

> >

10000000- 20000000
10000000- 20000000
10000000- 20000000
(10000000- 20000000
10000000- 20000000

(
E
(10000000- 20000000
(
(
(
(

Blade Kit, 800mm, Linatex/Linard (Standard)
Blade, Sqge, Rear, 1306I, Linatex[800mm] (Standard)
Blade, Sqge, Front, 1256l Linard[800mm] (Standard)

Retainer, Sqge, 80cm [T500]
Blade Kit, 800mm, Urethane (Option)

1228920
1228922
9015739
1228921
1228923

NMN2ON2O0OWN-0O0ONDUARWN2OO©ON®OA~ LN~

| 2 SN ol JIRSIN o

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

o~ o~~~ o~ |~

~— ' ' [ e e e e [ e e e e e e e e e e v e v [ S S

Blade, Sqge, Rear, 1306l,Urethane[800mm] (Option)
Blade, Sqge, Front,1256l Urethane[800mm] (Option)

Blade Kit, 800mm, Gum (Option)

Blade, Sqge, Rear, 13061, Gum[800mm] (Option)
Blade, Sqge, Front, 12561 Gum[800mm] (Option)

_L_L_L_L_L_L_L_L_L_L_L_L_L_L_L_L_Ll\)l\)_h_h_h_h.h[\)[\)[\)[\)_n_n'g

V ASSEMBLY
A INCLUDED IN ASSEMBLY

Tennant T500e (09-2021)

63



STANDARD PARTS

SQUEEGEE ASSEMBLY, 800MM / 32IN
(Original Style 9015303 - Replaced By 9021743)

355440

14

6

1

Tennant T500e (09- 2021)

64



STANDARD PARTS

SQUEEGEE ASSEMBLY, 800MM / 32IN
(Original Style 9015303 - Replaced By 9021743)

Ref. Part No. Serial Number Description Qty.

v 9015303 (10000000- 11005985 ) Squeegee Kit, 800mm, Ci (Replaced By 9021743) 1
A 1243538 (10996996- 11005985 ) Frame, Sqge, 80cm, Mach [T500/T600] 1
A 1219894 (10000000- 10996995 ) Frame, Sqge, 80cm, Mach [T500] 1
(Replaced By 1243538)
A 2 59658 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 2
A 3 222496 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.91 [430ss] 2
A 4 222066 (10000000- 20000000 ) Wheel, 03.0d 0.88w 0.50b 2
A 5 07786 (10000000- 20000000 ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 6 1255358 (10000000- 20000000 ) Screw, Btn, M8 X 1.25 X 80, Ss 4
A 7 1074204 (10000000- 20000000 ) Knob,Star,2.75d 4ear 1.1l M8x1.25,Thru,Y 4
A 8 22290 (10000000- 20000000 ) Spring, Cmpr, 0.720d .06wir 02.3I 4
A 9 32716 (10000000- 11005985 )  Nut, Hex, Jam, M10 X 1.5, Ss 2
A 10 1034731 (10000000- 11005985 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 8
A 11 1222236 (10000000- 11005985 ) Bracket WIdt, Caster, Rh Sqge[T500] 1
A 12 1006343 (10000000- 20000000 ) Caster, Swivel, 50mmd, M10 X 30, Clir PI 2
A 13 1222001 (10000000- 11005985 ) Bracket Widt, Caster, Lh Sqge [T500] 1
A 14 12277 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 1
A 15 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 16 140060 (10000000- 20000000 ) Washer, Wave- Spring, .505 .750 .045 1
A 17 140154 (10000000- 20000000 ) Sleeve, P/M, 0.25b 0.38d 0.3, PI 1
A 18 1222109 (10000000- 20000000 ) Knob, Sqge, 58I, M6 X 1.00, Plstc 1
A 19 1209631 (10000000- 20000000 ) Cover, Trap, Water, Sqge 1
A 20 1210756 (10000000- 20000000 ) Gasket, Trap, Water, Sqge 1
AV 21 9015740 (10000000- 20000000 ) Blade Kit, 800mm, Linatex/Linard (Standard) 1
AA 22 1221115 (10000000- 20000000 ) Blade, Sqge, Rear, 1306l, Linatex[800mm] (Standard) 1
AA 23 1232681 (10000000- 20000000 ) Blade, Sqge, Front, 1256l Linard[800mm] (Standard) 1
A 24 1219405 (10000000- 20000000 ) Retainer, Sqge, 80cm [T500] 1
A 25 1230738 (10000000- 11005985 ) Bracket, Sqge Bumper 2
v 21 9015741 (10000000- 20000000 ) Blade Kit, 800mm, Urethane (Option) 1
A 22 1228920 (10000000- 20000000 ) Blade, Sqge, Rear, 1306Il,Urethane[800mm)] (Option) 1
A 23 1228922 (10000000- 20000000 ) Blade, Sqge, Front,1256] Urethane[800mm] (Option) 1
v 21 9015739 (10000000- 20000000 ) Blade Kit, 800mm, Gum (Option) 1
A 22 1228921 (10000000- 20000000 ) Blade, Sqge, Rear, 13061, Gum[800mm] (Option) 1
A 23 1228923 (10000000- 20000000 ) Blade, Sqge, Front, 12561 Gum[800mm)] (Option) 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T500e (09-2021)

65



STANDARD PARTS

STANDARD SOLUTION GROUP

355468

TO SCRUB \@ ya
HEAD

FRONT

"

(S/N 10000000 - 10865726)

@\W/

66 Tennant T500e (11-2017)



STANDARD PARTS

STANDARD SOLUTION GROUP

Ref. Part No. Serial Number Description Qty.
1 1211424 (10000000- 20000000 ) Valve, Water, Solenoid, 24vdc Qf08/Qf08 1
2 1212809 (10865727- 20000000 ) Fitting, Plstc, E90, Qf08/QmO0O8 3
2 1212809 (10000000- 10865726 ) Fitting, Plstc, E90, Qf08/QmO08 4
3 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
4 1212859 (10000000- 20000000 ) Fitting, Plstc, Str, Qf08/Qf08 1
5 9014145 (10000000- 20000000 ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
6 1227552 (10000000- 20000000 ) Fitting, Plstc, Str, Qm08/Pm06 1
7 1212813 (10000000- 20000000 ) Fitting, Plstc, Str, Qf08/PmO06 1
v 8 1211537 (10000000- 20000000 ) Filter, In- Line, Pf06/Pf06 080m 2.6l Epd 1
A 1218885 (10000000- 20000000 ) Gasket [Epdm, F/1211537] 1
A 1218883 (10000000- 20000000 ) Screen, Fltr, 80 Mesh, Ss [W/ Cage] 1
A 613991 (10000000- 20000000 ) Bowl, Clr, Short, F/1005302 1
9 1212987 (10000000- 20000000 ) Fitting, Plstc, E90, Qf08/Pm06, Swivel 1
10 130773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
11 1221945 (10865727- 20000000 ) Fitting, Plstc, E90, Qf08/Qf08 1
12 1210807 (10865727- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 1
13 130773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T500e (11-2017)

67



STANDARD PARTS

STANDARD BATTERY CABLES GROUP

355463

Ref. Part No. Serial Number Description Qty.
1 1074942 (10000000- 20000000 ) Cable, Assy [T500,T500¢€] 1
2 611221 (10000000- 20000000 ) Boot, Terminal, Battery, 25.4mm, Blk 8
3 1073680 (10000000- 20000000 ) Cable, 04ga 15.01 Blk [M8 Ring/M8 Ring] 3

68 Tennant T500e (01-2017)



STANDARD PARTS

LABEL GROUP

DISK & CYLINDRICAL HEAD

ORBITAL HEAD

355471

Ref. Part No. Serial Number Description Qty.
1 1224984 (10000000- 20000000 ) Label, T500e 2
2 1216520 (10000000- 20000000 ) Label, Logo [Ech20 Nano] 2
3 1213114 (10000000- 20000000 ) Label, Logo, 05.5l, Blk/Sil [Tennant] 1
4 1220962 (10000000- 20000000 ) Label Sheet, Info/Hzrd [T500, Na] 1
5 1220965 (10000000- 20000000 ) Label Sheet, Operational [T500] 1
6 1224995 (10000000- 20000000 ) Label, Orbital, Size, 70cm 1
7 1225763 (10000000- 20000000 ) Label, Decal, Charger, Off- Board 1
8 1231798 (10865727-20000000 ) Label, Info, Filter 1

Tennant T500e (11-2017)

69



STANDARD PARTS

ELECTRICAL DIAGRAM (PAGE 1 OF 8)

)

(S/N 10995399 -

1075167_02

1T500e WITH STANDARD LEAD ACID BATTERIES

BATTERY / CHARGER SYSTEMS

BASE CONTROL MODULE

B+/GND CABLE ASSY

CABLE &

% oN Bw ™
o
=
o 8-2r \QV3H GNH0S L4171 :AVI3Y BN [zl
b e NVL/O% NVL/O0% EN\ gl ma/8 o 5
E
N
O +z
22
NIdO MNVL : g3SOT0: "O°N o
sg1-er . it L-2r (*ANOD) NOILNTO Zo
Y18/ET o= and/ i ena/zy vE o EA/bS TEAVS e/ S
“MS NOILISOd MNVL #Z-MS 1-AS S
=l
nwm
(d0LS = 00AO ) B
60 NOILO3S 335 1-2r N ar e
8EC—> T09/8E (4 o 8 TaT e ol x AVTI3Y HSNYE andos
NOIL103130 d01S-3 = | 2 NVL/0Z E C 8/
[ o
(TVL18H0) 40 XVN 51X3 s e | 5
NMOO OV3H 8MNE0S = N3d0 :°O°N .
or—o S
EREVAA NS iz-4a XH9/81 ot o 9-2r Y3LININOH >
Ea NVL/02 NV1/02 o < m1a/9
O
L
(TAD ¥ 0S1Q)40 MO :INI g
(*7A0 ® 0S10) 40 MOT = Q3SOTO :°0°N . S-2r h
(V114vd) °"LOY Qv3H 8n40S ot niess ness o
(8]
=
1-2r - Fd
< < c Mﬂ m > Ong/ 72 EorE LRGN 30O mju\vmwi ond/z M
(IVI18vd ) (v ifvd ) . . ¢
*NEVH H01avav "NEVH g0Lavay camsn son [ z oz N .
vL1GH0" 1do V11840° 1dO 5 5 4 -
~ .
NE= 8Nd/Zz LR i 200 108 G m o &
119 NOI1D3S 335 o z p— |
| Z| -z
(V11840) 40 MO *1x3 103N SN g g & zo
(TvL18H0) 40 MOT = 03S0T0: "O°N R 2y
- Z] Z] o] Z] =] Z| o
Ya/ET o and/zz For i o g 5 84 S5z o [ o
tp-MS :1-40 oer o © | o o o |
zZ u N N N N N
< W ™~ 0] —| 0] —
o e-zr v
TR P = NHO/-NV3 NHO/ NV
patn -ina
S18/ET NHE/2 NgE/Z =4 2oz
£-MS R RENZNE T3A/ +NVO
. 1-2r
120 e IV feer TAR/TTa/ETS
EREVA STa/ET oo
Y| I IO N I - -
IINAOW 3OV JSH3LINT & 8 & & & 8 Y & & 3}
£ § 5 : : @ ¢ s | INZ
&8 8 5 °° ol o]
" g B z| 2|5 .
E >
-
H39HVHO “378v0 55
e
aser HIOUVHO *3TEvo AEsET o o S
541382
bty
% m = = O O
g o & o z <
5 ' PR s B ol =23
3 g 5 9 g ¥ r 9
5 - - x x m Won
z S d @ ioe L £l z
© T Fid
. o 569
= 2
]
£ g g
| |
B < <
A ]
)
@ ul —_
R>1msr T =y i S3143LLVE 10V Av3T QUVONYLS O0AS (+) S
o ¥
LEJ NOILJ3s 335 - INNHS LE4 NOILJ3S 33s o a
HOTH INAHS MO INAHS I8Y0 oan 371av0 00A I7avooan 9 o
11d0) INIT-NI S
INPHS AM1IWST3L | 378vo I1avo FEvo, | vooT1 >
i i 7 H1 z E 37ava
Z-3SN4 3ANIT-NI
O [ L ] @] m <<

Tennant T500e (09- 2021)

70



STANDARD PARTS

ELECTRICAL DIAGRAM (PAGE 2 OF 8)

)

(S/N 10995399 -

1075167_02

1500e WITH STANDARD LEAD ACID BATTERIES

BATTERY+

PROPEL SYSTEM

SEE SECTION G15 & G24

o (O] L (1] [m] (@] an} < N
y .
N
©g
*QV3H ENH0S H3N0T FAVIRY SW N2
=
fin]
AEESR/ I S = — Eh,
Eow—
o= _esn T
0 3 @ 0
N ==
Dl
o @ I<
g gl
& =
O 0
3 3
1 2 9
- <]
=
S §
A :
- ] < N
) Vo1
o [ —Q Pz 71 m
£ E =T =
= g £-80
IATHA- T q 9
1-Qir Y -
LINIT 03345 T13d0Md Y001 g VIO s VHO/EE v oK Lo WN. 2
1-*10d == L\ s
z-0ir o
NG9 TIN/PE I REINZS Gl e 2 Ol
£-Qir > IS 5
1noEx < oo o
Ng9 NE5/SE I NE5/5E | " e M J o
(*A3d = *ON9) ¥ ¥
HOLINS 35H3A3Y -1 2
N
LHM n1g/8e W\ ng/8e Ei=td noT2xn! ™)
" o)
211-MS I <l v H P> Q
o ObN =
LHM dndsZe AN dndsze e *OVIH GNYOS 14171 :AVI3Y PN
Ry -
-
S souvig——
3 NOI L1095 535 (033dS 8NEOS = MOT)
Q3345 T304
NOILOZT135 a33ds L2 SRS i won
22 NVL/0T NVL/OT
(13d0dd 31aVNT = +@ ) i
d01S-3 NOM4 440/NO T3d0Hd -
60 NOI1133s 335 BE—> AH9/8E T p HOLON T13-04d B —
318VN3 13dodd P = LHN/6 v
- Vo9
STa/eT Y1a/ET == ¢ o £ e xH9/8 XH9/8 no/%u =74l aIe/1
e " @ 2
A A (NOILISOd &N TIN4 = N3O = Q3H °MS)
< @ 5 d (NNOO = 030710 = OISVITIH “MS)
B 3 AVIZH_NVA OVA (*0°H*2°N) NOILISOd 33933n0S
YTa/ET YG/ET U\ \mazer = @ & VHO/E o= ° XH9/8E
5 101-MS
9 8 8 g
I ] 114 NOIL03S 335
2 2 Vg Tmdoug o T Age eE XH0/6E
Lrod ovir <{———<four
© 50 NO1103S 335
2. . 03130 do1s-3 88 Coryg7ae 578
e ==
ale] ~ >
QB =rfea -
m N .
o Eca i n o J L I
L = ol z
3 SN 53
oo
SS3NYVYH *MS T11va o = T o ..H m
NOTLOTINNOD ON > terihorssmss o < O T ) 50
] a
T F O : o
i+ — o z
G35/0E e e % = w 2
*0°N) HOLIMS T1va R g
o —>0 Nga/TE e ruosnas w =
iB-MS =]
NOTLOTINNGD ON > femefaen Lon o
oo *QV3H ENH0S Y3MOT FAVIRY SN J
A e NG/ T NI/ % = @ = A1a/s

10

71

Tennant T500e (09-2021)



STANDARD PARTS

OFF BOARD CHARGER CONNECTION

ELECTRICAL DIAGRAM (PAGE 3 OF 8)
(S/N 10995399 - )

1500e WITH LITHIUM

[ON BATTERIES

1075167_02

5 ok x
e .2 g
a iy = @ 5 5 5 5 .
B H 52 [ul 3 3 @ @ z
I 2E - N N < N SR
. BIEE o o o o S
o] o E® | | - 212 N n o_-Q
) 2z 4= - wzh
2 2 cgs J =i
51l 2 (il 5 59T 5 W
> -1 [N z o IO< (&) 15}
x| 32 h = o Ja z owg
El 2F | = = (| 0 _ SHo
vl Vs |z o ca= A | 3 3 c L3
| x| 3 i LN 3= 8 0w e
gl By, I o< oo I - 20 _ [T
Blez |0 = E 22 eJ '
[rif] W = = = bl
FIRE b [l = O El
glE= ] I T = | =0 T o oo
2 o oz 5] Y |18~ o o =0 =N
g 3 &E ool E =10 J g = ohE O
S @l &F . = vy .G H - 25 =5y
930 =\ & . - o 5 nva
M eao 0 —_ oZ - << "
A5y § 9838 ez N
i & [ 27 ow?g Nz S
5 b 9.8 52 [
- o .
3 [+ ot ~ o |2 T o = =]
© Td YRS ] |0k - %
s [ 5. = U
u BMS [} v D T o o
[} ; o :
S Battery z I} ST (] Z z
p-| o Management Zi o 9
CABLE Susten 1BMS) SEE SECTION BS g N g 54 g N
=k e L1 CAN+/BLU b = g 2 5
: BMS_CAN+ N N N
g w13 CAN-/WHT I [y b
s BMS AN
hri— 1o |7 1G/BRN
. 9 < N ™
o s INT/YEL . . . - A
CABLE ° e TN x| N ay 48 =7
o u z 5| [o]n} x|y
P 3 = g N &3
N | N ul N
o N N E o
- = N o m
3 w B 3 3 7 B N
] J o H 5 d M
> w 3 = = 5 = = =
1 | a 2
o @ o 8
= s o - g
] c i
i} b 2 m
< 0 < O
z <
a : :
D ] = - ow g B 3
S @ g g g 8 B i g
2 & g 8 8 5 H
© - 3 N 5 5 5 i, .,3
y q a L g3 3 gl 4l g
o L |
<
M o 3 Z|
- E 2 K UsB PORT
- N m
m i " " N N N\
' ] o ] NN o of?
L =l ul nl N o Nioy
g = Bl
B CHARGER: ON BOARD
i’ .
z 8 I J B Z
4 5L e 2 g
z X N N N S >
= AC PLUG @ + N N <
SEE_LITHIUMy z | < o
ono [E1E- BATTERY = g % & z -
FINEE JUN. HARNESS : \ <§
z N = SE
ReTURN R 113/BLK -WHT S 1
e - BTV CAN COMMUNICATION i o
SRt SEE SECTIONS FIS, F22, F25 _E T
- Jz2-4 =] la}
N RESERVEDZ e [ 22o0178 CAN+/BLU J2_L1-8\ |P2-6 [CAN+/YEL AN+ 2T
u VLI ecenvens SEE_SECTION F-
2 MS_CAN+ .
S st ]
. |10 CAN-/WHT J2_L1-1Q\P2-10| CAN-/GRN AN- 2
b J2-3
MS_CAN- h
LD e o e INTL/YE] ‘NTLSEE SECTION F3
S+/RED TR o Loz o 3 3
! e g g
3l © ©
® 2
Piee
® SEE SECTION F3
SW-1: KEY SWITCH Lon
S+/RED S+/RED 16/6RN 1
CB-11 J4-TN J5-L1
4A
6/BLU
SO [ 5K /8LU 0 KEY SH.
w2 i MAIN HARNESS NETS:
MAIN HARNESS NETS: N.O} \wuB-L1  INTL/YEL s 4/YEL AND 5/GRN NOT USED
4/YEL AND 5/GRN NOT USED S+ /RED K com Pz% I W/LITHIUM BATTERIES.
W/LITHIUM BATTERIES, D I8 ol
N.cl. o
CHARGER INTERLOCK SWITCH (N.C.) g4
OFF -BOARD CHARGER ONLY: SW. s 3

OPEN = CHARGING

72

Tennant T500e (09- 2021)



STANDARD PARTS

ELECTRICAL DIAGRAM (PAGE 4 OF 8)

)

ION BATTERIES

(S/N 10995399 -

1075014_02

1500e WITH LI THIUM

PROPEL SYSTEM

G} L (S a @] m <<
o *QV3H 8NHOS HINOT FAVIIY SW
& 0
o €
P =)= 9/5h & H P> < -
n =1 (== 2 G
2 o 2 o
U s =35 0
& 7 8= <
2 = .
c
pagy Sk ° 3
row Z| =< N =
o 6 i S GE [
F B o > 0
cu Gaol— rm <+
a6 3 \7 a| g -
< Eow
= £ 3
T g §
N
g, As ?
by - vo1
= E} P P q3u/T
IATHa-1 & €-90
1-o1r 6 o
ILINIT 033dS T13d0Hd Y001 g VIO EE Y VH0/EE g 0 Yo 3
f-ri0d z-qir s /T CEE
AT O 2 c
NE9 REIVEES - REIVZSS ) ] EOx m
2o
- w g- < p
QI Lromeay > IS s
NES NE5/SE r NES/SE Era [ < N
("A3Y = "OND) a u
HOL1MS 35H3A3 -t E
3
AR 18/9E AT A18/9€ g — N
1-ns jui
z-1r H—==H )= s <& )
TAm TNd/ZE < HNd/ZE o own avi
[ *QVEH ENHOS L4171 AVISH bN
brnain
o suvis
(033dS GnHIS = Mo [\
¥3 NOI103S 335 9mse Boma —
NOIL03735 033ds 42> EREVZF =] o1
M NVL/0T NVI/0T
(13d08d 3TGVNI = +8 ) i
d015-3 WOM4 440/NO T3d0Nd
60 NO1103s 335 BEC> 109/6E 57a ] S ™ HOLON T3d0Hd )
3T18YN3 T3d0oMd 5 g e LHms8 v
5 Vo9
STa/ET STa/ET I S S - R = xH9/8 xH9/8 »0(%0 CEEVA]
g —
5 4 4 3 (NOILISOd &N TINd = N3O = OT3H “MS) -
o8 ~3 03 o (NMOQ = 035070 = Q3SVITIH *MS)
SN SN SN 5 AVIEY NVA OVA ("0"H"O°N) NOILISOd 33933N0S
Ya/ET Ya/ET U\ \meet = @ & vao/E | 2 X50/6E
N 101-MS
L
] T14 NOILOZS 335 g (—
FI 378YN3 T3d0Nd Ado/8E ABO/BE
- 59 NOILO3S 335
. =6
A e e Q3130 dols-3 88 XHO/8E XH5/8E 3
Br| = g
86 >| N
QL e g
m W .
I a ki 0 o [
o = oW z
o r 1z s
o O N < oa
SS3ANGVH *MS T1va N . & - Ta =
NOTLO3NNOD ON i 3 < O T =0
S LHo
. — o —
REEVS o 4= % = W 2 [ <
("0°N)  HOLINMS T1va & g <
i-somss o U= w = B
o= Ngd/TE =
£8-MS 5 @
NOTLOINNOD ON D Dfgsefasn don o oS
oo\ OYEH ENHOS MINOT fAVII SH - J o =%
Mk NG/ TH NG/ TH é = me/9 55
Qo
aF
86
Sth
45
— 8-2F \QYIH 8NH0S L1417 :AVI3H bW S HH
i e NVL/0% NVL/0b s e 1979 e
N30 MWL = G300 TOTN si-2r L-zr Canoo) nonmogy /]y
STa/ET 2= BNd/v wnd/y e = i QELVZES TEAS 1a/9
‘NS NOTLISOd YNVL :L-MS é 2-As

10

73

Tennant T500e (09-2021)



STANDARD PARTS

ELECTRICAL DIAGRAM (PAGE 5 OF 8)

)

(S/N 10995399 -

1075167_02

1T500e WITH TRPPL BATTERIES

BASE CONTROL MODULE

BATTERY / CHARGER SYSTEMS

CABLE

% o w ™
2
T 8-2F NQVIH GNHOS 1417 PAVIZY bW =
b 5T NVL/Ob NV L/0% e % 1a/8 @
o io
N Km
©| —<
+Z
N3O DNvL = 835070 0N si-zr L-zr (*ANOD) NOILNTOS, £=
STE/ET 2= and/v anaszy o FUUB g TEAYS TS n18/9 6
*MS NOILISOd YNVL :/-MS 1-7S par
..HE
(dOLS = 20AO ) O3S ONe )
60 NOILO3S 335 v1-zr E= =
8el—> T99/88 JNToyZ-TSammm o Sl ST = AVI3H HSNHE @nH0S
NOI103130 d015-3 = 9 NVL/0Z £ e AR
= o
(WLIGH0) 40 XVA :1X3 R = 3
NMOO QVEH GNH0S = N3JO :°0°N -
a—o - Lo
HIa/ET t9-MS iz-40 Ada/81 e - 9-2r Y3LINHNOH >
o NVL1/02 NVL1/02 ETANAY, n18/9
(TAD ® 0S1Q)140 MOT EINI
(*7A0 ® 0SI0) 40 MO = OISO (0N s-2zr
(IVI118vd 10V OV3H gn¥os - nese nese
z1-2r -
ﬁw g o= e vv undszz o | Lot boor
S NS o /L EIEZaNs
(Vv ILavd ) (W i|ave ) 5L, - 5
*NSVH 5014 HE0LIavay comn 19 Loz oz 0 =
TV118H0" 1d0 VL18H0" 1dO e 5.5 & % ¢ o=
~ = aj 0
NS and/ iz ggre 050 AN 20351 10y co cC .
119 NOIL03S 335 e S 90 | W
. O C o ¥
i
z 6 Z C 4H
(vL18H0) 40 M0 "1X3 10350 oMo 2oy g X T g =
(V11840) 40 MO = 03S0T0T 0N 293 o T 3 =
- - n
Sa/ET =" ond/L2 I o ov z  Z 0 L
b-NS 11-40 = zuw & & 26
S ° _m
e-er 0
HOLINS OZH-03 = NES/ -V S0 Y >t
i-er -inant .
STE/ET NEa/2 Ngg/z B . ) 5
- 0
iE-MS e TEA/ ANV R C &« =
— e 2= B 4 < N [
Q1-2r ano-o 1-2r N S o c - 5 N
~ Eer THI/>18/ET2 = = |5 = T = =
SFa/ET saEr e | ™ P 2 0 © W
0
FINAOW 3OV AHTINT &
R R A N N A S N =
R 3
b 588§ : : 2 2
P 8 E & & & <
" ¥ § 5 8 T I
8 08 8 °
S
X< h (&) n
HOE K
STa/ET Savo uZouvio STa/ET M@RM g
2 S
[ a h 8 8 3
Q ¢ i ; °
D . PR : 8 -
8 i3 § 8 I <
zZ £ 7 Z
© o & & & & 8 [
e HI H
¢
0] | 2 B ™
T ] ¢ ;
T L
T =
O
[ ™
SE—=THRer AR -Sa/E T~ \ﬁ
LRI NDIOSS e T ey ed S31Y3LLVA Tddl 20AZT (2) n¥
aan z1 a0A 21 ©
WNOILdD) NI
LNAHS }KFMEMJMA; | 7 7 7 | 7 ¥00T
s R EERET] ERCIEINL I8V LOINNOD-HIINI AH3LIvE | > 35ng $IMIA-NI EREE]
$5378¥0 AYL3IW3TI3L TIVNOI LdO
(O] [ (0] [m] (@] 18] <

Tennant T500e (09- 2021)

74



STANDARD PARTS

ELECTRICAL DIAGRAM (PAGE 6 OF 8)

)

(S/N 10995399 -

1075167_02

1500e WITH TRPPL BATTERIES

BATTERY+

PROPEL SYSTEM

SEE SECTION G15 & G24

m O] [ (1] [ O [an] <
5\
G 2
*Qv3H BNHOS HIMOT FAVTIIY SW .
(=]
N
[T == Am# w o H9/S o ﬁ $va I > 5
o W
a5 asin T
w <
2 .
N td5 <4
[ia] mg=
3=
o =
pd T
| = 4<
| =
oo _
J T A
<
- <]
=
= N g
Y :
- o
Y < vor
o S
£ > P EEYd] m
5 2 £-8 -
ENEGR q 3
1-qir Y -
LINIT Q33dS 13084 Y001 Nge VUO/EE o VHUO/EE o 0 WN 2
1-*10d o, L\ S e
z-o1r DL
NGO TAVE . TAVE T 2 Qdr
[ali® g <]
e-qir > s g
AnoTexny, e— < oo m
EE] NHS/SE I NHS/SE Bl M d o
("A3d = "aN9) x ¥
HOLIMS 3SH3ATY -1 2
N
A A8/ 8T 1d/9E sromaxny o
$T1-MS e - =<0 e e <& e N
o N = =
LHi dndsze A dnd/ze e *QY3H @NHOS L4171 :AVTI3H PN
100743 “o3sny, |
S snuvig, b
(Q33dS 8nE0S = MO
¥3 NOI1L123S 335 e
NOI103735 033ds L2 Ond/Z2 = A
iz NVL/0T NVL/0T
(T30dd TTAVND = +E8 ) N
d01S-3 WOM4 440/NO T13204d -
60 NOI11035 335 BEC > 95/ ] " HOLON T3<0ud s —
378vN3 T3d0Nd L e > LHM/8 v
s 3
- vog
FTa/ET STE/ET = ¢ ¢ 3 &z ‘hE xE9/8 A89/8 EY] Ia/1
T L-80
g g & ¢
® v e Q
R D Jm (NOILISOd dn 77N4 = N3JO = OT3H "MS)
< g & @ (NWOO = O3S0T10 = Q3SYI T3 “MS)
B 3 AV NV OVA (*0°H*O°N) NOILISOd 33933n0S
FTa/ET YI8/ET U\ \UsreeT = -@_ = VHO/E 2=" XE9/8E
N :01-mS
g 8 4 4
I ] 114 NOILO3S 335
s i J1evna Tadoud 0 KHO7EE AH9/88
Luod ovir <{E—————=7four
® 50 NOI103S 335
2 - 93130 doi1s-3 85 T>7gg78e XT5/8E
2| ==
oo _ >
o T Rt [
m N .
o =Ea n o J [
s - W W Z
© r 3z s
- N < (S
SSINMVH “MS T1ve “ m T o PO
NOTLOTNNOO ON D [ero== ® < O T & =h
2 d
CF O =0 0
G35/0E e % W w 2a
(*0°N) HOLIMS Tiva vy
L froswas o u = w =
o= NEE/TE G
iB-MS =]
NOTLJ3NNOD ON % TEpr N LN o
oozr *QV3H @NHOS Y3MOT :AVI3Y SN S
e 7 NG/ T NG/ T E@ = m1a/9
é o~

10

75

Tennant T500e (09-2021)



STANDARD PARTS

)

ELECTRICAL DIAGRAM (PAGE 7 OF 8)
(S/N 10995399 -

] — N
37NAOW OcH-03
.pw_ SS3INGVH ITNCON 0ZH-03 *1d0
) . -
5 TAM/V36 Eni i =R VH0/83E H
22 TFAm->Ta/V3ET (L0 e TR VHO/VIE
“MS HSN14 02H-03
E1-Ms
TR REIVA=ETS ﬁ
L TR REIVAE
i)
O
O
m ADOZ ‘4N10°0 ‘HOLIOVAYD
S1-0
T .
i-rao
! 1nv4 = ISST @ SN3dO *ON SS3ud e NH8/25 o) —wires
@]
L
gy, (v)
s o NHE/25 < > wiros A1a/5%
Haset NVL1/09 NVL1/09 g2 dNNd 02H-23 “HIN
F/ A
EREVE STE/ET sar | inaino-anyy TS ﬁ@@
dANd WOM 0ZH-23 -H1N
A1 3 o5
O zzir | = oghgi a/9% a/9%
= B oA Aa/9% Aa/9%
O 1T N39
.l
) g - _ 5
S m 2
£ 3 = gL
2
Z]
- © s NNCEE N
0) g 83 22 f
5 55 3 3 i
O ISSaNEVH N1 Q3Lvo0T) N g
O NHO_0Z1 o £Y¢ o
- < F =
1y be g 2
I S
— a :
) z O
] Z |
> ° o Z [\
3 £y o2 o) i) A N
Z 3} z @) 5 8 A.uv
3] - Z o
Zz O N Z| Z| Z]| Z] Z] (4]
5= o 4 z id | id T
2 c =0 &0 5] L o] 5] 8]
S0 =N =N N 5N o 2
[l Tl ity ) <) 20 -
o0 O ©° <9 0% <9 <9 =
hd ! — = [ [} [ n
Z zZH z o« ) T z
5 SH 5 = < . ' < 9] >
< Ll o (&) o < Ll
o (@] ol = > X
i
N
solon s v e T Ty AVTRM NV OVR_ g |1 Vo2
EREVE 7 TAm/62 & = NEO/GT 03977
aen $-80
S-HIN
vaz
HOLON HSNYE EnH9S LHOTY AVIHLHSNEE 8NHaS
P asET %ﬁ@@ E THR /6% N A =2 e i 03977
- =G
© »-HIN
Bl
5 HOLON HENB 8Nwos L i YTy VS m
o DfmasET v XH9/65% Ngg/2h N
26 5-80 -
2 ED £-dIn D
ocow
o n —
m
- O] L (1] a @) M <

10A

BATTERY +

MAIN CONTACTOR

SEE SECTION Al4

21

20

1S

18

17

16

Tennant T500e (09- 2021)

76



STANDARD PARTS

ELECTRICAL DIAGRAM (PAGE 8 OF 8)

ABW SYSTEM

(S/N 10995399 -

(S/N 10995399 -

1500e,

13/BL|

CAN+F —>—

CAN COMMUNICATION
SEE SECTION C5

CAN->—

CAN+/YEL

CAN-/GRN

J5-1)

6/BLU

6/BLU

IN CONTACTOR

MA

6 >—t—7—
WITCHED/B+ (KEY SWITCH)
SEE SECTION AS

2

46/BLU

B . y
| | |
i8] | [ia]
N N N
M) m| M)
wn
o
mn
N
;
.
o
o
N
®
7Y
1B
7o
o
z
wn
wn
w
o
o
X| X| =
| | I
[1a] i) =
N N N
m m @
o 3
3| 9| 5|
z
8
Ll
-
Q
O
=
oan- 3
<
4 4
3 H
8 i K
.
I
o E 0
| I x
@D = |
N N o
© o N
< © ™
AL
=
ol
o
o I
s =
g
o
w
=
N E
<
o
]
|
[ua]
N
©
A

21

22

23

24

25

)

COMMON

1075167_02

TELEMETRY SYSTEM
(S/N 10982289 - )

13— [ & 13/BLK
GROUND
SEE SECTION G4
[}
[0}
w
4
[id
<
I
>
4
=
w
=
w
_
w
=
-
o
c
CANS > s s CAN+/YEL
CANT= 4 4 CAN-/GRN j
CAN COMMUNICATI[ON 2
SEE SECTION C4 x < 5
3 3 < <
[l D N
N N z| z
m m < <
- - g ©
N8 2 ] z m
ol g @ © @ @
5 S S b 5 8
— ] I
'R
& [ 6 g w
SHUNT LOW 2 |
SEE SECTION F 8
13 > B s 1I3/BLK-WHT  wes-d o\ 9
>
70 > 2 2 79/WHT X N &
SHUNT HIGH %
SEE SECTION 61 i
I~ o o
B bl =
K g
o
S|
[t
N
N
~
o
]
[N
N
N
~lo
<
m T
nos
[\
W
n 13
>
[y
w <
z<ly N
=]
ol
Z o
= |F
i
.}
[m]
i
[is
N
| — L 1 1/RED
BATTERY / B+
SEE SECTION Al4
25 27

Tennant T500e (09-2021)

77



STANDARD PARTS

ELECTRICAL DIAGRAM (PAGE 1 OF 4)

1075167_00

BASE CONTROL

MODULE

(S/N 10000000 - 10995388)

BATTERY /
CHARGER
SYSTEMS

N (0] <t e}
S
S
=
=
&
.
T ©Ud
= za | © i
m e o8
ar e 11, B8-2r NQV¥3H 89NY0S L1417 :AVI3Y +IN, mn
i) v s NV1/0% NVL/0% 5 = n18/9 fsi]
B odmusae | &4
o [
S
3|
- L-2r ("ANOO) NOLIMTIOS// / N
LR i TG i REIYZES REIYZ=S EE]
1-AS
N3dO YNVL = g3ISOT0: O°N
EREZE o= und/Zv oz ENd/IF Exon il AVI3H_HSNYg mjmumg -
“MS NOILISOd MNVL i9-MS NvL/02 [
(dOLS = 20AO )
0 o P XH9/BE XH0/8E i
NOI103130 dO1S-3 p1-2r i 9-2r y3LawenoH (! BEOYS01 #
e NVL/02 NVL/02 T-MH < n18/9
(VLI8Y0) 40 XYW :1X3
a
NMOO OV3H 8NMOS 3 N30 t*0°N _ o
ST/ fo NS 1240 el 2~ AHO/BI ol g
5-2r n
i mi8/9 m18/9
o (A2 3 3S10)40 NMOTT :LNI a o
WD ® 0S10) 40 MO = G3SOTY FTOTN o 2
—— (and/zz 21-2r dnd/Le e-om LNGNT H39HVH, y-2r =
boRS t1-40 o ana/z nd/c | &
]
P ¢
saasn 10y, : =z -
+ <
R
119 NOILO3S 335 K oa/E e el . G o 5
3.
= N
=3
(VL1GHO) 40 MOT *1x3 tasn o g g 2 .
(YL118490) 40 MO = d3S0710: “O°N W N M =]
- = ! =
A e="° wna/zz For [N o 52 ¥ 5% gz g z 2
thoMS 11-40 g 9 g N g
Egn N B 3
o, e-2r ce
HOLINS 02ZH-03 - e NES/-Nv3 NS/ -NVD
- nanc
STa/ET rE-NS N=a/Z NHE/Z £ e, 2-2r
" REIVENY) 3L/ +NVD
. 1-2r
e e TAM/T8/ETS
AT8/ET 01-2r EREVES L
3INAON 30V F53LNI I T O T T DO - I
£ g 8 g 3 3 & & & ™M
Pog s 2 BlsE
5
=
| H394VHD f378vo 5 >
]
o —mazeEn “Savo SE/ET Eaicl v £3
= o m
3 REEE
< i z||pEE
£ p 5
= 2 B § 8 ; §|LeEoE
3 c £ & g8 4§ g8 23
o = T & ] ™| o] = "
© [in] © 3 H 3 3 M o o8
o 3 H.- 8 g L. g >~
-4 z = Sod
2 (@) T L O
o ° 568
3 . 2
«° i
wl
(6] ] )
T o i
< N N
ASSY 37@vV0 HIOHVHO QHv0g 440 T N 3
(]
Fa/ET GIe/T
RC>Hivar EEET S314311vg 00AZ1 I .
h s
LED NOI1J3s 335 - LNOHS Aﬁ LEH4 NOILO3S 335 o
m HOIH LNNHS MO LNNHS m
4 Not 1401 3nihT I
a LNAHS AMLIAZTAL | vooT S
Sl
- - - B B z T (3] ERCLE]
Z-35N4 1ANII-NI
(@) [ ) o m <<

Tennant T500e (10-2020)

78



STANDARD PARTS

ELECTRICAL DIAGRAM (PAGE 2 OF 4)

(S/N 10000000 - 10995388)

1075167_00

PROPEL SYSTEM

BATTERY+

SEE SECTION GI5 & G2«

4
. © W L [ &) =) < —.,¢<
p @ =z
G G N
HOLOW NV4 JVA /%—H va AVTI3Y NVd4 JVA ﬁ $ Vo W m
STa/ET T IFN/62 = @ NEO/GT [EERVAR il
EN ¥-80 =
S-U1N sH
-
v&z -
HOLOW HSNYE 8NgdS LHO1Y AVIIY HSNYE  8NY3S
S 1a/ET %ﬁ@ﬁ E TAn/6% mﬁ%u NEa 2k oo w<& o= G39/1
- am
P-HIA
HOLON HSNYE 9NY3S L4371 /%—H va vse
Ya/ET v X99/8% mo/m%u 9972
E-d1n
"OY3H GNHOS HIMOT sAVI3Y S
S 1a/ET S Ta/ET =< )= morsr =<Kt
« fei=T] \7 =1
i i
g = "
o m |
n Py : 3 o
JATHO-1 P i 2 S
5
1-oir o g z N vo1
c
LIAIT 033dS 13d0Hd Y00T o VEG/EE Par VEG/EE T 1o & Ow £ b——Q P57 ¢
1-"10d 8700k, [ = = v o €-80
z-01r q 3 Jie
NE9 TEA/YE s TEA/VE i Y o
<
e oy g N
1 100 g
NH9 NH9/5E _ NH9/SE =ld [l
" e VAN w % >
("A3Y = "ON9) e (I
HOLIMS 3SH3A3Y -1 e on « IS ”Cw “
LHM nes9e (A na/oe neTBav o *QYSH BNHOS L1417 tAVI3Y W
1-#s N
2-11r -
TAm HNd/LE s HNd/ZE o e
1noa a0, g
i
g snuvig,
(033dS @nHS = MO
¥3 NOIL03S 335 e
NOILD373S g33ds L2 > A/ —_ No
e NVL/0T NVL/OT
(13d0dd ITAYNI = +@ ) .
d0LS-3 WOHd 440/NO_T13d0Hd —
63 NOIL03s 335 BEC> Tg0,/6E e e HOLON 13d0dd $ =
318vN3 13d0sd = LHM/6 v
§
M m V09
EREVESH ERES =] Y & = H g *Fajza AH9/8 AH9/8 e a3gs 1 a3d st
-
@ b @ ?
S S S s (NOILISOd dN 717N4d = N340 = J0713H “MS)
| m W M (NMOO = d3S0710 = d3sv33d “MS)
o W \VT13d _NV4 OVA ("0°H"J°N) NOILISOd 33933N0S
AaseT EREVH L N N NAATE/ET - @ - Yd0/E = AH9/8E
5 101-MS
3 4 4 g
P 174 NOI1O3S 335
s 8 8E >
2 i 37GYN3 T13404d AHS/BE AHSZEE
1004 ovir <E————————jonr
59 NOI103S 335
53 S 93130 <o1s-3 88 L>Tpgrae X99/8E
2
& 5
o &
N E| wrpoomo 3
2 _
1 .
2w g
g o uZ E
SSIANHVH *MS 11vE . rd < _—
NOTLOINNOD ON ) ferdie =i > S T a s &3
= .AM o L i =0
o O 5 [
“NO HLWN 8NH3S / 13d0dd “XVYN = AS NVL/0E Topr [0 AS* oo — ) 5 =
"440 WIN 8NHOS / VELMIN = A0 (-g-N)  HOLINS IvE a = O 5 a
AS HO AD ih-4C 8 LNdNI HOLIMS T1ve s o n - s
o= SINGI/TE o
18-NS
NOTLOZNNOD ON —Dfarfasn v 3
ooz o OY3H SNHOS HIN0T AVTIY S o
M NG/ T NG/ T g@ = 1a/9
AN ™ <t Yo

79

Tennant T500e (10-2020)



STANDARD PARTS

ELECTRICAL DIAGRAM (PAGE 3 OF 4)
(S/N 10000000 - 10995388)

1075167_00
EC-H20 MODULE
B 1
i 4 4 3 {
6 SEE SECTION 614 g B 2 3
24 g
o 1
—EI;—
ZEN
+
L
i
(]
£
= 2
F J ¥t
- ’
E: £ oE
CAN+ [ CANS/YEL = CANS/YEL z ‘;1
o §
CAN COMMUNICATION el a
SEE SECTION C4 NS =
nke]
E CAN- > CAN-/GRN = CAN-/GRN % § .
g 33
# 8
14 34 % 3 % 3 §|7%°¢:
ii 3 i i
a T,
3
D g
N o
N
. syl
STATIC GROUNDS § 4§ ¥ 3 H 3 3 3 8
REAR FRAME2 EE n 3 B ol
ol 34§ i : R R
0P.STATION BASE2 = = - g g ¢ g &
QU dd 1 ¢ k g8 8¢
c 9 ¢ 8§ 5 b g8 R K
&
| o o
Ec-H202 { 3 3 § N %
3 g ] — — 3
= + .
TRANSAXLEZ g Q J8 5 ¢ 8
©nios/en ! H 9 &
8 n ° 3 2
o o =
e P 9 € B 7 4 g
(On—Lore 105/6RN i ¢ L I 2
B STATIC GROND E g ° g <
@ THE SCRUB HEAD =
KEY SNT6Y3037
M} STATIC GROUNDING
(PART OF WAIN HARNESS) |
3
3
s 6/BLU
SWITCHED/B+ (KEY SWITCH)
SEE SECTION AS
A o o
c8-2 V28 §J gl 2
=SV S o N V.. " S VAT 46/BLU
BATTERY + 104 MAIN CONTACTOR
SEE SECTION Al4
15 16 17 18 19 20

80

Tennant T500e (10-2020)



STANDARD PARTS

ELECTRICAL DIAGRAM (PAGE 4 OF 4)
(S/N 10000000 - 10995388)

1075167_00
ABW SYSTEM TELEMETRY SYSTEM
1 (S/N 10000000 - 10995398) (S/N 10000000 - 10982288)
B> s () 13/BLK
S g 3 SEE SECTION 614
) ) ) [¢]
@
£
E
&
b
Y
o]
5
(s}
F
CAN+ > 3 3 CAN+/YEL Ya
CAN-> L] 4 CAN-/GRN g
>~ CAN COMMUNICATION E d
o H ﬁ SEE SECTION C4 ? §
CAN COMMUNICATION ; ﬁ g g
SEE SECTION CS n g
€ § 8 2 b=
N 1 : 'EERE ‘
w
g g83: EREEEIP
b s I SHUNT LOW w
F4 § § § ; @ SEE SECTION F1 3
g 3 i b 3 g N3 —>—2 s LIB/BLKWHT | 8
’ 9 o2 (Kt TOWHT el oy, '&_'
i 4 1 4345 o, ¢ |g
s § ¢ 1! g (g
g u q 8 - D
oty cANe 5, # al
g
w0 - :
b R
8 H §
3 F 3
¢
o x|
& a3
o
g
% N
% m
T % %
T j |
S %%a B
; 3
b % : :
i
8
g g A
I} Il 1/RED
N x50
2 SEE SECTION A14
25 25 >7
21 22 23 i

Tennant T500e (10-2020) 81



STANDARD PARTS

ELECTRICAL HARNESS, MAIN (PAGE 1 OF 6)
(S/N 10995399 - )

1076839_00

TO: M2: MAIN TO: M3: VAC FAN - DETAIL 1-1
RELAY RELAY DETAIL 1-2

WIRE REF . WIRE REF .
NO. RELAY NO. RELAY
61/P! 0 9/ WHT 0
13H/BLK |85 30/BLK 5
46/Bl 7 5/GRN 7
6H/Bl 6 /ORA 6

BACK VIEW OF "AP".

WHERE WIRES ENTER. DETAIL 13-6
86 85 TO: M2: ABW/ECH20
R s :
LABEL (1) TO: MS’éLX¢C FAN
M2: ABW/ECH20 N . TO: B+ STANDOFF
RELAY LABEL (1): M3z NO LABEL

VAC FAN RELAY

TO: STATIC GND.
NO LABEL

TO: M4: SCRUB HEAD ACT.
LABEL(11: M4: SCRUB HEAD ACT.

WIRE  |REF.

NO . RELAY —

44/YEL |30 —

40/TAN_|85

13E/BLK |87A

43A/0RA |87 DETAIL: 43 DETAIL: 13-2
BE/BL B6

WRE e, == ——— DETAIL A
NO. RELAY 3/

45768 o DETAIL: 13-6

21/P 5

13F/BLK |87A DETAIL: 1-2

43B/0RA |87

&F/BLU |86

M5: SCRUB HEAD ACT\ CONNECT THESE TWO RELAY
)3 MS: SCRUB HEAD ACT. CONNECTOR BODIES TOGETHER.

[]

180

BACK VIEW OF "E™.
WHERE WIRES ENTER.

TO:
LABEL (1

DETAIL CABLE SHIELD-1

TO: Ml: SCRUB RELAY
LABEL(1]:Ml: SCRUB RELA

NOTE:
- REMOVE CABLE COVERING ABOVE THIS POINT.
- SPLICE SHIELD TO THE SHIELDI1/GREEN WIRE.
- ROUTE THE (4] WIRES UP TO THE SPECIFIED CONNECTORS.
- COVER THE EXPOSED END OF THE CABLE COVER
WITH DEFINED HEATSHRINK.

82 Tennant T500e (09- 2021)



STANDARD PARTS

ELECTRICAL HARNESS, MAIN (PAGE 2 OF 6)
(S/N 10995399 - )

DETAIL C

1076839_00

WIRE NO. [POS.|WIRE NO. [POS. WIRE NO. POS.
CABLE: SHIELD13: GREENL |1
CONT INUED NATURAL _|! 35/6RN 18 oPE >
ON PAGE 3 33/0RA 2 34/YEL CABLE tRED 3
(SHOWN ON BOTH PAGES) L
OPEN 3 PEl o CABLE:BLACK |4
27A/PUR__|4 PE] L
3BC/GRY 5 36/BLU z
OPEN 6 37/PUR 3
OPEN 7 OPE! 4
10: P3 TO: MZ/M-
1 -CONTROL. LABEL =
PROG. PORT MZ
NO LABEL 2 o8 M
TO: P1_(1-CONTROL) ABEL
O LABEL
DETAIL: CABLE SHIELD-1
DETAIL: 27
THIS SECTION EXTENDS
DOWNWARD IN THE -Z AXIS
DIRECTION,

- CONTD

DETAIL:

THIS SECTION EXTENDS
UPWARD IN THE +Z AXIS
DIRECTION.

/. [, ¢ " " DETAILB
R

(SHOWN ON BOTH PAGES)
DETAIL: 105-1

DETAIL: CANI
AND CANZ

CONT INUED
ol 2

PIN |POS. TO: REAR FRAME
1 [com STATIC GND.
2 |n.0. NO LABEL
3 |N.C.
WIRE_NO
To: cB-7 46C/BLU
LABEL (1) 52A/BRN T0: SQUEEGEE POSITION SW.
TO: CHARGER INTERLOCK SW. CB-7 EC-HZ0 PUMP LABEL: SQUEEGEE POSITION SW
LABEL(1]: CHARGER INTERLOCK SW. T0: CB-6 EC-H20 PUMP WIRE NO. [PIN [FOS
@ -2 TO: CHARGER
CB-6 A 3/0RA 1 [cow
1] LABEL (113 CHARGER
@- WIRE NO.[POSITION OPEN 2 N.O.
@ ] WIRE NO. POS. 38B/6RY |3 IN.C
LK-WHT |1 52B/BRN_|MALE :NEGAT IVE
TO: STATIC GND.
NO LABEL Z TO: EC-H20 CAPACITOR
To: _ 3 LABEL: EC-HZO CAPACITOR
LABEL (118 4
CB-5 S
B/YEL 6
EN 7
-B/GRN 0
P 1
P 2
6% h TO: CB-4 = 3
LABEL (1) = - TO: MAIN H20 VALVE
CB-4 LABEL (1
I MAIN H20 VALVE
[elo]  [edle] [
T0: CB-1 0: CB-2 To: cB-3
LABEL (1) LABEL (113 LABEL (113
CB- cB-2 cB-3

Tennant T500e (09-2021)

83



STANDARD PARTS

ELECTRICAL HARNESS, MAIN (PAGE 3 OF 6)
(S/N 10995399 - )

1076839_00

TO: LEFT SCRUB MOTOR#2
LABEL (1): LEFT SCRUB
MOTOR#2
ALL SCRUB HEADS
WIRE NO. |[POS. TELEMETRY
28/6RY A LABEL (1)t TELEMETRY
I3A/BLK_|B
WIRE NO. P
1G/RED 1
79/WHT 2
113/BLK-WHT |3
CAN-F/GRN__|4
CAN+F/YEL =]
13V/BLK 6
CONT INUED
ON PAGE |
ISHOWN ON BOTH PAGES)
DETAIL B DETAIL: 13*3x\ [DET“U CANS AND CANS
I —F Dyt —{—1 —f{— —f-— e —

— 3 DETAILD

TO: STATIC GND.
NO LABEL.

BUTT THIS SECTION
OF TAPE UP TO BREAKOUT

BUTT THIS SECTION
OF TAPE UP TO BREAKOUT

/_(DETAIL: 13-5

\_&DETAIL: 46-2

[DETAIL: CAN3, CAN4

ke =

DETAIL E

LABEL (1) : PROPEL

PROPEL MOTOR

TOs STATI
NO LABEL

C GND.

TO: ECH20 PRESS. SW.
LABEL (1)

ECHz0

TO: ABW PUMP POWER
(1) TO: ABW MODULE
POWER LABEL ( 1)z
ABW MODULE
WIRE NO.
13AA/BLK
OPEN
OPEN
13AE/BLK
S9/WHT

LABEL
ABW PUMP

WIRE NO. PIN
B69/WHT 1
313/BLK-WHT |2

o

N

PRESS. SW.

WIRE NO.

PIN |POS. 1SN/BLK

MOTOR 60/TAN

WIRE NO.

POS.

I oM 46E/BLU

FINEIGISEINE

OPEN

10/TAN A

> N.O. OPEN

13M/BLK

S/WHT B

OPEN

©

3 N.C.

OPEN
CAN+D/YEL
CAN-D/GRN| 12

o

TO: ABW PRESS. SW.
LABEL (1]
ABW PRESS. SW.

WIRE NO. |PIN |POS.
59/WHT 1 CoM
OPEN 2 N.O.
13S/BLK 3 N.C.

84

Tennant T500e (09- 2021)



STANDARD PARTS

ELECTRICAL HARNESS, MAIN (PAGE 4 OF 6)
(S/N 10995399 - )

1076839_00
SPLICE SPLICE
DETAIL WIRES DETAIL WIRES
11 18/RED 38 38/CRY
11 1C/RED 38 38B/GRY
i1 1D/RED 38 38C/GRY
-1 1E/RED 43 43/0RA
11 16/RED 43 43A/0RA
11 1A/RED 43 43B/0RA
-2 1A/RED 46-1 46/BLU
12 1AH/RED 46-1 46C/BLU
s Eoor20 SysTEM 1z 1/RED 46-1 460/BLU
: EC- 12 1F /RED 46-1 46F /BLU
LABEL: EC-H20 5 S/GRN 46-2 46A/BLU
5 SA/GRN 46-2 468/BLU
5 SB/GRN 46-2 46E/BLU
WIRE NO. [POS. 6-1 6/BLU 46-2 46F /BLU
OPEN 1 6-1 6A/BLU 52 52/BRN
CAN+J/YEL |2 DETAIL RESISTOR- 6-1 6B/BLU 52 52A/BRN
CAN-J/GRN |3 6-1 6C/BLU 52 52B/BRN
OPEN 4 6-1 6K/BLU 105-1 105/GRN
130/BLK |5 TO: EC-H20 WCM MICRO PUMP 6-2 6D/BLU 1051 1058/GRN
13T/BLK |6 LABEL(1), ON WIRE 66: 62 6E/BLU 1051 1056/GRN
OPEN 7 EC-HZ0 WCM PUMP 6-2 6F /BLU 105-1 105H/GRN
52/BRN E 6-2 66/BLU 105-1 105M/GRN
60/ TAN El . 6-2 6H/BLU 1052 105B/GRN
OPEN 10 : DETAIL: CANT, CANS 6-2 6K/BLU 1052 105C/GRN
46A/BLU |11 H DETAIL: RESISTOR-1 13-2 13AG/BK 105-2 105D/GRN
46B/BLU |12 i . 13-2 131/BLK 105-2 105E/GRN
66/BLU 13 § TOs STATIC_GND. I I 13-2 134/BLK 105-2 105F /GRN
67/PUR 14 13-2 13E/BLK 105-3 105M/GRN
1 13-2 13F /BLK 105-3 105L /GRN
i e @ 13-2 13 /BK 105-3 105K /GRN
L 13-2 137/BK CAN- I CAN+A/YEL
13-2 13AC/BK CAN- 1 CAN+B/YEL
‘ 13-3 13AC/BLK CAN- L CAN+C/YEL
) 13-3 13R/BLK CAN-Z CAN-A/GRN
13-3 13T/BLK CAN-2 CAN-B/GRN
13-3 130/BLK CAN-2 CAN-C/GRN
I 13-3 13V/BLK CAN-3 CAN+C/YEL
13-3 13AD/BLK CAN-3 CAN+D/YEL
. 13-4 130 /BLK CAN-3 CANYE/YEL
DETAIL D LAmSy  SERUB ACTOATOR 13-4 130/BLK CAN-4 CAN-C/GRN
! 13-4 13X/BLK CAN-4 CAN-D/GRN
- CONTD ‘ 13-4 13Y/BLK CAN-4 CAN-E/GRN
! 13-5 137/BLK CAN-5 CAN+E/YEL
. . . S — — 135 13M/BLK CAN-5 CAN+F /YEL
' 135 13N/BLK CAN-5 CAN+G/YEL
‘ 135 13P/BLK CAN-6 CAN-E/GRN
i WIRE NO. |[POS. 13-5 130/BLK CAN-6 CAN-F/GRN
24 NEL |A 135 135/BLK CAN-6 CAN-G/GRN
‘ 5/6RN B 135 13AA/BLK CAN-7 CAN+G/YEL
! 13R/BLK |C 135 13AE/BLK CAN-7 CANFTH/YEL
WIRE NO. POS. >78/PUR |D 13-6 13AF /BK CAN-7 CAN+J/YEL
B9/WHT ! 36 378K CAN-8 CAN-G/GRN
313/BLK-WHT |2 26 T3A/BK CAN-8 CAN-H/GRN
=% 13878k CAN-B CAN-J/GRN
=5 13C/BK SHIELD-1 |SHIELD
DETA”_ E LABEL (1]: ABW PUMP 27 27A/PUR e Do oREEN-3
278/PUR
-CONTD 27C/PUR

C%,i, JE— _

\TEAR TAPE CONNECTORS

@ MARKED "AQ" TAPED BACK WIRE NO. [P POS.
TO CONDUIT HERE.

13P/BLK L CoM

18/GRY 2 N.O.

OPEN 3 N.C.

LABEL (1)SCRUB HEAD
STATIC GND.

TO: STATIC GND. SCRUB HEAD
TO: MAX. DN. FORCE SWITCH/SW-5
LABEL (1):

BOTTOM SWITCH
MAX. DN. FORCE
ORBITAL ONLY

TO: RIGHT SCRUB MOTOR#1
LABEL (1): RIGHT SCRUB
MOTOR #1

DISK/CYL ONLY

WIRE NO. |POS. TO: LOW DN. FORCE SWITCH/SW-4
13B/BLK_|A CABEL (1):
49/WHT _|B TOP SWITCH

LOW DN. FORCE

ORBITAL ONLY

WIRE NO. |PIN |POS.
13Q/BLK 1 CoM
27C/PUR 2 N.O.
OPEN 3 N.C.

Tennant T500e (09-2021)

85



STANDARD PARTS

ELECTRICAL HARNESS, MAIN (PAGE 5 OF 6)
(S/N 10995399 - )

1076839_00

TO: TANK POSITION SW.
LABEL (1): TANK POSITION SW.

DETAIL: 105-3
CONT INUED 4i>'\\

ON PAGE 1! {

DETAIL C \L@ ﬁ | DETAIL F

- CONTD WIRE NO. POSITION
79/WHT 1
L13/BLK-WHT |2
13AD/BLK 3

TO: TELEMETRY SHUNT
LABEL (1): TELEMETRY SHUNT

1050 L
]
WIRE NO. |POS.
29/WHT A

|
| —

13C/BLK |B
TO: STATIC GROUND
NO LABEL TO: VAC FAN
LABEL (1)
VAC FAN

86

Tennant T500e (09- 2021)



STANDARD PARTS

ELECTRICAL HARNESS, MAIN (PAGE 6 OF 6)
(S/N 10995399 - )

1076839_00

Jz
WIRE NO. . E

POS

213/BLK-WHT |1 Jl

CAN+A/YEL 2

CAN-A/GRN 3 WIRE NO. POS.

7/PUR 4 33/0RA 1

B6C/BLU 5 34/YEL 2

20/TAN 6 35/6RN 3

54/YEL 7 36/BLU 4

40/TAN 8 37/PUR 5

41/PNK 9 CABLE :BLACK 6

13X/BLK 10 CABLE :RED 7

2/BRN 11 CABLE:NATURAL |8

27/PUR 12 SHIELD23sGREEN2 |8

18/GRY 13

3BA/GRY 14

47/PUR 15
TO: E-STOP SW. TO: HOURMETER
LABEL (1) : E-STOP LABEL (1) : HOURMETER

TO: OP.STATION HARNESS

LABEL [1]: OP.STATION HARNESS
AH U
[~

Jz J1

- AB TOs STATIC GROUND
@ NO LABEL

DETA“— F DETAIL: CABLE SHIELD-2
-CONTD ' O g

T
Qq 1 T AV4 LABEL (1) : KEY SWITCH

! ]
{ ]
DETAIL: 13—4—/}\_/ DETAIL: 6-1 —)\_/ e- .

@
J [

TO: ECH20 SWITCH
LABEL(1): ECH20 SW.

NOTE:
- REMOVE CABLE COVERING ABOVE THIS POINT.
- SPLICE SHIELD TO THE SHIELDI/GREEN WIRE.
- ROUTE THE (4) WIRES UP TO THE SPECIFIED CONNECTORS.
- COVER THE EXPOSED END OF THE CABLE COVER
WITH DEFINED HEATSHRINK

DETAIL CABLE SHIELD-2

Part No.  Serial Number Description Qty.

1076839  (10995399- 20000000 ) Harness, Main, Ele [T500€]
49309 (10000000- 20000000 ) Relay, 24vdc, 015a, Spdt No

N —

Tennant T500e (09-2021) 87



STANDARD PARTS

ELECTRICAL HARNESS, MAIN (PAGE 1 OF 6)
(S/N 10000000 - 10995398)

1075312_00
TO: M2: MAIN TO: M3: VAC FAN
RELAY RELAY
WIRE
NO.
25/WHT
13J/BLK
46/BLU 15/GRN
BH/BLU 3/0RA
BACK VIEW OF "AP™.
WHERE WIRES ENTER.
86 85
TO: M2: MAIN  TO: M3: VAC FAN
RELAY RELAY .
TO: B+ STANDOFF
LABEL (1) ¢ LABEL (1) M3z NO LABEL

M2z MAIN RELAY  VAC FAN RELAY

TO: STATIC GND.
0 LABEL

TO: M4: SCRUB HEAD ACT.

N

WiRe  Jrer. | LABEL (1): M4: SCRUB HEAD ACT.
NO. RELAY
44/YEL |30 N
40/TAN |85 .
13E/BLK |B7A
onrorn oy DETAIL: 43 AND 13-1 DETAIL: 6-2
BE/BLU |86
WIRE REF . { )
NO. RELAY
45/GRN_ |30
IV DETAIL A
13F/BLK |B7A
43B/0RA |87
6F/BLU |86
TO: M5: SCRUB HEAD ACT.
LABEL (1): MS: SCRUB HEAD ACT.
TO: B- STANDOFF
NO LABEL

151

BACK VIEW OF “E".
WHERE WIRES ENTER.

TO: Ml: SCRUB RELAY
LABEL (1):M1: SCRUB RELAY

NOTE ¢

REMOVE CABLE COVERING ABOVE THIS POINT.

SPLICE SHIELD TO THE SHIELDI/GREEN WIRE.

ROUTE THE (4) WIRES UP TO THE SPECIFIED CONNECTORS.
COVER THE EXPOSED END OF THE CABLE COVER

WITH DEF INED HEATSHRINK.

DETAIL CABLE SHIELD-1

88 Tennant T500e (10- 2020)



STANDARD PARTS

ELECTRICAL HARNESS, MAIN (PAGE 2 OF 6)
(S/N 10000000 - 10995398)

1075312_00
CONT INUED
ON PAGE 3
(SHOWN ON BOTH PAGES) WIRE NO. [POS. [WIRE NO. |POS. WIRE NO. POS.
CABLE: SHIELD1:GREENL|1
NATURAL |1 35/GRN 8 SR 5
DETAIL C 33/0RA 2 34/YEL 9 CABLE :RED 3
OPEN 3 OPEN 10 CABLE:BLACK |4
27A/PUR__|4 OPEN It
38C/GRY |5 36/BLU 12
OPEN 6 37/PUR 13
OPEN 7 OPEN 14
T0: P3 TO
1-CONTROL
PROG. PORT
NO LABEL 10t MiMe
TO: P1 (1-CONTROL) ABEL ¢
NO LABEL LABMEIL'
9 10 13 8
N
DETAIL: CABLE SHIELD-1
DETAIL: 27 i
I L J
X
)
{ “
P THIS SECTION EXTENDS
a DOWNWARD IN THE -Z AXIS
G DIRECTION.
Z
4
Z
DETALA /
- Z DETAIL B
CONTD BN P
gl
1 T 1 ] AT 1 T
CONT INUED
ON PAGE 2
(SHOWN ON
DETAIL: 105-1 BOTH PAGES )

=
THIS SECTION EXTENDS
UPWARD IN THE +Z AXIS

DIRECTION.

WIRE NO. |[PIN |POS. REAR FRAME
4/YEL T [com STATIC GND.
OPEN Z  |N.O- NO LABEL
5/GRN 3 [N.C. e
O
-0 R TO: SQUEEGEE POSITION SW.
TO: CHARGER INTERLOCK SW. cB.7 T0: EC_rZ0 PUVP LABEL: SQUEEGEE POSITION SW.
LABEL (1)t CHARGER INTERLOCK SW. @ LABEL: EC-H20 PUMP WIRE No- TP TFos.
TOt CHARGER
: cB-6 LABEL (1]: CHARGER 3/0RA L lcoM
©n e LABEL (13 OPEN 2 |N.O.
@ — -6 WIRE NO- POS . 38B/GRY |3 [N.C.
. 213/BLK-WHT |1
To: EOTALKIBCELGND' fﬁ;s:s i TO: EC-H20 CAPACITOR
LABEL: EC-H20 CAPACITOR
7/PUR 7
OPEN 5
TO: CB-5 CAN+B/YEL |6
! LRBEL (1 ShEn >
] OPEN 8
OPEN S
CAN-B/GRN |10
o OPEN i1
TO: CB-4
e LABEL (1) gzéz S TO: MAIN H20 VALVE
- CB-4 LABEL (1) 2
° MAIN H20 VALVE
L] [dy) [
To: cB- TO: CB-2 TO: CB-3
LABEL (1) LABEL (1) LABEL (113
CB-1 cB-2 Ferap

Tennant T500e (10-2020) 89



STANDARD PARTS

ELECTRICAL HARNESS, MAIN (PAGE 3 OF 6)

(S/N 10000000 - 10995398)

10745312_00

TO: LEFT SCRUB MOTOR#2
LABEL(1): LEFT SCRUB
MOTOR#2
ALL SCRUB HEADS
WIRE NO. POS
WIRE NO. |[POS. 5,RED N
48/CRY__|A Zo/NT >
LSAZBLK |B L13/BLK-WHT |3
CAN-F/GRN |4
CANYF/YEL |5
13V/BLK 6
TELEMETRY
MODULE
(23 PIN CONN.)

ON PAGE 1
(SHOWN ON BOTH PAGES)

|

|
CONT INUED

|

|

DETAIL: 13*3x\

Lz CANS AND CANB

= Sg—— —— g (=

[ DETAIL D

——— )

2]

BUTT THIS SECTION
OF TAPE UP TO BREAKOUT

BUTT THIS SECTION
OF TAPE UP TO BREAKOUT

[DETAIL: 13-5

AU

|

|

DETAIL: 105-2 !
44\\(??
il

\

\

|

\¥<;\47DETAIL: 46-2

CAN3, CAN4

[DETAIL:
p— | —

ki

|
|
| ® 5 kg

TO: STATIC GND.
NO LABEL

TO: ECH20 PRESS. SW.

LABEL (1) 2
ECH20 PRESS. SW.
TO: STATIC GND. PROPEL MOTOR WIRE NO. |PIN |POS.
NO LABEL . LABEL (1]t PROPEL MOTOR 50,/ TAN 1 CoM
WIRE NO. [POS. OPEN 2 N.O.
10/TAN__[A 13M/BLK |3 N.C.
9/WHT B

S ——— ———3
DETAIL E

TO: ABW MODULE

ABEL (1) :

L. H
ABW MODULE

WIRE NO.
13AA/BLK
OPEN
S8/WHT
OPEN
OPEN
13N/BLK
46E/BLU
OPEN
OPEN
OPEN
CAN+D/YEL
CAN-D/GRN

z

HINEIEIESEIN G

©

o

11
12

90

Tennant T500e (10-2020)



STANDARD PARTS

ELECTRICAL HARNESS, MAIN (PAGE 4 OF 6)
(S/N 10000000 - 10995398)

1075312_00
SPLICE SPLICE
DETAIL WIRES DETAIL WIRES
1 A/RED 38 38/GRY
1 1B8/RED 38 38B/GRY
1 IC/RED 38 38C/GRY
1 1D/RED 43 43/0RA
1 LE/RED 43 43A/0RA
1 1G/RED 43 43B/0RA
TO: EC-H20 SYSTEM 5 5/GRN 46-1 46/BLU
[ ABEL: EC-H20 5 5A/GRN 46-1 46C/BLU
E 5B/GRN 46-1 460/BLU
6-1 6/BLU 46-1 46F /BLU
5-1 6A/BLU 46-2 4BA/BLU
6-1 66/BLU 46-2 46B/BLU
DETAIL RESISTOR-1 6-1 6C/BLU 46-2 46E/BLU
WIRE NO.TPOS. 5-1 BK/BLU 46-2 46F /BLU
oPEN 1 6-2 6D/BLU 52 52/BRN
CAN+J/YEL |2 TO: EC-H20 WCM MICRO PUMP §,§ EE;SES g; é;gjsgz
CAN-J/GRN |3 LABEL (1), ON WIRE 66:
SPEN 2 EC-H20 WM PUMP 6-2 66/BLU 105-1 105/GRN
eV EE 6-2 6H/BLU 105-1 105B/GRN
B EEE 6-2 6K/BLU 105-1 1056/GRN
SPEN = | DETAIL: CAN7, CANS 13-1 13D/BLK 105-1 105H/GRN
=, BRN 5 Ll . ) 13-1 13E/BLK 105-1 105M/GRN
s, TAN T ‘ DETAIL: RESISTOR- 1 13-1 137 /BLK 105-2 105B/GRN
GEEN ) TO: STATIC GND. 132 13H/BLK 105-2 105C/CRN
+6A/BLU 11 1 NO LABEL 13-2 13J/BLK 105-2 105D/GRN
268/BL0 12 H 13-2 13K/BLK 105-2 105E/GRN
56,8LU 3 13-3 13AC/BLK 105-2 105F /GRN
&7 /PUR 4 I 13-3 13R/BLK 105-3 105M/GRN
13-3 135/BLK 105-3 105L/GRN
13-3 13T/BLK 105-3 105K /GRN
| 13-3 13U/BLK CAN-1 CANFA/YEL
13-3 13V/BLK CAN-1 CAN+B/YEL
13-3 13AD/BLK CAN-1 CAN+C/YEL
13-4 13L/BLK CAN-2 CAN-A/GRN
13-4 13W/BLK CAN-2 CAN-B/GRN
13-4 13X/BLK CAN-2 CAN-C/GRN
' TO: SCRUB ACTUATOR 134 13Y/BLK CAN-3 CAN+C/YEL
DETA“_ D LABEL: SCRUB HEAD ACT. 13-5 13Z/BLK CAN-3 CAN+D/YEL
13-5 13M/BLK CAN-3 CAN+E/YEL
- CONTD 135 13N/BLK CAN 4 CAN-C/GRN
! 13-5 13P/BLK CAN-4 CAN-D/GRN
— — - - — — — - 135 130/BLK CAN-4 CAN-E/GRN
13-5 13AA/BLK CAN-5 CAN+E/YEL
27 27/PUR CAN-5 CAN+F /YEL
WIRE NO. |POS. 27 27A/PUR CAN-5 CAN+G/YEL
44/YEL A 27 276/PUR CAN-B CAN-E/GRN
45/6RN 1B 27 27C/PUR CAN-6 CAN-F/GRN
1SR/BLK IC CAN-6 CAN-G/GRN
TRE NG TRos- 278/PUR D CAN-7 CAN+G/YEL
T CAN-7 CAN+H/YEL
NS CAN-7 CAN+J/YEL
CAN-8 CAN-G/GRN
TO: ABW FLOAT SWITCH CAN-8 CAN-HZGRN
LABEL: ABW FLOAT SWITCH CAN-8 CAN-J/GRN
DETAIL E SHIELD-1 HIELD
SHIELD-1_|GREEN-1
-CONTD SHIELD-2 |SHIELD
SHIELD-2 |GREEN-2

II TO:

TO: RICHT SCRUB MOTOR#1
LABEL (1): RIGHT SCRUB
MOTOR #1

DISK/CYL ONLY

WIRE NO.
13B/BLK
49/WHT

POS.
A
B

\TEAR TAPE CONNECTORS

MARKED "AQ" TAPED BACK WIRE NO. |PIN |POS.
TO CONDUIT HERE. 13P/BLK |1 COM
18/GRY B N.O.
OPEN 3 N.C.
STATIC GND. SCRUB HEAD
LABEL (1)SCRUB HEAD TO: LOW DN. FORCE SWITCH/SW-4
STATIC GND. LABEL (1)

TOP SWITCH
LOW DN. FORCE
ORBITAL ONLY

TO: MAX. DN.

FORCE
LABEL (1]
BOTTOM SWI

SWITCH/SW-4

TCH
DN. FORCE
TAL ONLY

MAX.
ORB1

WIRE NO. |PIN
13Q/BLK 1
27C/PUR 2
OPEN

POS.
CoM

N.O.
N.C.

Tennant T500e (10-2020)

91



STANDARD PARTS

ELECTRICAL HARNESS, MAIN (PAGE 5 OF 6)
(S/N 10000000 - 10995398)

1075312_00

TO: TANK POSITION SW.
LABEL (1): TANK POSITION SW.

CONTINUED
ON PAGE 1
(SHOWN ON BOTH PAGES)

DETAIL: 105-3 ‘>/\

DETAIL F

WIRE NO. POSITION
79/WHT 1
113/BLK-WHT |2
13AD/BLK 3

DETAILC \L‘E
- CONTD

TO: TELEMETRY SHUNT
LABEL (1) : TELEMETRY SHUNT

WIRE NO. |POS.
29/WHT A

13C/BLK |B
TO: STATIC GROUND
NO LABEL TO: VAC FAN
LABEL (1) =
VAC FAN

92 Tennant T500e (10- 2020)



STANDARD PARTS

ELECTRICAL HARNESS, MAIN (PAGE 6 OF 6)
(S/N 10000000 - 10995398)

1075312_00
Jz 7
WIRE NO. . E

POS NOTE ¢
213/BLK-WHT |1 Jl - REMOVE CABLE COVERING ABOVE THIS POINT.
CAN+A/YEL 2 - SPLICE SHIELD TO THE SHIELDI/GREEN WIRE.
CAN-AGRN 5| [VIFE No. C EBUIE THE Lot o lo T R T
7/PUR 4 33/0RA 1 WITH DEFINED HEATSHRINK
6C/BLU 5 34/YEL 2
20/TAN 6 35/GRN 3
S4/YEL 7 36/BLU 4
40/TAN 8 37/PUR 5
41/PNK 9 CABLE : BLACK 6
13X/BLK 10 CABLE:RED 7
2/BRN 11 CABLE:NATURAL |8
27/PUR 12 SHIELD2:GREENZ |9 DETAIL CABLE SHIELD-2
18/GRY 13
38A/GRY 14
47/PUR 15
TO: E-STOP SW. TO: HOURMETER
LABEL (1): E-STOP LABEL (1)t HOURMETER

TO: OP.STATION HARNESS
LABEL (1): OP.STATION HARNESS

E

TO:s
STATIC

[ ] GROUND
@ NO LABEL
DETAIL F DETAIL: CABLE SHIELD-2

- CONTD o

KEY SWITCH
[ ,44,, —_— LABEL (1)
KEY SWITCH

DETAIL: 13—4

TO: ECH20 SWITCH

Part No.  Serial Number Description Qty.
1075312 (10000000- 10995398 ) Harness, Main, Ele [T500¢] 1
49309 (10000000- 20000000 ) Relay, 24vdc, 015a, Spdt No 2

Tennant T500e (10-2020) 93



STANDARD PARTS

ELECTRICAL HARNESS, OPERATOR STATION

1075313_00
TO:
REVERSE SWITCH |WIRE NO. |POS.
LABEL: 36/BLU
REV. SW. 37/PUR 2

TO: SPEED WIRE NO. |POS.
POTENTIOMETER [33,/0RA

LABEL: 34/YEL
SPEED POT. 35,/GRN

DETAIL CABLE SHIELD-1

wWinN|—

TO: USER
INTERFACE MODULE
NO LABELS WIRE NO.|POS.,
38/GRY
OPEN
2/BRN
CONN. 47/PUR
J7 40/ TAN
41/PNK
20/ TAN
13/BLK
7/PUR
6,/BLU

— OO |T D[N |—

5 SHIELDL1/ GREEN

WIRE NO. POS. DETAIL A
CONN. [::]

CABLE: NATURAL
CABLE: RED
CABLE: BLACK

HWIN|[—

DETATIL:
SHIELD-1
(LOCATED WITHIN 75MM
OF CONNECTOR "D".)

WIRE NO. POS.
CAN+/YEL
CAN-/GRN
COMN- 113/BLK-WHT
J3
OPEN

NWIN|—

WIRE NO. [POS.
18/GRY
CONN. OFEN
Jio 27/PUR
OPEN
OPEN
54/YEL
OPEN
OPEN

DQNO|a| N WIN|—

94 Tennant T500e (01-2017)



STANDARD PARTS

ELECTRICAL HARNESS, OPERATOR STATION

1075313_00

NOTE :

- REMOVE CABLE COVERING RIGHT OF THIS POINT.

- SPLICE SHIELD TO THE SHIELDZ2:GREEN WIRE.

- ROUTE THE (4] WIRES RIGHT TO THE SPECIFIED
CONNECTORS,

- COVER THE EXPOSED END OF THE CABLE COVER
WITH DEFINED HEATSHRINK.

DETAIL CABLE SHIELD-2

TO: MAIN HARNESS
NO LABEL

WIRE NO.

33/0RA

34/YEL

35/GRN

36/BLU

37/PUR

CABLE :BLK
CABLE :RED

CABLE :NATURAL

SHIELDZ2:GREEN

o
(0]

OO0 MW|N|—| T

DETAIL:

SHIELD-2

[LOCATED WITHIN 75MM
OF CONNECTOR "E™.)

DETAIL A
- CONTD

TO: MAIN HARNESS.
NO LABEL

WIRE NO.
113/BLK-WHT
CAN+/YEL
CAN-/GRN
7,/PUR
6/BLU
20/TAN
54/YEL
40/TAN
41/PNK 9
13/BLK 10
2/BRN 11
27/PUR 12
18/GRY 13
38/GRY 14
47/PUR 15

@]
0

ON|O 0N WIN|—| D

Part No.  Serial Number Description Qty.

1075313 (10000000- 20000000 ) Harness, Ele [Op. Station, T500¢€] 1

Tennant T500e (01-2017) 95



STANDARD PARTS

Part No.

ELECTRICAL HARNESS, BAIL SWITCH

i BAIL SWITCH
BAIL SW

TO
LABEL (1)

POS.

WIRE NO.
31/BRN
30/RED

A]

125
=h
25

[0.91]

(THIS SECTION COVERED
WITH HEATSHRINK)

5VvVDC
N/C
N/C
STGNAL

POS.
|
2
3
4

USER INTERFACE MODULE
NO LABELS

WIRE NO.
30/RED
OPEN
31/BRN

OPEN

TO:

Serial Number Description

1072524_00

Qty.

1072524

(10000000- 20000000 ) Harness, Ele [Bail Switch]

96

Tennant T500e (01-2017)



STANDARD PARTS

ELECTRICAL HARNESS, RELAY ADAPTER (TPPL BATTERY OPTION)

o
2-56209 dWV ][ L-v580.L 1V3ISdWV n1g 8l -4
L-¥$804L TV3ISdWV | 000006 € X31TOW N3O 0oc - NVD
L-#S804L TV3ISdWV | 0700006 € X3IT1OW 13A oc + NVDO
L-¥9804L TV3aSdWV | 000006 € X31OW LHM-14 8l €lLe
€-56209 dWV | 0¥00006€ X3ITOW (€1 I1ON 33S and oc L
C-96C09 dWV | 0700006 € X3I10W N3ISO 0oc VS
0¥00004€ X3I1TOW 13A oc av
- L dWV
¢c-ootzy L-¥9804LL TVISdWV 13A oc \'A%
C-56209 dWV | L-¥5804L TVaSdWYV vio 8l Zl
N/d [ ¥333N1DOVANNVW N/d | 3334NLDOVINNVYW
ddAl JIIM JO102D (3D2NVO al iIm
TVNIWYIL 3IVNOS TVNIWA3L1 3710¥1D ! ° _ _
(1:2) 0-2
vl 310¥10/-4
£l N3dO
, L zL N3dO
V28] IVNOS/VS (5]
L8 mz<=0wt w” EE:GQ.ZMMW
98] JAVNDOS/IL
ween | yam s waio
, o¢| auvnos/ay °
2-001ZF N/d ‘SLOINNODSIQ XDIND INO OLNI QdWIND —— [ — i orn v M mz<=om\+z“uu
's0d| ONFHIM
p-ALD ‘T-56209 N/d w on_znw\n_h
L ALD ' T-001ZF N/d
SIDINNODSIA XDIND dWY ¢ N2UIS/vy
HLIM M4-S0¥8 13XDOS ILVNIWYIL 4 N340
1| 3avnos/siz
o a5 s0d “ON TIM
gL N3dO
zL N3dO aN3 FHLLV 3dVL o/ ﬂ %O aN3 FHLLV 3dVL v-v
L N3dO q9-9 a o
oL| 310u12/- NVD L) v
6 N3dO| L L - \\ﬂ@ —
g N3dO f ,
L N3dO « : AR " D;
9| 310812/+ NVD l - - - - : - - - 4G
§ N340 , i
v 31D¥I0/2 f ﬁ H
€ 310¥10/9v j i
7| a0ud/vs AmL e @ —V
1| a10ad/s1z .
43DUVHD :134V1
"s0d "ON F4IM ‘q o
SSINUVH INIHDVW :128V1 NoILaNND:

SSINYVH NIVW OL SNOILDINNOD

SNOILDINNOD

Qty.

Description

Serial Number

Part No.

Harness, Ele, Adapter, Relay

)

(10995399- 20000000

1076909

97

Tennant T500e (10-2020)



OPTIONS

BATTERY GROUP, WET 225AH

355452

Ref. Part No. Serial Number Description Qty.
v 1 10155 (10000000- 20000000 ) Battery, Wet, 06vdc 4
A 2 87435 (10000000- 20000000 )  Nut, Hex, Flexlock, .31-18 2
3 1041030 (10000000- 20000000 ) Cap, Battery, Black [For 155ah] 8
4 630375 (10000000- 20000000 ) Spacer, Battery, Foam, 1.25 X 3.3 X 13.7 1
5 1222318 (10000000- 20000000 ) Tray, Battery, Trimmed [T500, Thick] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

98

Tennant T500e (10-2020)



OPTIONS

BATTERY GROUP, WET 260AH

355448

5
Ref. Part No. Serial Number Description Qty.

v 1 390825 (10000000- 20000000 ) Battery, Wet, 06vdc 0244ah 4
A 2 87435 (10000000- 20000000 ) Nut, Hex, Flexlock, .31-18 2
A 3 1041030 (10000000- 20000000 ) Cap, Battery, Black [For 155ah] 2

4 630375 (10000000- 20000000 ) Spacer, Battery, Foam, 1.25 X 3.3 X 13.7 1

5 1222318 (10000000- 20000000 ) Tray, Battery, Trimmed [T500, Thick] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T500e (10-2020)

99



OPTIONS

BATTERY GROUP, AGM 220AH

355450

Description

Ref. Part No. Serial Number
v 1 1074042 (10000000- 20000000
A 2 87435 (10000000- 20000000
3 630375 (10000000- 20000000
4 1222318 (10000000- 20000000
Vv ASSEMBLY

A INCLUDED IN ASSEMBLY

~_— — — —

Battery, Agm, 06vdc, 220ah (Discover)
Nut, Hex, Flexlock, .31-18

Spacer, Battery, Foam, 1.25 X 3.3 X 13.7
Tray, Battery, Trimmed [T500, Thick]

IVSN/:

100

Tennant T500e (10-2020)



OPTIONS

BATTERY GROUP, TPPL 183AH C/20

355804

1

Ref. Part No. Serial Number Description

1 1254199 (10000000- 20000000 ) Battery, Tppl, 12vdc, 183ah [C/20]
2 630375 (10000000- 20000000 ) Spacer, Battery, Foam, 1.25 X 3.3 X 13.7
3 1222318 (10000000- 20000000 ) Tray, Battery, Trimmed [T500, Thick]

—Ll\)l\)g

Tennant T500e (10- 2020) 101



OPTIONS

MANUAL BATTERY WATERING SYSTEM

355801

Tennant T500e (10-2020)

102



OPTIONS

MANUAL BATTERY WATERING SYSTEM

Ref. Part No. Serial Number Description Qty.
v 9021123 (10995399- 20000000 ) Fill Kit, Battery, Manual, Ci [Trojan] 1
A 1 1236295 (10995399- 20000000 ) Pump, Hand, Battery 1
A 2 9018988 (10995399- 20000000 ) Distribution Kit, Water, Battery 1
A 3 1253250 (10995399- 20000000 ) Label, Tag, Battery [Bwt Watering] 1
A 4 130773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T500e (10-2020)

103



OPTIONS

HYDROLINK MANUAL BATTERY WATERING SYSTEM

355454

Tennant T500e (01-2017)

104



OPTIONS

HYDROLINK MANUAL BATTERY WATERING SYSTEM

Ref. Part No. Serial Number Description Qty.

v 9010300 (10000000- 10995398 ) Battery Fill Kit, 24v, Ci [Hydrolink] (Replaced By 9021123) 1
A 1 1058939 (10000000- 10995398 ) Pump Kit, Fill, Battery 1
A 2 1229544 (10000000- 10995398 ) Tube, Water, Battery, 24vdc [Trojan] 1
A 3 1204142 (10000000- 10995398 ) Cap, Fill, Battery [Trojan] 4
A 4 1071084 (10000000- 10995398 ) Label, Tag, Battery [Hydrolink Watering] 1
A 5 180773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY
HYDROLINK® IS A REGISTERED TRADEMARK OF TROJAN BATTERY COMPANY.

Tennant T500e (10-2020) 105



OPTIONS

)

FILL AUTOMATIC BATTERY WATERING SYSTEM
(S/N 10995399 -

SMART-

Tennant T500e (09- 2021)

106



OPTIONS

SMART-FILL AUTOMATIC BATTERY WATERING SYSTEM

(S/N 10995399 - )
Ref. Part No. Serial Number Description Qty.
v 9021125+ (10995399- 20000000 ) Fill Kit, Battery, Auto, Ci [Trojan] 1
A 1 1228510 (10000000- 20000000 ) Relay, 24vdc, 80a, Spst No, Plug- In 1
A 2 01683 (10000000- 20000000 ) Washer, Flat, 10, Ss 1
A 3 09739 (10000000- 20000000 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 1
A 4 9018989 (10995399- 20000000 ) Delivery Kit, Water, Battery 1
A 5 9018988 (10995399- 20000000 ) Distribution Kit, Water, Battery 1
A 6 9016770*  (10995399- 20000000 ) Controller Kit, Battery, 24vdc, Ci [Abw] (See Breakdowns) 1
A 7 40678-1 (10995399- 20000000 ) Clamp, Cable, Stl, 0.88d X 0.62w, 1hole 1
A 8 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
A 9 1016005 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 25, NI, FI, Ss 2
A 10 130773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
A 11 1018155 (10000000- 20000000 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 2
A 12 01683 (10000000- 20000000 ) Washer, Flat, 10, Ss 2
A 13 1252827 (10995399- 20000000 ) Bracket, Mtg, Abw 1
AV 14 9021131 (10995399- 20000000 ) Tank Kit, Battery Fill, Ci [W/ Pump] 1
AA 15 1224600 (10000000- 20000000 ) Cap, Snap, 2.17d [Blue] 1
AA 16 1224988 (10000000- 20000000 ) Label, Automated Battery Watering 1
AA 17 1233633 (10000000- 20000000 ) Label, Detgt [Do Not Add] 1
AA 18 630146 (10000000- 20000000 ) Fitting, Plug, Pm06, Hdpe 1
AA 19 1231338 (10995399- 20000000 ) Grommet, Pump 1
AA 20 1231018 (10995399- 20000000 ) Pump, In- Tank, 13.5vdc 3.5lpm 1
A 21 1020168 (10000000- 20000000 ) Molding, Afmkt, Trim, Pvc, .08 .11, O1ft 1
A 22 1064191 (10000000- 20000000 ) Boot, Circuitbreaker 1
A 23 1064187 (10000000- 20000000 ) Circuitbreaker, 10.0a, Resetable 1

* Requires Tennant True service or an authorized Tennant service provider.

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T500e (09-2021)

107



OPTIONS

FILL AUTOMATIC BATTERY WATERING SYSTEM

SMART-

(S/N 10000000 - 10995398)

(S/N 10000000 - XXXXXXXX)

Tennant T500e (10-2020)

108



OPTIONS

SMART-FILL AUTOMATIC BATTERY WATERING SYSTEM

(S/N 10000000 - 10995398)

Ref. Part No. Serial Number Description Qty.
1 1221589 (10000000- 10995398 ) Fitting, Plstc, Str, Bm06, Cplg, Fem[HI] 1
2 1006416 (10000000- 10995398 ) Hose, Afmkt, Pvc, Clr, 0.38id, 03ft 1
3 1225185 (10000000- 10995398 ) Valve, Check, 0002psi Bm04/Bm06 1
4 1006415 (10000000- 10995398 ) Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
5 150713 (10000000- 10995398 ) Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
6 130773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
7 1222371 (10000000- 10995398 ) Sensor, Flow, Hall Effect, 5- 24vdc 1
8 1224988 (10000000- 20000000 ) Label, Automated Battery Watering 1
9 1212430 (10000000- 10995398 ) Sensor, Level, Lig, 30watt, Spst 1
10 1224600 (10000000- 20000000 ) Cap, Snap, 2.17d [Blue] 1
11 1252606 (xxxxxxxx- 20000000 ) Tank, 2.3, Trimmed, Se 1
11 1217453 (10000000- xxxxxxxx ) Tank [2.5 Liter] (Replaced By 1252606) 1
12 1233633 (xxxxxxxx- 20000000 ) Label, Detgt [Do Not Add] 1
12 1228813 (10000000- xxxxxxxx ) Label, Warning, No Detgt (Replaced By 1233633) 1
13 1006415 (10000000- 10995398 ) Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
14 1212812 (10000000- 10995398 ) Fitting, Plstc, E90, Qf06/Pm06, Swivel 1
15 1224108 (10000000- 10995398 ) Hose, Mold, Bm04/Bm06 1
16 1018155 (10000000- 20000000 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 2
17 01683 (10000000- 20000000 ) Washer, Flat, 10, Ss 2
18 1228042 (10000000- 10995398 ) Fitting, Plstc, Cap, BmO03 [T500] 1
19 1228043 (10000000- 10995398 ) Strap, Retaining, Cap [T500] 1
20 1224016 (10000000- 10995398 ) Hose, Molded, Bm04/Bm06 1
21 1220042 (10000000- 10995398 ) Pump, Fill, Battery 1
22 1222924 (10000000- 10995398 ) Filter, In- Line, Bm04/Bm04, 100mic, 2.0l 1
23 1016005 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 25, NI, FI, Ss 2
24 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
25 9018008*  (10000000-10995398 ) Kit, Module, Abw, Ci (See Breakdowns) 1

(Replaced By 9016770)
26 1020168 (10000000- 20000000 ) Molding, Afmkt, Trim, Pvc, .08 .11, 01ft 1
27 150407 (10000000- 10995398 ) Fitting, Brs, EQ0, Pf02/Pm02 [Street] 1
28 1040254 (10000000- 10995398 ) Fitting, Brs, Str, Bm04/Pf02 1
29 1017386 (10000000- 10995398 ) Valve, Vent, Air, Float Type 1
30 1210807 (10000000- 10995398 ) Wire, Tie [W/.25” Fir Tree Clip] 2
31 1204142 (10000000- 10995398 ) Cap, Fill, Battery [Trojan] 4
32 1229544 (10000000- 10995398 ) Tube, Water, Battery, 24vdc [Trojan] 1
33 1064187 (10000000- 20000000 ) Circuitbreaker, 10.0a, Resetable 1
34 1064191 (10000000- 20000000 ) Boot, Circuitbreaker 1
35 1228510 (10000000- 20000000 ) Relay, 24vdc, 80a, Spst No, Plug- In 1
36 01683 (10000000- 20000000 ) Washer, Flat, 10, Ss 1
37 09739 (10000000- 20000000 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 1
38 1212857 (10000000- 10995398 ) Fitting, Plstc, Str, Qm06/Bm04 1
39 613735 (10000000- 10995398 ) Clamp, Hose, Wir, .40 - .42, Yel 1
40 1243106 (10000000- 10995398 ) Plate, Shield, Switch 1

* Requires Tennant True service or an authorized Tennant service provider.

Tennant T500e (09-2021)

109



OPTIONS

ELECTRICAL GROUP, TELEMETRY

355466

Tennant T500e (10-2020)

110



OPTIONS

ELECTRICAL GROUP, TELEMETRY

Ref. Part No. Serial Number Description Qty.
1 1217304 (10000000- 20000000 ) Shunt [Empro, 250amp/50mv, Metric] 1
2 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
3 43952 (10000000- 20000000 ) Washer, Lock, Int, 0.31, Ss 2
4 15675 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 16, Ss 2
5 41578 (10000000- 20000000 ) Washer, Flat, 06, Ss 2
6 02938 (10000000- 20000000 ) Washer, Lock, Int, 08, Ss 2
7 391403 (10000000- 20000000 ) Screw, Pan, Phl, M4 X 0.70 X 8, Ss 2
8 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 2
9 08712 (10000000- 20000000 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 4
10 32483 (10000000- 20000000 ) Washer, Flat, 0.25, Sae 4
11 9010085 (10000000- 20000000 ) Control Box Assy Kit, Replmt, Telem[Usa] 1
12 1225123 (10000000- 20000000 ) Bracket Widt, Control Box 1
13 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
14 1247569 (10982289- 20000000 ) Antenna, Telem [4g, 367] 2
14 315724 (10000000- 10982288 ) Antenna, Telem, 18.0 In [Gprs] 1
15 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 1
16 1217818 (10000000- 20000000 ) Sleeve, Heatshrink, 1.50id, 07.0I 1

Tennant T500e (10-2020)

111



OPTIONS

ELECTRICAL GROUP, TPPL BATTERY

355808

Tennant T500e (10-2020)

112



OPTIONS

Ref. Part No.

ELECTRICAL GROUP, TPPL BATTERY

Serial Number

Description

1 1076909
2 49309
3 16944

(10000000- 20000000
(10000000- 20000000
(10000000- 20000000

)
)
)

Harness, Ele, Adaptor, Relay
Relay, 24vdc, 015a, Spdt No
Screw, Hex, M4 X 0.70 X 10, Fmg

o1
.

Tennant T500e (10-2020)

113



OPTIONS

LOWER CONSOLE GROUP, ON-BOARD CHARGER, TPPL BATTERY

355806

Y,

Tennant T500e (10-2020)

114



OPTIONS

LOWER CONSOLE GROUP, ON-BOARD CHARGER, TPPL BATTERY

Ref. Part No. Serial Number Description Qty.
1 223198 (10000000- 20000000 ) Screw, Hex, M5 X 0.80 X 10, Fmg 2
2 1255115 (10000000- 20000000 ) Cover, Charger, Front 1
3 386063 (10000000- 20000000 ) Washer, Flat, 0.25b 1.12d .12, Ss 2
4 06549 (10000000- 20000000 ) Nut, Hex, M5 X 0.80 X 16, 8.8 4
5 01683 (10000000- 20000000 ) Washer, Flat, 10, Ss 4
6 1254123 (10000000- 20000000 ) Charger, 24vdc, 650w,100- 240vac [On Brd] 1
7 1025642 (10000000- 20000000 ) Cord, Power, 16/3, 15ft Blk [Us] 1
8 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 4
9 1254600 (10000000- 20000000 ) Plate Widt, Charger, Adapter 1

Tennant T500e (10-2020)

115



OPTIONS

@\2
ED/

BATTERY CABLES GROUP, TELEMETRY, AGM AND WET

<TG

355464

4

Ref. Part No. Serial Number Description Qty.
1 1070498 (10000000- 20000000 ) Cable, 4ga, Blk [6200e, Telemetry] 1
2 611221 (10000000- 20000000 ) Boot, Terminal, Battery, 25.4mm, Blk 8
3 1074942 (10000000- 20000000 ) Cable, Assy [T500,T500¢€] 1
4 1073680 (10000000- 20000000 ) Cable, 04ga 15.01 Blk [M8 Ring/M8 Ring] 3

116

Tennant T500e (10-2020)



OPTIONS

BATTERY CABLES GROUP, TPPL BATTERY

355810

2
m |
3
Ref. Part No. Serial Number Description Qty.
1 1076930 (10000000- 20000000 ) Cable, Assy .31ring/.25ring [T500, T500¢€] 1
2 611221 (10000000- 20000000 ) Boot, Terminal, Battery, 25.4mm, Blk 4
3 1076929 (10000000- 20000000 ) Cable, 04ga 15.0I Blk, .25ring/.25ring 1

Tennant T500e (10-2020) 117



OPTIONS

BATTERY CABLES GROUP, TELEMETRY, TPPL BATTERY

355809

><§

R

Ref. Part No. Serial Number Description Qty.
1 1076928 (10000000- 20000000 ) Cable,4ga 23.61 Blk, .31ring/.25ring 1
2 611221 (10000000- 20000000 ) Boot, Terminal, Battery, 25.4mm, Blk 5
3 1076935 (10000000- 20000000 ) Cable, Assy .31ring/.25ring[T500e,Shunt] 1
4 1076929 (10000000- 20000000 ) Cable, 04ga 15.0I Blk, .25ring/.25ring 1

118 Tennant T500e (10- 2020)



OPTIONS

PINCH CUFF SCREW CAP DRAIN HOSE GROUP

355730

Ref. Part No. Serial Number Description Qty.
v 1 1247144 (10951746- 10972171 ) Hose Assy, Drain, 1.5id X 21.0l [Pu] (Gray) 1
(No Longer Available - Replaced by 1248221 Black PVC)
AV 2 1247319 (10951746- 10972171 ) Cap, Drain Assy, D- Ring [Gray] 1
(No Longer Available - Replaced by 1248221 Black PVC)
AA 3 1008637 (10000000- 20000000 ) Seal, Org, 1.48id 1.760d 1
4 22297 (10000000- 20000000 ) Clamp, Hose, Wormdrive, 1.56- 2.50d, .50w 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T500e (01-2020) 119



OPTIONS

CONTROL VALVE DRAIN HOSE GROUP




OPTIONS

CONTROL VALVE DRAIN HOSE GROUP

Ref. Part No. Serial Number Description Qty.

v 1 9015727 (10000000- 10951745 ) Hose Kit, Drain, Pu, W/ Valve, Ci[T500¢] (Gray) 1
(No Longer Available - Replaced by 1248221 Black PVC
Pinch Cuff Screw Cap Style)

A 2 1051986 (10000000- 10951745 ) Valve, Ball, 2way, 1.0id Pvc, W/Handle 1
(No Longer Available - Replaced by 1248221 Black PVC
Pinch Cuff Screw Cap Style)

A 3 1228335 (10000000- 10951745 ) Hose Assy, W/2cuff,1.5d 0221 2.0/1.5[Pu] (Gray) 1

A 4 1229567 (10000000- 10951745 ) Strap, Hanger 1

A 5 11531 (10000000- 10951745 ) Clamp, Hose, Wormdrive, 1.06- 2.00d, .56w 1

6 22297 (10000000- 20000000 ) Clamp, Hose, Wormdrive, 1.56-2.50d, .50w 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T500e (01-2020)

121



OPTIONS

ec-H20 SOLUTION GROUP

355470

10865726)

(S/N 10000000 -

N

SOLUTIO
TANK

(S/N 10000000 - 10903170)

Tennant T500e (11-2018)

122



OPTIONS

ec-H20 SOLUTION GROUP

Ref. Part No. Serial Number Description Qty.

v 1 9020643 (10983853- 20000000 ) Module Kit, Replmt [Ec- H20, B 02] 1

(Canada Also Requires Ferrite)
v 1 9011810 (10000000- 10983852 ) Module Kit, Replmt [Ec- H20, B 02] (See Breakdowns) 1
(Canada Also Requires Ferrite) (Replaced By 9020643)

A 2 9013646 (10000000- 20000000 ) Cartridge, Ec- H20 Nanoclean Wcm, 270ml 1
3 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
4 1215186 (10000000- 20000000 ) Fitting, Plstc, E90, Qf06/QmO06 1
5 9014146 (10000000- 20000000 ) Hose, Afmkt, Pvc, 0.06id .380d, 05ft 1
6 1214339 (10000000- 20000000 ) Fitting, Plstc, E90, Qfo4/Qm04 1
7 9014147 (10000000- 20000000 ) Hose, Afmkt, Pvc, 0.06id .250d, 05ft 1
8 1221926 (10000000- 20000000 ) Bracket Widt, Mtg, Ec- H20 [T500] 1
9 1216973 (10000000- 20000000 ) Pump Assy, Dispenser 1
10 130773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 3
11 1212573 (10000000- 20000000 ) Fitting, Plstc, Tee, Qf06/Qf06/Qf06 1
12 9014148 (10000000- 20000000 ) Hose, Afmkt, Nat, 0.25id 0.3750d, 06ft 1
13 1212855 (10000000- 20000000 ) Fitting, Plstc, Tee, Qf04/Qf06/Qf06 2
14 1212856 (10000000- 10903170 ) Fitting, Plstc, E90, Qf06/Qf06 1
15 1215186 (10000000- 20000000 ) Fitting, Plstc, E90, Qf06/Qm06 1
16 1216185 (10000000- 20000000 ) Fitting, Plstc, Str, Qm04/Pm02 1
17 150307 (10000000- 20000000 ) Fitting, Brs, Cplg, Pf02/Pf02 1
18 1044414 (10000000- 20000000 ) Switch, Press, 15psi, Pm02 1
19 1215527 (10000000- 20000000 ) Valve, Check, 1.0 Psi Qf06/Qf06 1
20 1212809 (10000000- 20000000 ) Fitting, Plstc, E90, Qf08/Qm08 1
21 9014145 (10000000- 20000000 ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
22 1212875 (10000000- 20000000 ) Fitting, Plstc, Tee, Qf06/Qf08/Qf08 1
23 1014985 (10000000- 20000000 ) Hose, Afmkt, Pvc, Clr, 0.25id, 08ft 1
24 1210517 (10000000- 20000000 ) Pump, Soltn, Ele, 24vdc, 35 Psi 1
25 43555 (10000000- 20000000 ) Clamp, Hose, Wormdrive, 2.62- 3.50d 1
26 1212812 (10000000- 20000000 ) Fitting, Plstc, E90, Qf06/PmO06, Swivel 2
27 1212875 (10000000- 20000000 ) Fitting, Plstc, Tee, Qf06/Qf08/Qf08 1
28 613735 (10000000- 20000000 ) Clamp, Hose, Wir, .40 - .42, Yel 3
29 1039557 (10000000- 20000000 ) Fitting, Plstc, Str, Bm04/Bm06 1
30 607775 (10000000- 20000000 ) Clamp, Hose, Wir, .63 - .66, Blk 1
31 1044393 (10000000- 20000000 ) Switch, Rocker, Spst, Mom 1
32 1064187 (10000000- 20000000 ) Circuitbreaker, 10.0a, Resetable 1
33 1064191 (10000000- 20000000 ) Boot, Circuitbreaker 1
34 1228510 (10000000- 20000000 ) Relay, 24vdc, 80a, Spst No, Plug- In 1
35 01683 (10000000- 20000000 ) Washer, Flat, 10, Ss 1
36 09739 (10000000- 20000000 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 1
37 1212857 (10000000- 20000000 ) Fitting, Plstc, Str, Qm06/Bm04 2
38 130773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
39 41140 (10000000- 20000000 ) Washer, Lock, Int- Ext, 0.25 1
40 1210807 (10865727- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 1
41 1065665 (10000000- 20000000 ) Inductor, 32.3mml [Ferrite 10- 250mhz] (Canada Only) 1

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T500e (09-2021)

123



OPTIONS

PARKING BRAKE GROUP

355496

Tennant T500e (01-2017)

124



OPTIONS

PARKING BRAKE GROUP

Ref. Part No. Serial Number Description Qty.
1 1221694 (10000000- 20000000 ) Clamp, Brake, Parking [T500] 1
2 07785 (10000000- 20000000 )  Nut, Hex, Std, M6 X 1.00, Ss 1
3 1017416 (10000000- 20000000 ) Screw, Weld, M6 X 1.00 X 25, Thru, Ss 1
4 12323 (10000000- 20000000 ) Screw, Pan, Phl, M4 X 0.70 X 20, Ss 4
5 1221695 (10000000- 20000000 ) Plate Widt, Brake [T500] 1
6 08716 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 20, Ss 2
7 360801 (10000000- 20000000 ) Sleeve, 0.32b 0.50d 0.3l, 2cham, Ss 2
8 1221423 (10000000- 20000000 ) Shoe, Brake, Parking 1
9 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
10 08712 (10000000- 20000000 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
11 75575 (10000000- 20000000 ) Spring, Extn, 0.500d 0.06wir 02.5I 1
12 1224990 (10000000- 20000000 ) Label, Opertnl, Parking Brake 1

Tennant T500e (01-2017)

125



OPTIONS

DOCUMENTATION GROUP (ONLINE ONLY)

[=]
=]

Ref. Part No. Serial Number Description Qty.
9015505 (10000000- 20000000 ) Manual, Parts [T500e, Na] 1
9015506 (10000000- 20000000 ) Manual, Oprtr [T500e, En, Na/Intl] 1
9015507 (10000000- 20000000 ) Manual, Oprtr [T500€, Es, Na] 1
9015508 (10000000- 20000000 ) Manual, Oprtr [T500e, Fr, Na] 1
9015509 (10000000- 20000000 ) Manual, Oprtr [T500e, Ptbr] 1
9015510 (10000000- 20000000 ) Instr, Wall Chart [T500e, Na] 1
9015511 (10000000- 20000000 ) Manual, Service [T500e, En] 1

E To view, print, order, download the latest Parts manual, other language
Operator manuals, and Use and Care Guides (wall charts), visit:

www.tennantco.com/manual

126

Tennant T500e (09- 2021)



BREAKDOWNS

AUTOMATIC BATTERY WATERING MODULE BREAKDOWN

355564

Ref. Part No. Serial Number Description Qty.
v 1 9016770  (10995399- 20000000 ) Controller Kit, Battery, 24vdc, Ci [Abw] 1
v 1 9018008 (10000000- 10995398 ) Kit, Module, Abw, Ci (Replaced By 9016770) 1
A 2 1018155 (10000000- 20000000 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 4
A 3 1223055 (10000000- 20000000 ) Panel, Mtg, Fill, Auto, Battery 1
A 4 1223286 (10000000- 20000000 ) Seal, Cover, Board, Battery Watering 2
A 5 1220931 (10000000- 20000000 ) Circuitboard Assy [Abw Module] 1
A 6 1223261 (10000000- 20000000 ) Cover, Circuitboard, Battery Watering 1

* Requires Tennant True service or an authorized Tennant service provider.

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T500e (10-2020)

127



BREAKDOWNS

ec-H20 NANOCLEAN MODULE BREAKDOWN 9020643
(S/N 10983853 - )

355797

128 Tennant T500e (09- 2021)



BREAKDOWNS

ec-H20 NANOCLEAN MODULE BREAKDOWN 9020643

(S/N 10983853 - )

Ref. Part No. Serial Number Description Qty.
v 9020643 (10983853-20000000 ) Module Kit, Replmt [Ec- H20, B 02] 1
(Includes ec- H20 NanoClean Cartridge)
AV 9014126 (10000000- 20000000 ) Ec-H20 Nc Kit [Module B, Plumbing] 1
AA 1 1208823 (10000000- 20000000 ) Housing, Module, Upper, Ec- H20 1
AA 2 1015506 (10000000- 20000000 ) Screw, Pan, Phl, M5 X 16, Tcut [Plastic] 4
AA 3 1044393 (10000000- 20000000 ) Switch, Rocker, Spst, Mom 1
AL 4 32509 (10000000- 20000000 ) Screw, Hex, M4 X 0.70 X 50, Ss 4
AA 5 1233516 (10983853- 20000000 ) Electrode, 5 Plate [De Nora Tech] 1
AA 6 41579 (10000000- 20000000 ) Washer, Flat, 08, Ss 4
AA 7 33932 (10000000- 20000000 ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
AA 8 1006415 (10000000- 20000000 ) Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
AA 9 1208526 (10000000- 20000000 ) Hose, Molded, Bm08/Bm06 1
AA 10 1049637 (10000000- 20000000 ) Label, Direction [Ec- H20] 1
AA 11 613735 (10000000- 20000000 ) Clamp, Hose, Wir, .40 - .42, Yel 1
AA 12 54333 (10000000- 20000000 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
AA 13 1073286 (10000000- 20000000 ) Harness, Ele, Module B2 [Ec- H20] 1
A 14 9020642 (10983853- 20000000 ) Controller Kit, Replmt [Ec- H20 Nc] 1
(Includes ec- H20 NanoClean Cartridge)
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T500e (09-2021)

129



BREAKDOWNS

ec-H20 NANOCLEAN MODULE BREAKDOWN 9011810
(S/N 10000000 - 10983852)

Tennant T500e (10- 2020)

130



BREAKDOWNS

ec-H20 NANOCLEAN MODULE BREAKDOWN 9011810
(S/N 10000000 - 10983852)

Ref. Part No. Serial Number Description Qty.

v 9011810 (10000000- 10983852 ) Module Kit, Replmt [Ec- H20, B 02] (Includes ec- H20 1
NanoClean Cartridge) (Replaced By 9020643)
AV 9014126 (10000000- 20000000 ) Ec-H20 Nc Kit [Module B, Plumbing] 1
AA 1 1208823 (10000000- 20000000 ) Housing, Module, Upper, Ec- H20 1
AA 2 1015506 (10000000- 20000000 ) Screw, Pan, Phl, M5 X 16, Tcut [Plastic] 4
AA 3 1044393 (10000000- 20000000 ) Switch, Rocker, Spst, Mom 1
AL 4 32509 (10000000- 20000000 ) Screw, Hex, M4 X 0.70 X 50, Ss 4
AA 5 1208164 (10000000- 10983852 ) Electrode, 5 Plate, High Flow (Replaced By 1233516) 1
AA 6 41579 (10000000- 20000000 ) Washer, Flat, 08, Ss 4
AA 7 33932 (10000000- 20000000 )  Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
AA 8 1006415 (10000000- 20000000 ) Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
AA 9 1208526 (10000000- 20000000 ) Hose, Molded, Bm08/Bm06 1
AA 10 1049637 (10000000- 20000000 ) Label, Direction [Ec- H20] 1
AA 11 613735 (10000000- 20000000 ) Clamp, Hose, Wir, .40 - .42, Yel 1
AA 12 54333 (10000000- 20000000 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
AA 13 1073286 (10000000- 20000000 ) Harness, Ele, Module B2 [Ec- H20] 1
A 14 9014127 (10000000- 10983852 ) Controller Kit, Replmt [Ec- H20 Nc] (Includes ec- H20 1
NanoClean Cartridge) (Replaced By 9020642)
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T500e (10-2020)

131



BREAKDOWNS

ORBITAL HEAD ECCENTRIC DRIVE BREAKDOWN

555555

132 Tennan t T500e (01-2017)



BREAKDOWNS

ORBITAL HEAD ECCENTRIC DRIVE BREAKDOWN

Ref. Part No. Serial Number Description Qty.

v 1 9015774 (10000000- 20000000 ) Eccentric Drive Kit, Orbital 1
A 2 1231238 (10000000- 20000000 ) Key, Sq, 5mm X 5mm X 22mm 1
A 3 N/A (10000000- 20000000 ) Balance, Eccentric, Step [Machined] 1
A 4 N/A (10000000- 20000000 ) Spacer, Eccentric 1
A 5 N/A (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems 3
A 6 N/A (10000000- 20000000 ) Plate, Retainer, Brg, Outer 1
A 7 1220452 (10000000- 20000000 ) Bearing, Ball, 2.17b 3.54d .71w 1
A 8 N/A (10000000- 20000000 ) Housing, Bearing, Outer [Machined] 1
A 9 NA (10000000- 20000000 ) Retainer, Bearing, Inner [Qpq] 1
A 10 N/A (10000000- 20000000 ) Screw, Soc, M6 X 1.00 X 12, 8.8, Low 2
A 11 1221394 (10000000- 20000000 ) Seal, Org, .125 X 02.63id 1
A 12 1212710 (10000000- 20000000 ) Screw, FIt, Soc, M6 X 1.00 X 35, 10.9,NI 6
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T500e (04-2017)

133



